
The World’s Fastest Lawn Mower

2006 PARTS PRICE LISTS

June, 2005

TOP 150 PARTS
CURRENT PARTS AND GUARDIAN PARTS LIST

For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



1

Parts General Information
                                                                                   
Parts Department hours of operation are 8:00 am to 4:30 pm EST, Monday thru Friday. 

All parts orders must be placed by FAX toll-free 1-888-233-7596 or email 

Parts Department Communications: 

Voice communications regarding parts orders, call 1-765-CHOPPER (246-7737) ext. #231 
Email: kathy.erwin@dixiechopper.com

Minimum Order Requirement 
Parts invoices totaling less than $25 will be billed an additional $6 processing fee plus a $3 handling 
fee.

Processing Time 
Regular fax orders will be processed and shipped within 48 hours under normal conditions. 
Overnight and Second Day Air fax orders received before 2 pm EST will be processed and shipped 
the same day.   Fax order must clearly indicate overnight or second day air shipment if required.

 Additional Charges Associated with Shipping Costs
 Call Tags Required                $  5.00 Less Than Minimum Order  $  6.00 
 Next Day Air Early-Delivery  $25.00 Saturday Delivery   $10.00   
 C.O.D. Required        $10.00  Drop Shipment Requested  $10.00 
 Unboxed Item Required        $10.00   

Note:  Except for the handling fee, less than minimum fee, and drop shipment fee, Dixie     
Chopper is charged the above fees by the Carriers. 

ALL PRICES ARE SUBJECT TO CHANGE WITHOUT NOTICE 

Pick-Up Parts Orders 
To pick-up parts during a visit to our factory, it is very important that your order is faxed to our parts 
department using the toll-free number above at least two hours in advance of your desired pick-
up time.

       S/C = Stocking Code   D/C = Discount Code
XF  =  Extra Fast Moving….always stock REG = Regular Discount........................35%
 F = Fast Moving...........stock regularly       D25 =.Accessories...................................25%
M = Moderate Moving... 1 or 2 in stock           COMP = Competitive Discount...............15%
S = Slow Moving…...order as needed  N =  Net… No Discount.............................0%

  Dealers not on pre-season program....25% 
GEN = Generac Parts…………………...35%

For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



2

                                         TOP 150 PARTS
Item Number Item Name Line Discount Unit Price
10001 Stabilizer - LUCAS oil engine (1 quart) N Ea 5.25
10075 Lucas - 15/40 Mag. Mtr Oil (12x1/Quart) N Ea 3.33
10076 Oil - LUCAS15/40 mag. engine (4x1gal) N Ea 10.00
10161 Assembly - MOWER DECK SPINDLE REG Ea 144.35
10203 Spacer - FRONT WHEEL REG Ea 1.60
10205 Bearing - Outter Front Wheel REG Ea 3.24
10206 Race - BEARING FORK FRONT REG Ea 4.50
10207 Bearing - Upper Front Fork REG Ea 5.25
10208 Seal - FRONT FORK SEALS  CR14840 REG Ea 8.48
10220 Cap - DUST CAP FOR FRONT FORK REG Ea 2.31
10222 Spring -  DECK IDLER (EXT) REG Ea 1.20
10232 Link - Maste Link - # 50 REG Ea 0.88
10238 Rim - Rear 8'x 9'wide 2134300151 TIRE Ea 43.69
10301 Grease - LUCAS x-h/d (10x14.5cartridge) N Ea 3.00
20222 Bushing - NYLON BUSHING .312 ID REG Ea 3.15
20224 Clip - #13 HAIR PIN CLIP REG Ea 0.35
20245 Switch - IGNITION SWITCH REG Ea 12.17
20248 Cable - CHOKE CABLE REG Ea 13.79
20252 Spring - STEERING LEVER (COM.) REG Ea 2.10
20256 Belt - B-38 REG Ea 18.77
20276 Bushing - BRONZE BUSHING 1/2x5/8x1-1/2 REG Ea 1.05
30112 Spacer - 1/8x5/8x7/8 REG Ea 0.54
30203 Belt - B-103 50IN DECK BELT REG Ea 36.07
30204 Belt - B-78 REG Ea 35.13
30206 Bushing - BRONZE BUSH 5/8'X 3/4'X 1 1/2 REG Ea 1.05
30212 Handle - ENGAGEMENT HANDLE REG Ea 9.92
30213 Clip - #27 HAIR PIN CLIP REG Ea 0.28
30217 Shaft - MOWER SHAFT Short REG Ea 46.37
30218 Bearing - Hub Bearing with W-146 REG Ea 6.15
30219 Spacer - DECK HUB REG Ea 6.17
30223 Bracket - IDLER ARM BRACKET REG Ea 22.24
30224 Pulley - FLAT IDLER REG Ea 20.67
30229 Decal - DECK DANGER REG Ea 1.29
30234 Pulley - V-IDLER REG Ea 17.81
30235 Stand - PIVOT STAND F/ All but 72 REG Ea 22.24
30241 Hub - NEW STYLE MOWER HUB REG Ea 46.02
30242 Spacer - BLADE 1/2' REG Ea 6.42
30302 Magic Mulcher - Whiz Mow 42-50-60-72 REG Ea 43.94
40220 Bushing - GAS TANK BUSHING REG Ea 3.81
60109 Hose - 3/8 OIL LINE BY INCH REG In 0.12
60117 Horn - OIL SHUT DOWN HORN REG Ea 31.25
60119 Filter - 1 MICRON AMSOIL REG Ea 60.91
65024 O-Ring - GEAR BOX TO PUMP REG Ea 1.38
65080 Belt - B-80 REG Ea 27.08
65108 Hose - 3/8' ID 5/8 OD CLESR TUBING (FT. REG Ft 1.44
65244 Band - Brake Band REG Ea 18.98
65246 Cable - LEFT BRAKE CABLE-Short Cable REG Ea 19.48
65247 Cable - RIGHT BRAKE CABLE REG Ea 25.76
65413 Decal - PATENT PENDING REG Ea 1.22
65510 Switch - SEAT RELAY F/New Seat REG Ea 7.40
67013 Clamp - SPRING 3/8 REG Ea 1.14
67017 Fitting - 90 DEGREE FITTING REG Ea 11.82
67114 Wheelmotor - 1 1/4 IN SHAFT W REG Ea 632.14
67204 Spacer - FRNT WHL REG Ea 2.69
67205 Bearing - Inner Front Wheel REG Ea 2.02
67240 Roller - DECK 3 3/4 Length REG Ea 8.66
67258 Grip - 1/4' X 1' BLACK GRIP REG Ea 1.30
67259 Grip - ECONO-FOAM GRIP REG Ea 1.82
67266 Drum - BRAKE DRUM FOR WHEEL HUB REG Ea 57.60
68031 Fitting -  1/8x3/8 90deg. brass REG Ea 3.09
68081 Belt - B-81 DAYCO SINGLE ENG. REG Ea 29.15
68082 Belt - B-82 DAYCO REG Ea 29.95
68140 Filter - HYDRO ZINGA 40 MICRON REG Ea 12.54
68162 Belt - B-162 REG Ea 48.55
68224 Pulley - 5.75"FLAT IDLER PULLEY REG Ea 22.04
68249 Cable - ONLY THROTTLE REG Ea 15.48
68250 Cable - 1997 COMPLETE THROTTLE CABLE REG Ea 31.37
90115 Pre-Cleaner - TURBINATOR REG Ea 60.25
90122 Element - DONALDSON AIR CLEANE REG Ea 49.95
97072 Decal - OCDC CHUTE REG Ea 2.78
97166 Assembly - Front 13x6.5x6 TIRE Ea 50.94
97170 Fork - Front Weldment 1-1/16 SHAFT REG Ea 111.72
97171 Bearing - Bottom Fork 1-1/16' L44649 REG Ea 3.37

For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



3

                                         TOP 150 PARTS
Item Number Item Name Line Discount Unit Price
97200 Tire - Turf Boss III 25x12x9 COMP Ea 86.82
97319 Pulley - C-SECT V-IDLER PULLEY DIESEL REG Ea 23.58
97343 Rod - ENGAGING DECK 2000 REG Ea 19.50
97392 Filter - GAS & WATER (PARKER) REG Ea 18.83
98012 Decal - MULCHER DANGER DO NOT DI REG Ea 0.41
98016 Decal - MULCHER/DANGER STAY CLEA REG Ea 0.41
100019 Fork - Heavy Duty Front Fo REG Ea 97.28
100023 Fork- Standard Front Fork REG Ea 91.88
100043 Hitch - REAR SIL. EAG. REG Ea 15.03
200040 Fan - FAN GEAR BOX 7.250 X .750 HOLE REG Ea 7.72
200064 Belt - B-64 REG Ea 25.20
300012 Assembly - DECK TRIANGLE PLATE REG Ea 22.91
300058 Kit - DANGER DECAL & FAN REG Ea 8.38
000365201 Gear Box - Standard REG Ea 288.35
400015 Tank - PLASTIC 7GAL. FUEL REG Ea 85.84
400037 Grip - FOAM SLEEVE 17'LONG REG Ea 2.86
400052 Spacer - Wide Fork Outer Wheel REG Ea 2.10
400053 Assembly - Front 15x6.00x6 COMP Ea 55.16
400113 Paint - TOUCH UP SILVER (3622) REG Ea 12.60
500018 Key - IGN. MOLDED S.E. REG Ea 1.80
500038 Diode - Fan Generac/Kohler w/ 2-M,2-F co REG Ea 9.00
600035 Cap - Fuel (NO GUAGE) REG Ea 6.16
600061 Kit - Muffler 27/30/32hp REG Ea 129.62
600064 Belt - B-80 FLEXTEN WRAPPED REG Ea 30.62
600065 Kit - Muffler 23/25/27HP Kohler REG Ea 126.19
600066 Kit - Muffler 26/28 EFI Kohler REG Ea 135.64
788101 Gasket - F/ TECUMSEH GEAR BOX REG Ea 1.65
800014 Decal - Ignition Gas Model 200 REG Ea 1.89
800032 Decal - 2003 Fender Decal REG Ea 4.73
800033 Decal - 2003 Floor Pan & Rear REG Ea 7.34
800034 Decal - 6X6 SIV. EAG. REG Ea 5.42
800060 Decal - deck spindle lucas grea REG Ea 0.79
900003 Adapter - TERMINATOR DUAL BLAD D25 Ea 59.48
900089 Obsolete - Use 10076 REG Ea 25.20
999999 NON STOCK ITEMS Ea 1.00
990700138 Block - LOCKING REG Ea 3.47
4940002106 Obsolete - Use 10076 REG Ea 21.26
89991210001 Cable - BRAKE CABLE ONLY F/SINGLE BRA REG Ea 49.30
070185B Filter - Oil filter Generac GEN Ea 5.67
0C3052 Coil - Coil IGNITION GENERAC GEN Ea 31.20
0C4138 Gasket - EXHAUST GENERAC GEN Ea 0.68
0E3557 Filter - Primary Donaldson GEN Ea 32.39
0E3656 Filter - Safety Air Donaldson GEN Ea 46.41
10156-BII Tire - Turfboss II 22x11x8 COMP Ea 86.11
10161-L Assembly - MOWER DECK SPINDLE LONG REG Ea 144.77
10226-1 Sprocket - HEIGHT CONTROL SPROCKET REG Ea 20.15
2006B85 Belt - B-85 Flexsteen Twist High REG Ea 26.40
20217-25 Spring - 25LB (EXT) REG Ea 3.15
20246-T Obsolete -  use 500037/ Tachometer REG Ea 75.31
20280-10 Spring - 10LB (COM.) REG Ea 2.10
30207-S Spring - DECK ENGAGING (COM.) REG Ea 2.10
30217-L Shaft - MOWER SHAFT Long REG Ea 46.37
30227-50X Blade - 50 X Style Blade Ea 13.15
30227-60H Blade - 60 High Lift Narrow REG Ea 13.23
30227-60N Blade - 60 Heavy Wide 20-1/ Blade Ea 14.44
30227-60X Blade - 60 X Style Blade Ea 15.23
30227-72H Blade - 72 High Lift Narrow Blade Ea 18.19
30227-72N Blade - 72 Heavy Wide Blade Ea 15.70
30227-72X Blade - 72 X Style Blade Ea 16.28
30227-H Blade - 50 high lift Blade Ea 12.10
30227-N Blade - 50 Heavy Wide 17'L Blade Ea 13.18
30236-O Belt - B-128 REG Ea 62.93
30240-O Roller - Long 7.5 Roller F/Deck Nylon REG Ea 9.06
40100-W Seat - COMPLETE ASSEMBLY WHITE REG Ea 380.36
40117-1 Cap - Manual Vent W/Gauge REG Ea 17.49
40117-T Cap -T-handle for hydro tank REG Ea 12.73
40204-1 Tank - GAS TANK (NEW STYLE) REG Ea 29.99
63227-H Blade - 42 High Lift Narrow Blade Ea 11.29
65024-OS O-Ring - OVER SIZE O-RING REG Ea 1.43
788030B Gasket - T-BOX F/BELLHOUSING 3046 REG Ea 1.41
9907B112 Belt - B-112 REG Ea 35.82
9907B130 Belt - B-130 REG Ea 43.42
9907B41 Belt -  B-41 REG Ea 15.55
9907B85 Obsolete - Use 2006b85 REG Ea 27.20
9910B84 Obsolete - Use 2006b84 Belt - B-84 REG Ea 28.39
BAG-101 Bag - LITTER BAG REG Ea 16.25
NGK-ZFR4F-11 Obsolete - Use 0e6037 spark plug REG Ea 5.51

For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



4

                     CURRENT PARTS PRICE LIST
Item Number Item Name Line Discount Unit Price
000365201 Gear Box - Standard REG Ea 288.35
000365201-L Gear Box - Twin REG Ea 233.47
21374 SCREW - SHC M6-1.0 X 30 GENERA GEN Ea 0.65
0215330SRV PISTON RING SET/90MM GEN Ea 13.49
22097 Washer - LOCK M6-1/4 GENERAC GEN Ea 0.11
22129 Washer - LOCK M8-5/16 GENERAC GEN Ea 0.21
22145 Washer - FLAT 5/16-M8 ZINC GEN GEN Ea 0.21
22152 Washer - LOCK #10 GENERAC GEN Ea 0.21
22158 Nut - HEX #10-32 STEEL GENERAC GEN Ea 0.21
22264 Washer - LOCK #8-M4 GENERAC GEN Ea 0.21
030340G Hose - 1/4ID 0.167 FT. GENERAC GEN Ea 0.53
030340L Hose - .25ID 0.92 FT. GENERAC GEN Ea 1.58
030340N Hose - 1/4ID SAE 30R7 0.708 FT GEN Ea 1.42
030340P Hose - 1/4ID SAE 30R7 0.583 FT GEN Ea 1.42
03040L Hose - 1/4ID 0.92 FT. GENERAC GEN Ea 1.58
035461A Fitting - BARBED STR 1/4NPT X GEN Ea 1.47
36933 SCREW - PPHM #10-32 X 3/8 GENE GEN Ea 0.21
39253 Bolt - B85 GEN Ea 0.25
40173 Clamp - HOSE #5.5 .62-.62 GENE GEN Ea 1.89
42907 SCREW - HHC M8-1.25 X 16 G8.8 GEN Ea 0.21
43107 SCREW - HHC M8-1.25 X 25 G8.8 GEN Ea 0.58
45756 SCREW - HHTT M6-1.0 X 10 YEL C GEN Ea 0.45
045761A Stud - M8-1.25/10MM X 30 G5 ZI GEN Ea 3.26
45770 SCREW - HHC M5-0.8 X 10 G8.8 G GEN Ea 0.3
45771 Nut - HEX M8-1.25 G8 YEL CHR G GEN Ea 0.21
048031C Clamp - HOSE BAND 1/4 GENERAC GEN Ea 0.37
048031E Clamp - HOSE BAND-3/8 GENERAC GEN Ea 0.53
048031N Clamp - HOSE BAND 12MM ID GENE GEN Ea 0.26
48571 SCREW - HHC M8-1.25 X 10 G8.8 GEN Ea 0.55
49226 Washer - LOCK M5 GENERAC GEN Ea 0.3
49821 SCREW - SHC M8.25 X 30 G12.9 G GEN Ea 0.68
51714 Nut - HEX M3-0.5 G8 YEL CHR GEN Ea 0.37
52857 Nut - M6 Flange Lock GEN Ea 0.58
52858 Nut - TOP LOCK FL M8-1.25 GENE GEN Ea 0.84
52859 Nut - TOP LOCK FL M10-1.50 GEN GEN Ea 1.16
536210209 Assembly - WIRE 18 AWG 5" LG GENER GEN Ea 1.26
61906 Bolt - GENERAC GEN Ea 2.26
67989 Nut - HEX FL WHIZ M8-1.25 GENE GEN Ea 1.21
70006 Washer - LOCK M8 SS GENERAC GEN Ea 0.21
70008 Washer - FLAT M8 SS GENERAC GEN Ea 0.21
070185B Filter - Oil filter Generac GEN Ea 5.67
71980 Pin - PISTON D20 GENERAC GEN Ea 5.46
71983 Retainer - PISTON PIN 20 GENER GEN Ea 1
72694 Stud - ROCKER ARM GENERAC GEN Ea 2.68
78672 Seal - VALVE GENERAC GEN Ea 1.05
80318 SCREW - HHFC M6-1.0 X 25 F THR GEN Ea 0.68
82774 Key - FLYWHEEL GENERAC GEN Ea 0.84
82981 SCREW HHTT M6-1.0 X 30 BP GENE GEN Ea 0.26
83897 Tappet - SOLID GENERAC GEN Ea 9.71
85011 Insulator - ASM IGN GENERAC GEN Ea 2.36
086061G Sleeve - UL 1/2 ID ACR/FBRGL GEN Ea 4.1
86515 Keeper - VALVE GENERAC GEN Ea 0.84
86516 Valve - EXHAUST GENERAC 26.5/30H GEN Ea 7.4
90072 O-Ring - OIL FILL TUBE GENERAC N GEN Ea 2.26
90388 SCREW - HHTT M6-1.0 X12 ZINC G GEN Ea 1.37
91526 SCREW - GENERAC GEN Ea 0.21
92079 SCREW - HHTT-1.0 x 25 BP GENER GEN Ea 0.26
93873 Washer - LOCK M6 RIBBED GENERA GEN Ea 0.26
0A1336CESV KIT/STATOR SERVICE REPLACEMENT GEN Ea 44
0A2702 Regulator - VOLTAGE GENERAC GEN Ea 27.93
0A5992 Washer - LOCK IN M8 SS GENERAC GEN Ea 0.21
0A7811 Spool - GOVERNOR MACHINED GENE GEN Ea 6.55

For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



5

                     CURRENT PARTS PRICE LIST
Item Number Item Name Line Discount Unit Price
0A9943 Clamp - BOWDEN GEN Ea 0.42
0C2229 Valve - INTAKE GENERAC 26.5/30HP GEN Ea 8.1
0C2967 Piston - 90MM GENERAC GEN Ea 13.91
0C2976 SCREW - HHFC M8-1.25 X 65 GEN Ea 0.53
0C2977 Gasket - CRANK CASE GENERAC GEN Ea 1.05
0C2978 Gasket - HEAD GENERAC 26.5/30 GEN Ea 3.26
0C2979 Gasket - VALVE COVER GENERAC GEN Ea 1.21
0C2981C Cover - VALVE W/O BARB GENERAC GEN Ea 9.8
0C2983 Shaft - GOVERNOR GENERAC GEN Ea 0.74
0C2985A Bearing - ROLLER GOV TOP PLATE GEN Ea 0.25
0C2985B Bearing - ROLLER GOV W/ROLLERS GEN Ea 1.7
0C2988 Washer - THRUST GVNR GEN Ea 0.11
0C2991 Ring - E-RING - GVNR ARM GENERAC GEN Ea 0.11
0C2992 Bushing - GVNR LWR GENERAC GEN Ea 0.26
0C2993 Seal - GOVERNOR SHAFT GENERAC GEN Ea 0.79
0C2994 Screen - OIL PICKUP GENERAC GEN Ea 2
0C2995 Gerotor - INNER GENERAC GEN Ea 3.1
0C2996 Gerotor - OUTER GENERAC GEN Ea 3.83
0C2997 Plate - GEROTOR COVER GENERAC GEN Ea 6.56
0C3005 Gasket - BREATHER COVER GENERAC GEN Ea 0.42
0C3006 SCREW - HHFC M10-1.5 X 55 GENE GEN Ea 0.63
0C3009 Spring - OIL RELIEF GENERAC GEN Ea 0.32
0C3010 Ball - 1/2D OIL RELIEF GENERAL GEN Ea 0.11
0C3011 Cover - OIL RELIEF GENERAC GEN Ea 0.47
0C3016A Plate - BACKING W/ OIL COOL GE GEN Ea 0.01
0C3022E Housing - BLOWER VERTICAL L & GEN Ea 50.61
0C3025 Switch - OIL PRESSURE GENERAC GEN Ea 19.74
0C3026 Cooler - OIL GENERAC GEN Ea 50.03
0C3031 Fan - COOLING GENERAC GEN Ea 11.29
0C3032 Plate - FAN GENERAC GEN Ea 2.15
0C3033 Washer - BELLEVILLE 25MM BOLT GEN Ea 1.05
0C3034 Nut - HEX M24-2.0 G8 YEL CHR G GEN Ea 2.15
0C3043 Gasket - INTAKE MANIFOLD/PORT GE GEN Ea 1.84
0C3052 Coil - Coil IGNITION GENERAC GEN Ea 31.2
0C4138 Gasket - EXHAUST GENERAC GEN Ea 0.68
0C4147 Pump - PULSE GENERAC GEN Ea 32.12
0C5136 Knob - AIR CLEANER GENERAC GEN Ea 0.95
0C5371 Washer - VALVE SPRING GENERAC GEN Ea 0.11
0C5372 Assembly - BREATHER GENERAC GEN Ea 5.41
0C57320SRV ASSY. SUMP W/ SLEEVE GENERAC GEN Ea 92.35
0C5943 Seal - OIL PASSAGE GENERAC GEN Ea 0.47
0C7292 Nipple - 3/4"-16 UNF GENERAC GEN Ea 1.89
0C7649 Clamp - HOSE .38-.87 GENERAC GEN Ea 0.74
0C8565 SCREW - SHC M8-1.25 X 18 G8.8 GEN Ea 0.21
0C8566 SCREW - HHFC M6-1.0 X 20 GENER GEN Ea 0.08
0C8808 Hook - LIFTING GENERAC GEN Ea 1.89
0C91820SRV FLYWHEEL ASSY. W/MAGNETS N Ea 75
0C9763 Nut - GROMMET 1/4 PLUG GENERAC GEN Ea 0.11
0C9764 Plastite - 1/4-15 X 3/4 GENERA GEN Ea 0.37
0C9806 Hose - 3/8"ID X 6" L GENERAC GEN Ea 3.78
0D1142A WRAPPER LOWER CYLINDER #2 GEN Ea 11.4
0D1366 Bushing - GOVERNOR ROD GENERAC GEN Ea 0.37
0D1667 Arm - GOVERNOR GENERAC GEN Ea 6.72
0D2274 Ring - RETAINER-VALVE SPRING GENERAC GEN Ea 0.79
0D2576 SCREW - SHC M10-1.5 X 70 GENER GEN Ea 0.89
0D3689 SCREEN-ROTATING GENERAC 26.5/3 GEN Ea 4.31
0D3754 Assembly - GVNR LEVER NG/LP GENERA GEN Ea 4.15
0D3867 Spring - VALVE GENERAC 26.5/30HP GEN Ea 1.21
0D3868 Bracket - GVNR ADJUST SUPPORT GEN Ea 4.2
0D3876 Washer - FLAT M5 SS GEN Ea 0.25
0D3959A Adapter - CARB TO AIRBOX.M6 BO GEN Ea 20.63
0D3998 Nut - JAM-ROCKER ARM GENERAC GEN Ea 1.37
0D4012 Kit - BREATHER ASSY GENERAC GEN Ea 7.25
0D4013 Kit - GOVERNOR ASSY GENERAC GEN Ea 12.55
0D4015 Kit - OIL RELIEF GENERAC GEN Ea 2.52
0D4023 Gasket - MAINFOLD/CARB. GENERA GEN Ea 0.35
0D4024 Gasket - CARBURETOR TO ADAPTER GEN Ea 0.42
0D4026 Gasket - ARBX TO SPACER/CARB GEN Ea 0.37
0D4041 Assembly - CAMSHAFT & GEAR GENERAC GEN Ea 44.73
0D4042 Assembly - GOVERNOR GEAR GENERAC GEN Ea 2.78

                     CURRENT PARTS PRICE LIST
Item Number Item Name Line Discount Unit Price
0D4788 Plug - STD PIPE 3/8 STEEL SQ H GEN Ea 0.63

For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



6

                     CURRENT PARTS PRICE LIST
Item Number Item Name Line Discount Unit Price
0D5282 Gasket - CARBURETOR TO MANIFOLD GEN Ea 0.45
0D5313 Arm - ROCKER GENERAC GEN Ea 6.93
0D5354 Pivot - ROCKER ARM GENERAC GEN Ea 0.58
0D6021 Stud - M6-1.0 X 105 G5 ZINC GE GEN Ea 2.63
0D6024 Plate - PUSH ROD GUIDE GENERAC GEN Ea 0.68
0D6026 Hook - LIFT ON STARTER GENERAC GEN Ea 0.95
0D6027 Bracket - Fuel Pump Mount Generac GEN Ea 3.36
0D6142 SCREW - PPHM M4-0.7 X 40 GENER GEN Ea 0.16
0D6147 SCREW = HHFC M6-1.0 X 10 G8.8 GEN Ea 0.68
0D6257 Rod - GOVERNOR GENERAC GEN Ea 2.73
0D6311 Bracket - THROTTLE GENERAC GEN Ea 0.74
0D6342 Ball - STUD 10MM GENERAC GEN Ea 0.55
0D6655 Tube - OIL FILL GENERAC 26.5/30H GEN Ea 9.45
0D7115 SCREW - #10 SHEET METAL GENERA GEN Ea 0.2
0D7237 Assembly - BELLCRANK GENERAC GEN Ea 14.18
0D7477A Cover - VALVE W  BARB GENERAC GEN Ea 7.51
0D7815A Guard - ROTATING SCREEN GENERAC GEN Ea 20.06
0D8067A Assembly - CYL HEAD GUIDE & SEATS GEN Ea 50.82
0D8067B Assembly - CYL HEAD GUIDE & SEATS GEN Ea 50.82
0D8559 Rod - CHOKE GENERAC GEN Ea 0.65
0D8675ASRV KIT#1 CYLINDER HEAD ASSY. GENERAC GEN Ea 110.6
0D8675BSRV KIT #2 CYLINDER ASSY HEAD GENERAC GEN Ea 90.95
0D9217 Spacer - 1/2"ODX1/4"ODX5/8"LG GEN Ea 6.56
0D9419 Kit - SUMP GENERAC GEN Ea 14.96
0D94220ESV KIT/ GASKET F/27HP & 32HP GEN Ea 24.05
0D9684A Screen - ROTATING GENERAL GEN Ea 7.35
0d9784 Nut - HEX LOCK GENERAC GEN Ea 0.11
0D9853D Rod - PUSH GENERAC GEN Ea 3.94
0D9863 Rod - IDLE ADJUSTMENT GENERAC GEN Ea 1.42
0D9864 Bracket - SUPPORT IDLE SPEED G GEN Ea 1.94
0D9884 Assembly - IDLE SPEED ADJ W/ GROMM GEN Ea 5.74
0D9999 Assembly - ROD ASSY- IDLE SPEED ADJUST GEN Ea 2.75
0E0136A Hood - INLET DNLDSON GENERAC GEN Ea 25.46
0E0136B Clamp - HOSE DNDLSON GENERAL` GEN Ea 5.67
0E0486 SCREW - SHC M10-1.5 X 75 GENER GEN Ea 3.47
0E0552 Assembly - GOV LEVER W/BALL STUD G GEN Ea 7.55
0E0553 Assembly - IDLE SPEED BRACKET W/GR GEN Ea 6.41
0E1091 Assembly - BAND MOUNT AIR CLEANER GEN Ea 25.9
0E1150 Spring - GOVERNOR GEN Ea 3.5
0E1325 Harness - Wiring FUEL SHUTOFF GE GEN Ea 3.99
0E1357 Carburator - 26.5 HP GENERAC GEN Ea 245.12
0E1466 Pin - PISTON 20 DIA X 48 LONG GEN Ea 3.4
0E1644 SCREW - BHSC M6-1.0 X 12 SS GE GEN Ea 0.36
0E1678 Hose - AIR CLEANER CONNECTOR G GEN Ea 47.41
0E1680 Clamp - HOSE #32 1.563-2.500 G GEN Ea 1.31
0E2743 Assembly - GOVERNOR GEAR-LGHT FLYW GEN Ea 4.45
0E2950 Piston - 90MM DIA GENERAC GEN Ea 18.69
0E29850ESV Piston - Propane Guardian GEN Ea 35.05
0E2990 Bracket - AIR CLEANER SUPPORT GEN Ea 24.05
0E3052 Manifold - INTAKE VERT 2BBL CA GEN Ea 27.98
0E3146 Spacer - ROTATING SCREEN GUARD GEN Ea 1.63
0E3223 Conrod - GENERAC GEN Ea 16.55
0E3273 Screen - C CASE BREATHER GENER GEN Ea 2.73
0E3291 Carburator - CARB-GENERAC  W/DONALDSO GEN Ea 124.64
0E3372A Seperator - OIL BREATHER GTV G GEN Ea 4.2
0E3502A Support - MUFFLER RH GENERAC GEN Ea 7.25
0E3502B Support - MUFFLER LH GENERAC GEN Ea 7.25
0E3557 Filter - Primary Donaldson GEN Ea 32.39
0E3655 Assembly - CANISTER ASSY - AIR FILTER GEN Ea 106.73
0E3656 Filter - Safety Air Donaldson GEN Ea 46.41
0E4190 Clamp - 3/16" COATED CABLE GEN GEN Ea 1
0E42710ESV STARTER/DELCO GENERAC 27HP & 32 HP GEN Ea 289.15
0E4326 Hose - AIR CLEANER GENERAC GEN Ea 21.53
0E4357B Assembly - CRANKSHAFT & GEAR L & G GEN Ea 77.49
0E4714 Pre-Cleaner -  AIR INTAKE GENERA GEN Ea 57.59
0E4804 Hose - BLWR HSG TO BREATHER TU GEN Ea 4.1
0E49970ESV ASSY GROUND WIRE GV990 GEN Ea 12.75
0E5113 Washer - NYLON .375 ID GENERAC GEN Ea 0.45
0E5139 SCREW - HHFC M6-1.0 X 8 YC GEN GEN Ea 0.79
0E5153 SCREW - THTT #10-24 X 3/8 ZP G GEN Ea 0.32

For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



7

                     CURRENT PARTS PRICE LIST
Item Number Item Name Line Discount Unit Price
0E51730ESV KIT/BREATHER TUBE UPGRADE 27 & 32 GE GEN Ea 24.95
0E5343 Nut - LOCK FL-SERRATED M10-1.5 GEN Ea 0.32
0E5551 Solenoid - GENERAC- FUEL SOLENOID 32hp GEN Ea 25.75
0E60270ESV KIT/CONVERSION CARBURETOR F/30HP GEN Ea 131.46
0E6037 Plug - Spark NGK GEN Ea 2.55
0E6467CESV KIT/CARB. HI-ALT GTV GEN Ea 16.28
0E7887 GENERAC- DIPSTICK W/HANDLE GEN Ea 5.05
0E80000SRV KIT REBUILD E2548,E3291,E6048 CARB GEN Ea 12.75
0E9842 SEAL CRANKSHAFT PTO SIDE GT990 GENE GEN Ea 8.8
0E9843 SEAL CRANKSHAFT FLYWHEEL SIDE 990 GEN Ea 8.55
0f0106 Filter - Fuel Filter Generac GEN Ea 8.8
0F1169E GENERAC- HOUSING BLOWER GEN Ea 63.5
0F1169GRAY GENERAC- GEN Ea 64.6
0F1170C GENERAC- HOUSING PART OF BLOWER HO GEN Ea 14.5
0F1170GRAY GENERAC- GEN Ea 23.55
0F1177 Assembly - Generac assy. ground wire GEN Ea 8.6
0F1932 Solenoid - GENERAC- cqrb. solonoid 27hp GEN Ea 31.5
10000 Kit - LUCAS- dixie special offer package N Ea 466.51
100000 Frame - WELDMENT - 60' BIG WHEEL FRAME REG Ea 671.6
100006 Bracket - R. LOW RD. DSL. FNDR REG Ea 15.53
100007 Frame - WELDMENT - LOW RIDE X TRANNY REG Ea 150.64
100008 Frame - LOW RIDE DIESEL TRA REG Ea 150.64
10001 Stabilizer - LUCAS oil engine (1 quart) N Ea 5.25
100010 Bracket - L. LOW RD. DSL. FNDR REG Ea 15.53
100011 Arm - LOW RIDE TRANSMISSION ID REG Ea 22.24
100017 Frame - XT - 72' REG Ea 541.8
100018 Frame - XT - 60' REG Ea 524.98
100019 Fork - Heavy Duty Front Fo REG Ea 97.28
10002 H/D Oil Stabilizer (4x1Gallon) N Ea 16.75
100023 Fork- Standard Front Fork REG Ea 91.88
100025 Frame - 50/60 2003 Model REG Ea 524.98
10003 Treatment - LUCAS fuel (12x1qrt) N Ea 4.19
100031 Frame - Twin Style 2003 REG Ea 541.8
100032 Frame - Diesel 72' Style 2003 REG Ea 541.8
100033 Frame - SILVER EAGLE FRAME REG Ea 768.51
100034 Bracket - SILVER EAGLE CLUTCH BRKT REG Ea 18.99
100035 Plate - WH.MT. OUTSIDE LT2000 REG Ea 17.86
100036 PLATE WH.MT. INSIDE LT2000 REG Ea 39.56
100037 Cross Member - SILVER EAGLE CROSS MEM REG Ea 39.25
100038 Sleeve - TUBE CROSSMEMBER REG Ea 0.79
100039 Bracket - SWING ARM MOUNT REG Ea 19.85
100040 Bar - SE WHEELIE BAR FITS ALL LT'S REG Ea 32.38
100041 Rod - DECK IDLER S.E. REG Ea 9.07
100042 Trunnion - TUBE WELDMENT BRAKE REG Ea 4.41
100043 Hitch - REAR SIL. EAG. REG Ea 15.03
100044 Frame - FRAME 60" GENERAC NEW MOUNT REG Ea 524.98
100045 Frame - FRAME 72" GENERAC NEW MOUNT REG Ea 524.98
100046 Bracket - FRAME MOTOR MOUNT REG Ea 7.69
100047 Plate - MOTOR PLATE GENERAC WELDMEN REG Ea 71.25
100048 Mount - RUBBER GENERAC REG Ea 26.71
10005 Lucas - Red "N" Tacky Grease (10x1/14oz. N Ea 2.6
10005-30 Lucas Red -N-Tacky Grease (30x1/14oz) N Ea 2.6
100050 Arm - IDLER ENG-DECK REG Ea 9.45
100051 Bracket -  PIVOT SWING ARM REG Ea 10.71
10006 Lucas - Gun Lube 18x1 (2 oz.) N Ea 1.89
100062 Plate - WHEEL MOTOR ADAPTER PLATE REG Ea 57.74
100063 Frame - XT3000-60 2004 REG Ea 524.98
100065 Frame - XT and SP3000-72 REG Ea 524.98
100067 Frame - SP2800-72 REG Ea 541.8
100069 Frame - 2004 XT-60 SER.# 4045778 REG Ea 524.98
100089 Weldment - Front Fork Big HD REG Ea 58.02
10009 Fix - Lucas Transmission (1 x 24 ounce) N Ea 5.92
100092 Frame - main run behind REG Ea 373.02
100094 Plate - engine mount run behind REG Ea 138.78
100096 Box - instrument riser run behind REG Ea 101.49
100097 Panel - instrument run behind REG Ea 11.49
100098 Plate - Battery f/Run Behind REG Ea 12.18
100099 Strap - battery run behind REG Ea 13.41
100100 Assembly - Run Behind tire/rim TIRE Ea 53.06
100102 Tube - RH support run behind REG Ea 68.01

For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



8

                     CURRENT PARTS PRICE LIST
Item Number Item Name Line Discount Unit Price
100103 Bar - handle run behind REG Ea 130.41
100104 Tube - LF support run behind REG Ea 24.15
100105 Bracket - Deck lift bracket (left front) N Ea 20.91
100106 Bracket - lLT frame f/deck lift REG Ea 12.54
100107 Spring - Suspension Lower Fork Front Spr REG Ea 2.92
100108 Frame - LT 36/44 REG Ea 768.51
100109 Wheelmotor - 36/44 narrow inner REG Ea 39.63
100110 Cross Member - 36/44 narrow lower REG Ea 31.62
100111 Rod - Crossover Pivot Brake LT 50,60 REG Ea 3.18
100112 Box - 36/44 narrow battery case box REG Ea 30.75
100114 Cross Member - 36/44 narrow upper REG Ea 29.07
100116 Plate - 36/44 main frame mounting plat REG Ea 178.68
100121 Assembly - Fork Front Springer Big REG Ea 186
100125 Tab - Fork Front Springer REG Ea 12.24
100126 Arm - Pivot Fork Front Springer REG Ea 13.29
100127 Shaft - Spring Pivot Axle Fork Front Spr REG Ea 28.17
100128 Bushing - Axle Fork Front Springer REG Ea 2.91
100129 Bushing - Spring Bronze Fork Front Sprin REG Ea 5.19
10013 Fuel Treatment (4x1Gallon) N Ea 15.5
100130 Bolt - Pivot Machined Fork Front Springe REG Ea 4.8
100131 Spacer - Wheel Outer Fork Front Springer REG Ea 4.23
100132 Assembly - Fork Front Springer Small REG Ea 186
100135 Spacer - Wheel Outer Fork Front Sprgr Sm REG Ea 4.23
100136 Assembly - Pedal Foot 2006 REG Ea 33.54
100138 Arm - Lift RH Pedal Foot 2006 REG Ea 5.52
100139 Arm - Lift LH Pedal Foot 2006 REG Ea 5.52
10014 Chain Lube (12x1Quart) N Ea 6.25
100140 Tab - Connecting Arm Lift 2006 REG Ea 2.1
100141 Sprocket - Tooth 18 2006 REG Ea 7.05
100142 Bushing - Sprocket Pedal Foot 2006 REG Ea 1.47
100143 Weldment - Pad Pedal Foot 2006 REG Ea 7.35
100144 Pad - Pedal Foot 2006 REG Ea 3.66
100145 Bracket - Spring Pad Pedal Foot 2006 REG Ea 2.73
100146 Weldment - Sprocket Quarter 2006 REG Ea 12.12
100147 Sprocket - Quarter 2006 REG Ea 10.41
100148 Spacer - Sprocket Quarter 2006 REG Ea 1.44
100149 Pawl - Pedal Foot 2006 REG Ea 2.19
100150 Indicator - Control Height 2006 REG Ea 5.28
100151 Spring - Pedal Foot 2006 REG Ea 3.54
100152 Pin  - Clevis Pedal Foot 2006 REG Ea 4.08
100153 Lock - Pedal Foot 2006 REG Ea 5.28
100154 Pivot - Pawl Pedal Foot 2006 REG Ea 16.02
10017 Lucas - Universal Hyd. Fluid (4X1/Gallon N Ea 9.63
10019 Booster - LUCASoil hydra/stop(12x1quart) N Ea 5.75
10020 Lucas - Treatment Fuel (24x1/5.25 oz.) N Ea 2.08
10021 Treatment - Lucas Fuel (6x 1/2gal.) N Ea 9.67
10026 Booster - Lucas Octane (1x 12  15 ounce) N Ea 4.83
10030 Lube - 5th Wheel Lube (12x1Pint) N Ea 4.83
10037 Lucas - Universal Hyd. Fluid (1x1/5gal) N Ea 40
10041 Kit - LUCAS- starter kit N Ea 78
10044 Oil - 50 Plus Racing Oil (12x1Quart) N Ea 3.67
10047 Lube - LUCAS75/90 trans-diff. (12x1quart N Ea 7.5
10048 Lube - LUCAS 75/90 trans-diff.(4x1gal.) N Ea 25
10050 Oil - Synthetic10/30 Racing Oil12x1Quart N Ea 5.83
10054 Oil - Synthetic20/50 Racing Oil12x1Quart N Ea 5.83
10058 Oil - Lucas Semi-Syn. 2 Cycle (24x2.6oz. N Ea 1.05
10059 Oil - Lucas Semi-Syn. 2 cycle (24x6.4oz. N Ea 1.55
10070 Tool Box Buddy (18x2ounce) N Ea 1.53
10073 Lube - LUCAS- 75/90 tran-diff 1-16 drum) N Ea 390
10074 Lucas - Syn 75/90 Trans &Diff Lube 55gal N Ea 1275
10075 Lucas - 15/40 Mag. Mtr Oil (12x1/Quart) N Ea 3.33
10076 Oil - LUCAS15/40 mag. engine (4x1gal) N Ea 10
10078 Oil - LUCAS- oil 15/40  (1-55 gal drum) N Ea 500
10082 Oil - Synthetic 5/20 Racing Oil12x1Quart N Ea 5.83
10088 Hub Oil  (12x32ounce) N Ea 4.83
10100-ADW Weight - Assembly Diesel Front REG Ea 120.51
10100-BDC Bumper - Chain Drive REG Ea 87.87
10100-CS Bumper - C&S Machine (1-PAIR) REG Ea 34.02
10100-RW Weight - Rear Hitch REG Ea 95.4
10100-ST Bumper - XW & XF 49' REG Ea 94.16

For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



9

                     CURRENT PARTS PRICE LIST
Item Number Item Name Line Discount Unit Price
10103 Sprocket - 40 A10 REG Ea 13.3
10104 Sprocket - 40 A24 REG Ea 19.73
10105-L Oil - Synthetic 5 Racing Oil12x1Quart N Ea 5.83
10107-1 Weldment - FOOT PEDAL 40 SPRKT. REG Ea 202.04
10107-1/2 Assembly - Foot Pedal With Lock REG Ea 81.96
10110 Oil - LUCAS 2-cycle oil   (12x1-quart) N Ea 3.84
10115 Cap - SUMMER CAPS REG Ea 5.25
10115-L Oil - LUCAS- 2- cycle oil (4x1gal.) N Ea 14.25
10120-L Oil - LUCAS- 2- cycle oil (12x1pint) N Ea 2.5
10127-S Valve - Stem F/Rim REG Ea 4.71
101304-59020 Joint - Pipe 12 N Ea 3.15
10131 Lucas - Syn. H/D Stblzr (4X1/Gallon) N Ea 22.5
10136 Prfmnc. Pk. 8x15oz. Ictm 6x1Quart syn st N Ea 89.5
10142 Tab - Old Floor Pan Tab REG Ea 6.11
10150 Polish - LucasLiquid Polish(12x16 ounce) N Ea 7.42
10155 Polish - Lucas Metal Polish(12x16 ounce) N Ea 8.53
10156-72 Tire - Turfbuster 25x12x9 TIRE Ea 104.09
10156-BII Tire - Turfboss II 22x11x8 COMP Ea 86.11
10156-C Tire - CTR 22x11x8 TIRE Ea 69.89
10156-C72 Tire - CTR 25x12x9 TIRE Ea 73.74
10157 Tire - Front 13x5x6 TIRE Ea 40.78
10161 Assembly - MOWER DECK SPINDLE REG Ea 144.35
10161-L Assembly - MOWER DECK SPINDLE LONG REG Ea 144.77
10200 Air Tool Lube (12x1quart) N Ea 4.5
10203 Spacer - FRONT WHEEL REG Ea 1.6
10204 Spacer - FRONT WHEEL 2 BEARING REG Ea 3.68
10204-L Spacer - Long REG Ea 3.68
10205 Bearing - Outter Front Wheel REG Ea 3.24
10206 Race - BEARING FORK FRONT REG Ea 4.5
10207 Bearing - Upper Front Fork REG Ea 5.25
10208 Seal - FRONT FORK SEALS  CR14840 REG Ea 8.48
10209 Axle - 1' REAR AXLE REG Ea 34.85
10209-39 Axle - REPLACEMENT REAR AXLE-1-1/2' X REG Ea 88.58
10210 Chain - Primary #40 REG Ea 13.79
102103-55520 O-Ring - YANMAR N/D N Ea 3.15
10211 Chain - #40 SECONDARY CHAIN REG Ea 19.34
10212 Half Link - #40 REG Ea 1.42
10213 Link - Master Link - #40 REG Ea 1.19
10214-C Assembly - CTR 22x11x8 TIRE Ea 85.28
10214-LB Assembly - LH Turfboss II 22X11X8 COMP Ea 113.23
10214-RB Assembly - RH Turfboss II 22X11X8 COMP Ea 113.23
10216 Bearing - Rear Wheel Hub 1' REG Ea 34.53
10216-B Bearing - Rear wheel Hub 1-1/2 REG Ea 56.83
10217 Chain - DECK LIFT 10' #40C REG Ea 4.34
10218-1 Pedal - FOOT PEDAL ONLY REG Ea 18.77
10219 Chain - Pedal Lift #40 16 REG Ea 6.39
10220 Cap - DUST CAP FOR FRONT FORK REG Ea 2.31
10221 Spring - SHORT FOOT SPRING REG Ea 1.44
10222 Spring -  DECK IDLER (EXT) REG Ea 1.2
10223-1 Paw - PIVOT PAW REG Ea 9.77
10224-1 Paw - LIFT ARM PAW REG Ea 12.54
10225-2 Weldment - #50 FOOT LIFT PEDAL REG Ea 82.86
10226-1 Sprocket - HEIGHT CONTROL SPROCKET REG Ea 20.15
10228-1 Pin - ON FOOT PEDAL REG Ea 18.8
10229 Chain - Primary #50 REG Ea 15.81
10230 Nipple - 3/8 PIPE NIPPLE 4' REG Ea 2.5
10231 Cap 3/8 Steel Pipe Cap REG Ea 2.03
10231-P Obsolete - OIL DRAIN PLUG FOR ONANENGI N Ea 2.74
10232 Link - Maste Link - # 50 REG Ea 0.88
10233 Half Link - #50 REG Ea 3.47
10234 Chain - #50 SECONDARY CHAIN REG Ea 30.35
10235 Hub - REAR SPROCKET AND HUB #50 REG Ea 117.9
10235-B Hub - Rear Wheel Hub #50 Chain S REG Ea 117.9
10238 Rim - Rear 8'x 9'wide 2134300151 TIRE Ea 43.69
10239 Rim - Front  6'DIA.X 31/2 Wide 1 TIRE Ea 48.35
10301 Grease - LUCAS x-h/d (10x14.5cartridge) N Ea 3
10301-10 Grease - Lucas XH/D 10x14.5oz cartridge N Ea 3
10301-30 Grease - Lucas XH/D 30x14.5oz. cartridge N Ea 2.67
10301-60 Grease - Lucas XH/D 60x14.5oz. cartridge N Ea 2.67
10316 Grease - X-tra H/D Grease (16gallon Keg) N Ea 310

For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



10

                     CURRENT PARTS PRICE LIST
Item Number Item Name Line Discount Unit Price
10335 Grease - LUCAS x-h/d     (55 gal drum) N Ea 990
103984-59191 Bolt - WITH PLUG & SEAL YANMAR N N Ea 5.76
10400 Rack - LUCAS- display rack N Ea 0.01
104200-59170 Gasket - YANMAR N/D N Ea 0.7
104211-11370 Cap - VALVE YANMAR N/D N Ea 3.03
10500 Kit - Lucas Demonstrator Kit N Ea 0.01
1087025-00 Assembly - AIR CLEANER ASSEMBLY HOND REG Ea 346.5
11004-7004 Gasket - HEAD KAWASAKI N/D N Ea 10.91
11011-7003 Filter - CASE  AIR FILTER KAWASAKI N/D N Ea 15.4
11013-7009 Element - FOAM KAWASAKI N/D N Ea 3.94
11013-7024 Element - PAPER KAWASAKI N/D N Ea 20.32
11022-7002 Case - ROCKER CASE KAWASAKI N/D N Ea 7.64
110250-55610 Ring - Retaining Ring F/Small Yanmar N Ea 3.57
11060-7002 Gasket - CARBURETOR KAWASAKI N/ N Ea 1.38
11060-7010 Gasket - CARBURETOR KAWASAKI N/ N Ea 1.38
11060-7011 Gasket - KAWASAKI N/D N Ea 1.04
11060-7012 Gasket - CRANKCASE COVE KAWASAKI N Ea 7.94
11060-7013 Gasket - ROCKER CASE KAWASAKI N/ N Ea 2.55
11060-7014 Gasket - BREATHER KAWASAKI N/D N Ea 2.88
11060-7016 Gasket - MUFFLER KAWASAKI N/D N Ea 2.18
11060-7018 Gasket - FLOAT CHAMBER KAWASAKI N Ea 0.88
11060-7019 Gasket - MAIN PLUG KAWASAKI N/D N Ea 0.88
11060-7020 Gasket - SOLENOID KAWASAKI N/D N Ea 0.51
11381-ZJ1-840 Gasket - CASE COVER N Ea 12.68
114250-39450 Switch - OIL PRESSURE YANMAR N/D N Ea 7
114399-22300 Pin - Piston Yanmar N Ea 21.45
119131-18320 Bolt - 8 X 22 YANMAR N/D N Ea 2.09
119171-14400 Rod - PUSH ROD YANMAR N/D N Ea 4.56
119209-35030 O-Ring - F/26HP YANMAR N/D N Ea 0.87
119255-55620 Strainer - FUEL ND REPLACES 1710 N Ea 97.65
119305-35150 Filter - Oil For Small Yanmar N/D N Ea 6.83
119600-13100 Manifold - EXHAUST YANMAR N/D N Ea 69.57
119600-35091 Assembly - OIL IN TAKE PIPE F/26HP N Ea 44.28
119600-52021 Pump - YANMAR N/D N Ea 57.37
119609-42320 O-Ring - YANMAR ND N Ea 5.48
119620-01800 Seal - OIL YANMAR N/D N Ea 5.93
119620-01950 Shim - Set Pack Yanmar N Ea 11.16
119620-11090 Valve - YANMAR- seat, valve N Ea 23.4
119620-11100 Valve - EXHAUST N/D YANMAR N Ea 6.84
119620-11110 Valve - YANMAR- valve, exhaust N Ea 11.16
119620-11310 Gasket - VALVE COVER N/D N Ea 10.66
119620-11801 Valve - YANMAR- guide, valve N Ea 21
119620-13110 Gasket - BONNET YANMAR N/D N Ea 9.69
119620-14401 Rod - PUSH ROD N Ea 3.23
119620-42021 Gasket - YANMAR N Ea 1.97
119620-59811 Pipe - Fuel injector #1 N Ea 47.88
119620-59821 Pipe - Fuel injector #2 N Ea 47.88
119620-59831 Pipe - Fuel injector #3 N Ea 47.88
119621-21680 Bolt - M12X1.25 FLANGE YANMAR N Ea 3.84
119621-77331 Adjuster - YANMAR ADJUSTER for BELT N Ea 10.03
119621-77340 Spacer - YANMAR N/D N Ea 2.28
119623-01330 Gasket - HEAD YANNAR N/D N Ea 31.94
119623-11100 Valve - INTAKE N/D YANMAR N Ea 9.52
119623-21700 Assembly - CRANKSHAFT F/26HP YANMA N Ea 753.73
119623-22080 Piston - YANMAR- piston w/ring N Ea 154.2
119623-22500 Ring - Ring Set, Piston N Ea 36.45
119623-22900 Piston - YANMAR- piston o.s. 25 N Ea 169.36
119623-34820 Dipstick - YANMAR (N/D) N Ea 22.75
119623-34840 Dipstick - 26HP DIESEL CURRENT N N Ea 24.72
119623-35300 Assembly - YANMAR- valve assy. oil N Ea 65.31
119640-01640 Plug - OIL PAN DRAIN F/41HP YA N Ea 8.17
119642-49030 Pipe - F/26HP YANMAR N/D N Ea 9.07
119642-49050 Assembly - PIPE F/26HP YANMAR N/D N Ea 19.9
119644-21200 Yanmar - Gear Crank N Ea 54.48
119650-42291 Belt - V-Belt F/ Small Yanmar N/D N Ea 11.05
119653-12550 Hose - Intake Hose F/ Small Yanmar N/ N Ea 20.85
119653-77950 Stop - Solenoid Fuel Stop 26/41 Diese N Ea 98.05
119660-01562 Gasket - GEAR HOUSING YANMAR N N Ea 0.97
119660-21651 Pulley - (V) - F/ 26HP DIESEL N/ N Ea 38.89
119660-32001 Body - F/26HP YANMAR N/D N Ea 83.4

For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



11

                     CURRENT PARTS PRICE LIST
Item Number Item Name Line Discount Unit Price
119660-35102 Bracket - FILTER YANMAR N/D N Ea 12.58
119660-35113 Gasket - YANMAR N/D N Ea 3.81
119660-42350 Pulley - YANMAR- v-pulley N Ea 20.2
119802-55800 Filter - fuel filter N Ea 15.16
119807-11770 Cap - LUBE OIL SUPPLY N/D N Ea 3.37
119820-77340 Spacer - Yanmar - Spacer N Ea 8.78
119836-77750 Assembly - Brush-Alt. Assembly F/Diesel N Ea 2.8
12-018-01 Breather - KOHLER RETAINER BREATHER N Ea 0.59
12-050-01 Filter - Oil DD NO DISCOUNT N Ea 11.64
12-086-16 Screw - Kohler N/D N Ea 6.89
12-112-01 Spacer - KOHLER INSERT SPACER NO DISC N Ea 1.19
12-123-04 Tube - Kohler N/D N Ea 7.4
12-153-01 O-Ring - KOHLER O-RING F/FILL TUBE N/D N Ea 0.96
12-153-03 O-Ring - for oil tube N/D N Ea 0.7
12-173-01 Retainer - KOHLER VALVE RETAINER N Ea 1.13
12-237-01 Clamp - Kohler Cable Clamp N/D N Ea 1.39
12-341-01 Knob - Kohler Air Cleaner Knob No Dis N Ea 4.83
12-755-03 Kit - KOHLER RETAINER KIT N/D N Ea 0.7
12004-7002 Valve - INTAKE KAWASAKI N/D N Ea 13.63
12005-7002 Valve - EXHAUST N Ea 13.99
12009-7001 Retainer - VALVE SPRING KAWASAK N Ea 0.69
12011-2056 Collett - N Ea 0.51
12016-7002 Arm - ROCKER ARM KAWASAKI N/D N Ea 8.57
121000-13201 Gasket - F/M1-DIX MUFFLER YANMAR N Ea 5.24
121130-13541 Gasket - YANMAR-GASKET MUFFLER N/D N Ea 3.9
121250-44901 Switch -Thermo F/Big & Small Ya N Ea 15.65
121250-55620 Spring - F/ Small Yanmar N/D N Ea 1.16
121252-39150 Bolt - PIPE JOINT YANMAR N/D N Ea 4.8
121257-55731 Float - F/ DIESEL YANMAR N/D N Ea 1.49
121520-01851 Gasket - PUMP YANMAR N/D N Ea 1.58
12250-55620 Spring - F/ Small Yanmar N/D N Ea 1.16
12251-ZJ1-841 Gasket - CYLINDER HEAD HONDA N N Ea 11.28
124085-02220 Seal - OIL YANMAR N/D N Ea 13.79
124101-49530 Cover - THERMO (N/D) N Ea 59.67
124160-01751 Cap - YANMAR CAP OIL(NO DISCOUNT) N Ea 5.7
124223-39900 Retainer - YANMAR N/D N Ea 2.28
124240-01883 Gasket - YANMAR N/D N Ea 1.65
124395-49840 Gasket - F/41HP DIESEL YANMAR N Ea 0.79
124450-44510 Resevoir - Yanmar REG Ea 47.37
124465-44950 Gasket - F/Big & Small Yanmar N/ N Ea 0.96
124550-55700 Element - Fuel Element F/ Small Yanmar N N Ea 5.24
124550-59820 Bolt - YANMAR N/D N Ea 1.16
129001-02930 Bearing - MAIN YANMAR N/D N Ea 3.92
129001-21000 Assembly - CRANKSHAFT ASSY. YANMAR N N Ea 952.64
129001-42003 Pump - WATER F/41HP DIESEL 15% D COMP Ea 353.94
129001-42040 Joint - 41HP DIESEL YANMAR N Ea 10.48
129002-01331 Gasket - CYLINDER HEAD YANMAR N Ea 39.78
129004-55610 Bracket - Yanmar- filter bracket N Ea 83.76
129012-33000 Assembly - COOLER ASSEMBLY OIL YAMAR N Ea 360.31
129012-49030 Hose - Water F/Big Yanmar N/D N Ea 7.52
129052-55620 Assembly - STRAINER-ASSY-FUEL N/D N Ea 55.89
129080-18010 Turbo -  CHARGER YANMAR N/D N Ea 1265.36
129080-34800 Dipstick - 41HP DIESEL CURRENT N N Ea 25.07
129100-11240 Shaft - Yanmar - rocker shaft N Ea 342.32
129100-42020 Gasket - F/ Big Yanmar N/D N Ea 2.09
129100-55650 Element - Fuel F/Big Yanmar N/D N Ea 8.57
129100-55690 Ring - Retaining Ring F/Big Yanmar N/ N Ea 6.02
129100-55700 Spring- F/Big Yanmar N/D N Ea 0.86
129100-77330 Adjuster - YANMAR-ADJUSTER N Ea 10.03
129100-77500 Air Heat - F/ Big Yanmar N/D N Ea 68.34
129100-77510 Gasket - F/ Big Yanmar N/D N Ea 1.13
129103-13100 Manifold - EXHAUST YANMAR N/D N Ea 143.23
129103-39611 Joint - JOINT PIPE YANMAR N/D N Ea 34.73
129120-01780 Seal - OIL (NO DISCOUNT) N Ea 11
129120-35001 Bracket - Yanmar - cooler assembly brack N Ea 127.62
129120-35110 Gasket - YANMAR N/D N Ea 3.32
129120-35121 Gasket - YANMAR N/D N Ea 1.08
129122-39600 Pipe - LUB OIL RETURN YANMAR N/D N Ea 38.39
129129-77010 STARTER / 41HP DIESEL N Ea 955.12
129129-77310 Switch - YANMAR N/D N Ea 340.02

For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



12

                     CURRENT PARTS PRICE LIST
Item Number Item Name Line Discount Unit Price
129136-77251 Bolt - Yanmar - bolt N Ea 1.2
129150-02930 Bearing - THRUST YANMAR N/D N Ea 2.3
129150-11310 Gasket - VALVE COVER YANMAR N/ N Ea 9.43
129150-11370 Cap - VALVE CAP YANMAR N/D N Ea 1.89
129150-13110 Gasket - YANMAR (NO DISCOUNT) N Ea 5.24
129150-23600 Pin - BEARING YANMAR N/D N Ea 5.15
129150-32020 Gasket - YANMAR N/D N Ea 0.79
129150-35041 Gasket - YANMAR N/D N Ea 1.05
129150-35150 Filter -Oil Filter individual N Ea 25.06
129150-35152 Filter - Oil F/ BIG DIESEL N Ea 13.44
129150-49811 Gasket - F/Big Yanmar N/D N Ea 0.96
129150-77511 Gasket - F/Big Yanmar N/D N Ea 0.96
129155-11241 Shaft - ROCKER SHAFT N Ea 171.18
129155-49801 Thermostat - Yanmar N Ea 20.45
129165-13530 Cover - SILENCER YANMAR N/D FOR N Ea 39.06
129165-18010 Turbo -  F/ Big Yanmar N/D N Ea 2365.45
129211-59810 Pipe - YANMAR- pipe fuel injection N Ea 35.64
129211-59820 Pipe - YANMAR- pipe fuel injection N Ea 35.64
129211-59830 Pipe - YANMAR- pipe fuel injection N Ea 35.64
129258-12080 Hose - Intake Hose F/ Big Yanmar N/D N Ea 28.16
129322-18100 Gasket - F/ Big Yanmar N/D N Ea 10.84
129335-55700 Seperator - YANMAR- WATER SEPARATOR N Ea 60.49
129350-49541 Gasket - YANMAR N/D F/ THERMO 26 N Ea 1.58
129350-49800 Thermostat - F/Small Yanmar N/D N Ea 32.35
129403-18091 Gasket - F/4 HOLE MUFFLER N/D N Ea 7.52
129403-42380 Pulley - Diesel Pulley V REG Ea 25.92
129412-18080 Gasket - F/ Big Yanmar N/D N Ea 4.88
129468-34810 Guide - DIPSTICK F/26HP YANMAR N Ea 18.36
129470-92300 Tool - YANMAR- TOOL ASSY. (NO DISCOUN N Ea 30.99
129477-18101 Gasket - YANMAR N/D N Ea 9.41
129612-49030 Pipe - Yanmar - pipe cooling water N Ea 61.48
129612-77710 Bearing - Yanmar- Ball Bearing N Ea 32.68
129612-77740 Pulley - YANMAR N/D N Ea 42.4
129795-01800 Seal - YANMAR N/D N Ea 2.94
129795-49551 Gasket - F/Big Yanmar N/D N Ea 2.09
129795-77800 Plug - Glow Yanmar N Ea 49.48
129900-77810 Bearing - Yanmar - Ball Bearing N Ea 31.4
129915-39610 Dampener - (N/D) N Ea 31.29
13001-7007 Piston - ENGINE KAWASAKI N/D N Ea 2.95
13002-7001 Pin - PISTON KAWASAKI N/D N Ea 2.55
13008-6058 Ring - PISTON RING SET KAWASAKI N/D N Ea 24.9
13070-7003 Guide -  PUSH ROD KAWASAKI N/D N Ea 2.88
13081-7004 Crankshaft - KAWASAKI ND N Ea 147.79
130B0620 Bolt - FLANGED 6X20 KAWASAKI N/ N Ea 0.25
13101-7001 Assembly - STARTER GEAR KAWASAKI N Ea 14.49
13107-7004 Shaft - KAWASAKI N/D N Ea 7.81
13116-7001 Rod - PUSH KAWASAKI N/D N Ea 3.05
13251-7002 Assembly - CONNECTING ROD ASSEMBLY K N Ea 36.98
13270-7006 Plate - N Ea 2.18
14075-7008 CAP / OIL ASSY N Ea 10.01
14076 Plate - ENGINE F/18&20 VERTICA REG Ea 30.63
14410-ZJ1-840 Rod - PUSH HONDA N/D N Ea 5.31
14730-ZJ1-840 Assembly - VALVE LIFTER F/HONDA N/ N Ea 78.44
14730-ZJ1-841 Assembly - VALVE LIFTER HONDA N/D N Ea 77.28
15003-7001 Assembly - CARBURETOR ASSEMBLY N/D N Ea 306.4
15003-7080 Carburator - 25HP KAWASAKI N/D N Ea 346.14
15400-PLM-A01PE FILTER / OIL  F/ HONDA N Ea 10.14
15600-ZJ4-000 Assembly - OIL FILLER CAP F/24HP H N Ea 14.81
16025-7001 Valve - THROTTLE KAWASAKI N/D N Ea 15.18
16030-7002 Valve - FLOAT KAWASAKI N/D N Ea 11.4
16031-7001 Float - KAWASAKI N/D N Ea 18.25
16041-7001 Shaft - CARBURETOR CHOKE KAWASA N Ea 20.13
16041-7002 Shaft - CARBURETOR THROTTLE KAW N Ea 20.13
16060-7001 Pipe -  INTAKE KAWASAKI N/D N Ea 25.06
16169-7003 Link - CHOKE KAWASAKI N/D N Ea 2.02
16171-7004 Link - N Ea 1.32
16700-ZL8-013 Assembly - FUEL PUMP F/HONDA N/D N Ea 30.98
16910-ZE8-015 Filter - FUEL HONDA N/D N Ea 12.85
171081-55910 SCREEN F/WATER SEPERATOR 26/41 N Ea 10.06
171301-01640 Plug - DRAIN YANMAR N/D N Ea 8.98

For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



13

                     CURRENT PARTS PRICE LIST
Item Number Item Name Line Discount Unit Price
171340-21650 Pulley - V F/ 50HP DIESEL YANMAR N Ea 56.13
171350-03090 Breather - Big Yanmar N/D N Ea 4.38
171375-39601 Assembly - YANMAR DUMPER ASSY. N Ea 41.72
171420-34800 Dipstick - OIL YAMAR N/D N Ea 27.7
17210-759-013 Filter - AIR F/CANISTER HONDA N Ea 37.86
17210-ZJ1-842 Element - PAPER AIR CLEANER F/ N Ea 32.28
17218-ZJ1-840 Element - FOAM AIR FILTER F/ H N Ea 5.19
17230-ZJ1-840 Cover - AIR CLEANER HONDA N/D N Ea 37.93
176200 Arm Rest - (SET) F/64100-S REG Ea 97.89
176201 Pad - ARM REST PAD ONLY SEAT REVISIO REG Ea 27.06
176801 Arm Rest - (SET) SEAT REVISION REG Ea 113.56
176802 Arm Rest - RH SEAT REVISION REG Ea 63.35
176803 Arm Rest - LH SEAT REVISION REG Ea 63.35
177827PS Kit - Spring for 40100-W Seat REG Ea 14.73
177961 Assembly - BACK COVER & FOAM F/641 REG Ea 78.12
177962 Assembly - BOTTOM COVER & FOAM F/6 REG Ea 76.23
18049-7003 Pipe - EXHAUST KAWASAKI N/D N Ea 88.74
18333-ZJ1-000 Gasket - EXHAUST PIPE HONDA N/ N Ea 9.89
18333-ZK6-Y00 Gasket - EXHAUST PIPE HONDA N/ N Ea 2.88
18396-ZJ1-003 Clamp - ASSY - MUFFLER CLAMP HONDA N/ N Ea 6.89
19019-7001 Filter - FUEL KAWASAKI N/D N Ea 6.46
194990-22050 Nut - W/ WASHER YANMAR N/D N Ea 0.79
19660420005R Pump - WATER PUMP 26HP DIESEL REM 15 COMP Ea 174.48
1993-01 Kit - T-box hose REG Ea 5.66
200000 Fitting - Fluid prime pump ada REG Ea 3.54
200001 Rod - Low Ride Pump Control LX REG Ea 8.12
2000014 Trunnion -  ARM HYDROGEAR REG Ea 111.86
2000015 Slot - PUMP-GUIDE SLOT REG Ea 2.72
200002 Rod - Low Ride Pump Control LX REG Ea 8.12
200003 Bell Housing - 2003 16 ser. Pu REG Ea 23.36
2000032 Bearing - BALL SHAFT REG Ea 17.29
2000037 Seal - HYDROGEAR REG Ea 3.37
200004 Arm - 16 SER Pump Control RH REG Ea 17.03
200005 Arm - 16 SER Pump Control LH REG Ea 17.03
200006 Weldment - Brkt.-Nuetral Sprin REG Ea 10.38
200007 Weldment - Brkt. - Nuetral Spr REG Ea 10.38
200008 Tank - Hydro Oil 2002 Model (S REG Ea 137.59
200009 Fitting - 5/8' Oring x 5/8' JI REG Ea 11.1
200010 Kit - NEUTRAL SPRING ASSY (R)- REG Ea 27.75
200011 Kit - NEUTRAL SPRING ASSY (L)- REG Ea 27.75
200012 Pump - RH 16 Series REG Ea 500.79
200013 Pump - LH 16 Series REG Ea 500.79
200015 Hose - HYDRO LINE LH SIDE TWIN 20 1/2 REG Ea 26.25
200016 PLATE FACE WHEEL MOTOR W/BRAKE REG Ea 22.71
200018 Wheelmotor - 1.5' shaft 18 cu.in. h REG Ea 983.08
200019 Rod - Pump Control LH (For 16 REG Ea 14.43
200020 Rod - Pump Control RH ( For 16 REG Ea 14.43
200022 Spacer - Aluminum 3/8idx1/2odx REG Ea 0.88
200023 Fitting - 3/8' Pipe Coupler REG Ea 1.45
200024 Wheelmotor - 1.5' shaft 24cu.in. hy REG Ea 839.76
200025 Hose - 1/2' Black Hyd.(Exterio REG Ft 5.17
200026 Kit -  UPGRADE HYDRAULIC EXTRE REG Ea 78.68
200027 Hose - 3/8' Black Hyd. (Exteri REG Ft 4.66
200028 Pump - RH 10A-418 SE REG Ea 422.29
200029 Pump - LH 10A-316 SE REG Ea 422.29
200030 Arm - PUMP CONTROL SIL.EAG. REG Ea 9.14
20003052 Ring - RETAINING RING BDP10 REG Ea 0.96
200031 Pulley - 5-1/4ODX15MMBORE FOR LT REG Ea 42.93
200032 Arm - idler arm LT REG Ea 15.56
200033 Tank - Hydraulic silver eagle REG Ea 137.59
200034 Wheelmotor - SILVER EAGLE RIGHT REG Ea 531
200035 Wheelmotor - SILVER EAGLE LEFT REG Ea 531
200036 Hose - hydraulic assy. silver ea REG Ea 30.33
200037 Block - STEERING LEVER REG Ea 17.04
200038 Lever - STEER. RIGHT S.E. REG Ea 19.13
200039 Lever - STEER. LEFT S.E. REG Ea 19.13
200040 Fan - FAN GEAR BOX 7.250 X .750 HOLE REG Ea 7.72
200041 Pulley - 5-1/4 trans. gear box REG Ea 18.08
200042 Mount - fan electric 7.5" REG Ea 24.32
200043 Fan - electric 7.5" REG Ea 106.19

For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



14

                     CURRENT PARTS PRICE LIST
Item Number Item Name Line Discount Unit Price
200044 Pump - RH 10A-423 w/ fan shaft REG Ea 464.53
200045 Pump - LH 10A-314 w/ fan shaft REG Ea 464.53
200048 Fitting - 45deg 3/8mp x 1/2 bead REG Ea 13.08
200049 Wheelmotor - left wheel 1-1/2axle lt REG Ea 541.8
200050 Wheelmotor - right wheel 1-1/2axle l REG Ea 541.8
200051 Pump - left white 10 LT model REG Ea 363.83
200052 Pump - right white 10 LT model REG Ea 363.83
200053 Cooler - hydro whte 10 LT model REG Ea 51.98
200054 Kit - HydraulicKit-WhiteHydroSystemC REG Ea 1886.85
200055 Rod - steer lever run behind REG Ea 96.69
200056 Stop - front steer lever run behind REG Ea 2.82
200056-R Stop - rear steer lever run behind REG Ea 2.82
200057 Retainer - ball joint run behind REG Ea 13.86
200058 Arm - control arm run behind REG Ea 13.86
200059 Bearing - ball jiont steel run behind REG Ea 27.9
200060 Pump - right run behind REG Ea 415.2
200061 Pump - left run behind REG Ea 415.2
200062 Hose - high pressure short run behind REG Ea 33.21
200063 Fitting - 3/8 npt x 3/8 barb 90 deg. REG Ea 1.44
200064 Belt - B-64 REG Ea 25.2
200065 Hose - high pressure long run behind REG Ea 35.28
200066 Lever - steering right 36/44 REG Ea 12.06
200067 Lever - steering left 36/44 REG Ea 12.06
200068 Bushing - Brass f/ Run Behind Steering REG Ea 1.26
200069 Rod - steering linkage run behind REG Ea 13.2
200070 Fitting - quick disconnect run behind REG Ea 9.18
200071 Tank - 6 gal. gas run behind REG Ea 97.68
200072 Strap - gas tank run behind REG Ea 2.55
200073 Ball Joint - RH run behind REG Ea 9.42
200074 Ball Joint - LH run behind REG Ea 9.42
200075 Wheelmotor - wheel run behind REG Ea 346.5
200076 Fitting - adapter run behind REG Ea 9.45
200077 Arm - Control Pump LT (fits White Pumps) REG Ea 8.91
200078 Pump - white right TDS 10 series REG Ea 345
200079 Pump - white left TDS 10 series REG Ea 345
200080 Pump - white right TDS 13 series REG Ea 378
200081 Pump - white left TDS 13 series REG Ea 378
200082 Fitting - Union Tube 1/2"JICx5/8"JIC REG Ea 8.91
2003005 Arm - PUMP-TRUNION ARM REG Ea 71.7
2003014 Block - SPRING REG Ea 1.17
2003016 Wire - RETAINING RING REG Ea 0.96
2003017 Washer - BLOCK THRUST WASHER REG Ea 0.96
2003018 Spacer - PUMP -SPACER F/10L REG Ea 0.76
2003023 Cradle - PUMP -BEARING CRADLE REG Ea 48.43
2003043 Bearing - Ball Pump REG Ea 15.33
2003052 Ring - RETAINING REG Ea 1.42
2003067 Gasket - END CAP GASKET F/10L PUMP REP REG Ea 4.03
2003073 Shaft - PUMP - F/BDP 10L HYDRO-G REG Ea 172.24
2003087 Plate - PUMP -SWASHPLATE REG Ea 51.21
2006B80 Belt - B-80 Flexsteen Twist High REG Ea 24.93
2006B81 Belt - B-81 Flexsteen Twist High REG Ea 25.29
2006B82 Belt - B-82 Flexsteen Twist High REG Ea 25.92
2006B83 Belt - B-83 Flexsteen Twist High REG Ea 26.07
2006B84 Belt - B-84 Flexsteen Twist High REG Ea 26.37
2006B85 Belt - B-85 Flexsteen Twist High REG Ea 26.4
2006B88 Belt - B-88 Flexsteen Twist High REG Ea 27.27
2006B92 Belt - B-92 Flexsteen Twist High REG Ea 28.68
20106 Ring - KEY CHAIN REG Ea 2.1
20126 Arm - CHAIN ADJUSTING ILDER ARM(NO N REG Ea 34.22
20126-1 Bracket - CHAIN IDLER W/ NUT REG Ea 35.66
20128 Cap - For Hydrostat REG Ea 11.27
20128-R Reservoir - HYDROSTAT RESERVOIR REG Ea 12.25
20129 Gasket - HYDROSTAT CAP GASKET REG Ea 1.31
20131 Gasket - HYDROSTAT GASKET REG Ea 2.1
20132 Chain - #40 CHAIN PER FOOT REG Ea 7.53
20133 Lever - HYDROSTAT CONTROL REG Ea 7.13
20137-N Plate - BACK-UP PLATE ON CHAIN ID REG Ea 18.75
20201 T-Box - T-GEAR BOX REG Ea 186.06
20201-20 T-Box - T-GEAR BOX FOR 20 HP KOHLER REG Ea 793.7
20201-O T-Box - T-GEAR BOX FOR ONAN REG Ea 793.7

For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



15

                     CURRENT PARTS PRICE LIST
Item Number Item Name Line Discount Unit Price
20201-OG Guard - PTO GUARD ON ONAN REG Ea 7.85
20202 Coupler - MARTIN COUPLER FOR GEAR BOX REG Ea 21.48
20203 Coupler - MARTIN COUPLER FOR FAN REG Ea 55.31
20204 Plate - HYDROSTAT MOUNTING PLATE REG Ea 23.72
20205 Pump - HYDROSTAT CCW - RIGHT REG Ea 1075.2
20206 Pump - HYDROSTAT CW - LEFT REG Ea 896.7
20207 Fan - NYLON FAN-LEFT REG Ea 4.37
20208 Fan - NYLON FAN-RIGHT REG Ea 4.37
20209 Assembly - SPROCKET DRUM ASSEMBLY #4 REG Ea 24.94
20210 Band - Brake Band REG Ea 12.71
20213-C Shaft - 1 1/4 X 10 GEAR BOX SHAFT REG Ea 39.12
20214 Yoke - 5/16-24 ADJUSTABLE YOKE REG Ea 8.17
20216 Arm - HYDROSTAT CONNECTING ARM REG Ea 20.15
20217-25 Spring - 25LB (EXT) REG Ea 3.15
20218 Linkage - LOWER DRIVE LINKAGE-RIGHT REG Ea 6.64
20219 Linkage - LOWER DRIVE LINKAGE-LEFT REG Ea 6.64
20220 Linkage - UPPER DRIVE LINKAGE REG Ea 10.29
20221 Bushing - NYLON BUSHING .281 REG Ea 3.15
20222 Bushing - NYLON BUSHING .312 ID REG Ea 3.15
20223 Clip - BACKING CLIP REG Ea 3.15
20224 Clip - #13 HAIR PIN CLIP REG Ea 0.35
20225-B Boot - POSITIVE BATTERY BOOT REG Ea 5.66
20226 Cable - 32' BATTERY CABLE REG Ea 3.74
20226-B Cable - 12' BATTERY CABLE REG Ea 4.11
20226-K Cable - 32' BATTERY CABLE REG Ea 3.74
20226-R Cable - 16' BATTERY CABLE REG Ea 3.72
20227 Cable - 52' BATTERY CABLE REG Ea 8.99
20227-36 Cable - RED 6 GUAGE WIRE 36' LENGTH FO REG Ea 6.65
20227-72 Cable - RED BATTERY CABLE REG Ea 11.84
20228 Strap - Tarp REG Ea 3.15
20229 Block - STEERING LEVER PIVOT-LEFT REG Ea 22.76
20230 Block - STEERING LEVER PIVOT-RIGHT REG Ea 22.76
20231 Lever - STEERING LEVER - LEFT REG Ea 29.3
20231-L Lever - 2' LONGER LEFT STEER. LEVER REG Ea 18.68
20232 Lever - STEERING LEVER - RIGHT REG Ea 29.3
20232-L Lever - 2' LONGER RIGHT STEER. LEVER REG Ea 18.68
20233 Clip - DUMP VALVE CLIP REG Ea 3.15
20235 Rod - NEUTRAL SPRING ROD REG Ea 10.42
20238 Bushing - BRONZE BUSHING 1/2-5/8 1' REG Ea 2.1
20240 Jackshaft - 28 TOOTH #40 REG Ea 55.53
20241 Bearing - Pillow Block *Rod* REG Ea 29.79
20242 Plate - PILLOW BLOCK BEARING REG Ea 4.66
20243 Shim - OIL SEAL SHIM REG Ea 2.1
20244 Switch - SAFETY SWITCH REG Ea 12.81
20245 Switch - IGNITION SWITCH REG Ea 12.17
20246-D Meter - HOURMETER DATCON REG Ea 79.5
20247 Bracket - HOUR METER BRACKET REG Ea 5.26
20248 Cable - CHOKE CABLE REG Ea 13.79
20251-K Harness - Wiring  ASSEMBLY (MAGNUM) REG Ea 24.18
20252 Spring - STEERING LEVER (COM.) REG Ea 2.1
20253 Solenoid - STARTER SOLENOID REG Ea 31.75
20254 Assembly - FUSE HOLDER ASSEMBLY REG Ea 5.36
20255 Coupling - SPIDER REG Ea 9.1
20256 Belt - B-38 REG Ea 18.77
20257 Grip - 1/2' BLACK Plastic Grip F/Stee REG Ea 2.1
20261 Bearing - Drive Shaft REG Ea 10.5
20262 Spacer - ON DRIVE HUB REG Ea 2.1
20263 Shim - BEARING VC301 REG Ea 1.58
20264 Washer - 1/8 X 3/4 X 1 WASHER REG Ea 1.58
20265 Pulley - 3/4' ID X 4' OD REG Ea 10.34
20266-L Bracket - TANK BACK STAINLESS-LE REG Ea 9.3
20266-R Bracket - TANK BACK STAINLESS - REG Ea 9.3
20269-L1 Fender - LEFT CHAIN DRIVE REG Ea 176.02
20270-R1 Fender - RIGHT CHAIN DRIVE REG Ea 167.64
20275 Carpet - GREY CARPET REG Ea 70.27
20275-L Bracket - FRONT TANK- LEFT REG Ea 5.33
20275-R Bracket - FRONT TANK- RIGHT REG Ea 5.33
20276 Bushing - BRONZE BUSHING 1/2x5/8x1-1/2 REG Ea 1.05
20277 Shaft - DRIVE SHAFT-CHAIN REG Ea 32.01
20279-1 Rod - BRAKE ROD REG Ea 3.15

For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



16

                     CURRENT PARTS PRICE LIST
Item Number Item Name Line Discount Unit Price
20280-10 Spring - 10LB (COM.) REG Ea 2.1
20280L-20 Spring - 20LB (COM.) REG Ea 2.1
20280L-40 Spring - 40LB (COM.) REG Ea 1.68
20281 Jackshaft - 30 TOOTH #50 REG Ea 48.87
20282 Drum - #50 SPROCKET DRUM REG Ea 46.4
20284 Jackshaft - 28 TOOTH #50A REG Ea 52.27
20286 Seal - HYDROSTAT BACK SEAL REG Ea 3.68
20287 Key - IGNITION KEY SET REG Ea 2.56
20288 Sprocket - 50 A15 T IDLER SPROCKET REG Ea 44.8
20301 Cap - End Cap F/ Curtis Gear Box REG Ea 15.9
20303 Set - GEAR REG Ea 218.76
20309 Ring - INTERNAL SNAP RING FOR GEAR BO REG Ea 1.58
20310 Nut - STAKE NUT 1-18 THREAD F\G REG Ea 5.01
20310-C Nut - N-04 LOCKNUT REG Ea 12.77
20311 Ring - EXTERNAL SNAP RING FOR GEAR BO REG Ea 5.65
20312 Shaft - INPUT (SPLINED) REG Ea 150.17
20313-A Shaft - DURST SHAFT FOR ONAN REG Ea 121.41
20313-AC Shaft - 24 HP DOWN SHAFT CURTIS REG Ea 195.9
20313-B Shaft - DURST SHAFT FOR KOHLER REG Ea 104.93
20313-BC Shaft - DOWN SHAFT CURTIS K20 REG Ea 195.9
20314 Key - 1\4 SQ. X 7\8 - HARD REG Ea 1.44
20315 Plug - LEVEL PLUG 3/8' NPT REG Ea 0.76
20316 Plug - VENT PLUG 1/8' NPT REG Ea 9.58
20317-C Seal - Curtis National#471744 REG Ea 17.89
20318 Seal - END CAP N-451483/CR-9613 REG Ea 10.66
20319 Seal - OUTPUT CR-12458/N-471766 REG Ea 19.41
20319-C Seal - OIL SEAL NAPA-62303 CR12432 REG Ea 17.06
20320 Gasket - END CAP SHIM FOR GEAR B REG Ea 1.58
20321 Shim - BRG. REG Ea 2.1
20321-C03 Shim - 4-1/4'X 3-1/4'X .003 REG Ea 2.1
20321-C05 Shim - 14-1/4'X 3-1/4'X .005 REG Ea 2.1
20321-C15 Shim - 4-1/4'X 3-1/4'X .014 REG Ea 2.1
20500 Oil - 20/50 Plus Racing Oil (12x1Quart) N Ea 3.67
20700 Oil - 70 Plus Racing Oil (12x1Quart) N Ea 3.67
20701 Oil - 70 Plus Racing Oil (4x1Gallon) N Ea 14
21066-7003 Regulator - KAWASAKI N/D N Ea 66.83
21163-7002 Starter - KAWASAKI N/D N Ea 324.94
21163-7010 Starter - 25HP KAWASAKI N/D N Ea 162.23
21163-7014 Starter - W/ SOLENOID F/ 25HP N Ea 283.5
21171-7007 Coil - IGNITION KAWASAKI N/D N Ea 36.84
21188-7001 Solenoid - KAWASAKI N Ea 84.5
21193-7002 Assembly - FLYWHEEL ASSEMBLY KAWASA N Ea 96.41
214B0408 SCREW 4X8 KAWASAKI N/D N Ea 0.16
220B0412 SCREW  PAN  CRSOSS 4X12 KAWASA N Ea 0.04
2.21001E+11  OCDC / 42" REG Ea 228.19
2.21001E+11 OCDC - 50' Standard Duty Complete REG Ea 228.19
22190-080002 Seal - WASHER YANMAR N/D N Ea 0.85
22190-220002 Seal - WASHER YANMAR N/D N Ea 1.63
2.22001E+11 Bumper - Standard Duty Bolt On REG Ea 54.78
2.24001E+11 Handle - OCDC 42 Old Style REG Ea 12.55
2.24001E+11 Screen - Lower 42 OCDC REG Ea 52.49
22400092394 Spring - PUP BLUE REG Ea 6.3
2.24001E+11 Screen - Lower 50 OCDC Standard Duty REG Ea 76.45
22512-040120 Yanmar - Key N Ea 1.48
23-07-22 Condenser - DD-CONDENSER NO DISCOUNT N Ea 5.78
23-10-32 Seal -  NO DISCOUNT N Ea 2.23
23-13-55 Pin - NO DISCOUNT N Ea 2.76
23-66-02 Connecter - N Ea 3.17
23-74-23 Seal -  NO DISCOUNT N Ea 10.72
23-76-54 Dipstick - NO DISCOUNT N Ea 10.65
23-76-72 Valve - NO DISCOUNT N Ea 45.43
23-78-78 Kit - STATOR NO DISCOUNT N Ea 64.83
23000-054000 Clamp - F/ Big & Small Yanmar N/ N Ea 5.65
23065-120500 Pipe - VINYL YANMAR N/D N Ea 1.81
23414-080000 Gasket - 8 Round N Ea 0.6
23414-100000 Packing - 10 YANMAR N/D N Ea 0.41
235011 Retainer - Kohler N/D N Ea 1.58
235743S Kit - KOHLER GEAR KIT NO DISCOUNT N Ea 9.08
235778 Clamp - KOHLER THROTTLE CLAMP NO DIS N Ea 2.5
24-012-10 Camshaft - KOHLER N/D N Ea 50.66

For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



17

                     CURRENT PARTS PRICE LIST
Item Number Item Name Line Discount Unit Price
24-014-04 Crankshaft - KOHLER CRANKSHAFT N Ea 224.39
24-014-44 Crankshaft - KOHLER N/D N Ea 189.07
24-016-01 Valve - Exhaust Valve N/D N Ea 20.81
24-016-02 Valve - KOHLER valve exhaust N/D N Ea 18.87
24-017-01 Valve - KOHLER INTAKE VALVE NO DISCOU N Ea 11.41
24-017-02 Valve - KOHLER valve intake N Ea 11.71
24-018-04 Reed - KOHLER RETAINER REED NO DISCO N Ea 0.76
24-025-01 Flywheel - No Discount N Ea 174.62
24-025-02 Flywheel - KOHLER FLYWHEEL NO DISCOUN N Ea 153.22
24-025-03 Flywheel - No Discount N Ea 153.22
24-025-04 Flywheel - Kohler Flywheel f/ CV20&new25 N Ea 157.36
24-025-05 Flywheel - Kohler Flywheel ForCV22 N/D N Ea 161.62
24-025-08 Flywheel - Kohler Flywheel for Old 25 N Ea 149.88
24-025-14 Flywheel - KOHLER N/D N Ea 102.08
24-027-127 Housing - KOHLER- blower housing N Ea 218.64
24-027-187 Housing - Kohler blower housing 25 hp N Ea 71.5
24-027-199 Housing - Kohler blower housing 27 hp N Ea 66.68
24-027-90 Blower - Kohler Black Plastic blower co N Ea 90.83
24-029-02 Adapter - KOHLER ADAPTER NO DISCOUNT N Ea 23.67
24-029-57 Adapter - REMOTE AIR CLEANER F N Ea 43.72
24-032-01 Seal - Front Oil Seal N/D N Ea 8.7
24-032-08 Seal -  NO DISCOUNT N Ea 1.13
24-032-14 Seal - Kohler Seal Replaces 24-032-07 N Ea 11.82
24-038-04 Dipstick - KOHLER DIPSTICK NO DISCOUNT N Ea 7.78
24-041-01 Gasket - INTAKE MANIFOLD F/25HP N Ea 1.13
24-041-06 Gasket - KOHLER GASKET NO DISCOUNT N Ea 0.25
24-041-14 Gasket - NO DISCOUNT N Ea 0.38
24-041-15 Gasket - carb.gasket N/D N Ea 6.11
24-041-24 Gasket - 25 H.P. Oil Pan Gasket Only N/ N Ea 54.04
24-041-37 Gasket - HEAD GASKET FOR 25 HP N/D N Ea 5.15
24-041-49 Gasket - MUFFLER KOHLER N/D N Ea 0.89
24-041-51 Gasket - Breather gasket N Ea 12.59
24-041-54 Gasket - Pan Oil REG Ea 37.56
24-043-12 Governor - Gear Kit-Kohler N/D N Ea 20.91
24-050-03 Filter - FILTER 26HP KOHLER N/ N Ea 27.7
24-050-10 Filter - KOHLER- fuel filter N Ea 6.39
24-054-01 Fitting - ELBOW - KOHLER AIR CLEANER N/D N Ea 94.68
24-054-03 Elbow - KOHLER ELBOW NO DISCOUNT N Ea 35.91
24-054-05 Elbow - Air Cleaner Elbow-Kohler N/D N Ea 122.51
24-067-13 ROD / CON  F/ KOHLER N Ea 116.85
24-068-08 Muffler - KOHLER MUFFLER NO DISCOUNT N Ea 137.54
24-068-19 Muffler - 20HP KOHLER N/D N Ea 68.08
24-068-20 Muffler - KOHLER 20HP/22HP N/D N Ea 148.08
24-068-28 Muffler - 25HP KOHLER N/D N Ea 175.75
24-072-05 Stud - KOHLER STUD NO DISCOUNT N Ea 4.27
24-072-08 Stud - R-STUD THREAD KOHLER N/D N Ea 0.49
24-072-09 Stud - F/HEAD GASKET F/25 HP KOH N Ea 2.17
24-083-02 Pre-Cleaner - KOHLER NO DISCOU N Ea 2.95
24-083-03 Filter - AIR KOHLER N/D N Ea 11.18
24-083-05 Filter - PRE KOHLER N Ea 3.16
24-086-06 Screw - Kohler Screw N/D N Ea 0.25
24-086-10 Screw - Kohler N/D N Ea 1.39
24-086-12 Screw for Kohler engine N/D N Ea 0.49
24-086-32 Screw - Shoulder Kohler N/D N Ea 0.76
24-089-02 Spring - KOHLER VALVE SPRING NO DISCO N Ea 2.37
24-089-10 Spring - Kohler N/D N Ea 2.56
24-089-15 Spring - GOVERNER KOHLER N/D N Ea 2.5
24-089-18 Spring - GOVERNOR KOHLER N/D N Ea 2.64
24-096-53 Cover - Air Cleaner Cover-Kohler N/D N Ea 88.52
24-096-86 Cover - Breather N Ea 16.29
24-098-01 Starter - KOHLER STARTER NO DISCOUNT N Ea 257.79
24-100-01 Nut - Kohler Plastic Nut N/D N Ea 0.49
24-100-02 Nut - Kohler Plastic Nut N/D N Ea 0.7
24-100-10 Nut - HEAD GASKET F/25HP KOHLER N Ea 1.5
24-108-11 Set - RING STDF/22 COM. KOHLER N Ea 11.08
24-108-12 Ring - Ring Set - .025 Oversize N Ea 93.39
24-123-04 Tube -  DIPSTICK NO DISCOUNT N Ea 4.21
24-123-08 Tube - DIPSTICK NO DISCOUNT N Ea 8.54
24-126-19 Bracket - FOR OIL FILL TUBE N/ N Ea 4.34
24-126-24 Bracket - Kohler N/D N Ea 4.21

For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



18

                     CURRENT PARTS PRICE LIST
Item Number Item Name Line Discount Unit Price
24-136-01 Nipple - OIL FILTER KOHLER NO N Ea 5.66
24-144-01 Governer - Kohler-Governor Shaft N/D N Ea 10.3
24-144-16 Shaft - KOHLER SHAFT FRONT DRIVE NO D N Ea 84.92
24-153-01 O-Ring - KOHLER O RING NO DISCOUNT N Ea 0.44
24-153-08 O-RING  F/ 17-22 HP N Ea 2.79
24-153-13 O-Ring - KOHLER O RING NO DISCOUNT N Ea 3.51
24-153-23 O-Ring - Kohler - o-ring N Ea 3.82
24-157-01 Fan - NO DISCOUNT N Ea 25.31
24-157-03 Fan - KOHLER FAN NO DISCOUNT N Ea 41.93
24-162-03 Screen - Grass Screen-Kohler N/D N Ea 3.7
24-162-13 Screen - KOHLER GRASS SCREEN 20 25  NO N Ea 16.75
24-162-20 Screen - KOHLER GRASS SCREEN -13 25  N N Ea 16.75
24-162-25 Screen - Kohler Grass Screen -13 20 No N Ea 16.75
24-164-06 Manifold - INTAKE NO DISCOUNT N Ea 89.25
24-176-16 HARNESS / WIRING N Ea 141.57
24-176-40 Harness - WIRING NO DISCOUNT N Ea 40.31
24-199-07 Pan - OIL KOHLER N/D N Ea 271.39
24-254-05 Elbow - Air Cleaner Elbow-Kohler N/D N Ea 119.26
24-318-09 Head - KOHLER CYLINDER HEAD NO DISCO N Ea 163.81
24-318-10 Head - KOHLER CYLINDER HEAD NO DISCO N Ea 167.27
24-318-11 Head - KOHLER HEAD  NO. 1 CY NO DISCO N Ea 170.48
24-318-12 Head - HEAD CYL. #2 N Ea 170.48
24-318-17 Head - CYLINDER HEAD KOHLER (NO DISCO N Ea 177.02
24-318-18 Head - HEAD CYL. (NO DISCOUNT) N Ea 177.02
24-326-15 Hose - KOHLER-OIL LINE HOSE N/D N Ea 4.21
24-332-01 Insert - Kohler Insert Plastic N/D N Ea 1.19
24-368-01 Needle - Idle-Kohler N/D N Ea 5.03
24-393-03 Pump - KOHLER OIL PUMP NO DISCOUNT N Ea 70.36
24-393-05 Pump - KOHLER OIL PUMP NO DISCOUNT N Ea 66.02
24-393-08 Assembly - Pump-Oil Assembly-Kohler N/D N Ea 84.03
24-393-16 Pump - FUEL PUMP (NO DISCOUNT) N Ea 39.68
24-393-20 Assembly - FUEL PUMP 26HP EFI KO N Ea 137.97
24-393-37  KIT / OIL PUMP F/ KOHLER N Ea 114.63
24-402-03 Breather - KOHLER REED BREATHER N Ea 0.96
24-402-05 Reed -  BREATHER KOHLER N/D N Ea 0.96
24-411-05 Rod - Kohler-Push Rod N/D N Ea 2.03
24-418-01 SENSOR / OIL F/ KOHLER N Ea 148.89
24-418-05 Sensor - OXYGEN F/ 26HP EFI KO N Ea 69.98
24-418-09 SENSOR / OIL ASSY. N Ea 164.74
24-422-03 Shim - KOHLER THRUST SHIM N Ea 3.84
24-422-04 Rep - KOHLER REP NO DISCOUNT N Ea 6.02
24-455-01 Insert - KOHLER TOOL INSERT N Ea 13.89
24-455-02 Tester - ING TESTER NO DISCOUNT N Ea 7.5
24-519-02 COIL / IGNITION  F/KOHLER N Ea 200.64
24-584-01 Module - KOHLER MODULE INGITION NO DIS N Ea 43.81
24-584-04 Module - Replaced by-05 19  NO D N Ea 82.49
24-584-09 Module - Replaces 24-584-05 No D N Ea 82.49
24-584-11 Module - KOHLER-MODULE SPEED N/D N Ea 46.31
24-584-15 Coil - 22HP KOHLER N/D N Ea 40.13
24-594-06 Cooler - Oil-kohler N/D N Ea 206.58
24-594-09 Cooler - Oil-Kohler N/D N Ea 115.5
24-599-01 Pivot - Kohler-Roker Arm Pivot N/D N Ea 0.59
24-743-13 Kit - PLENUM A C NO DISCOUNT N Ea 80.67
24-743-18 Seal -  AIR CLEANER (N/D) N Ea 8.1
24-755-107 Kit - OVERHAUL KOHLER N/D N Ea 51.52
24-755-120 Kit - OIL COOLER KOHLER N/D N Ea 112.8
24-755-134 KIT / WIRING HARNESS (EFI) N Ea 69.28
24-755-20 Kit - KOHLER BREATHER KIT or-57 NO D N Ea 35.28
24-755-49 Kit - MUFFLER DEFLECTOR N Ea 11.08
24-755-50 Sheild - KOHLER heat shield N Ea 11.26
24-755-57 Kit - KOHLER KIT BREATHER SEPARA NO N Ea 35.28
24-755-59 Kit - 25H.P.Oil Pan Kit W/Gasket N/D N Ea 356.9
24-755-66 Kit - Valve Train Kit N Ea 17.44
24-755-74 Cover - KOHLER KIT VALVE COVER NO DISC N Ea 30.26
24-755-76 Kit - KOHLER VALVE COVER kit NO DISC N Ea 50.66
24-755-79 Kit - Chopper Grass Sreen & Stud N Ea 50.97
24-755-94 Kit - Guard Kit-Kohler N/D N Ea 33.84
24-755-95 Kit - CHOKE KIT 22K NO DISCOUNT N Ea 41.18
24-757-22 Kit - SOLENOID KIT Replaced 24-755-15 N Ea 87.57
24-757-31 Gasket - HEAD W/ BOLTS F/25HP N Ea 26.05

For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



19

                     CURRENT PARTS PRICE LIST
Item Number Item Name Line Discount Unit Price
24-757-47 KIT / ACCELERATOR PUMP N Ea 127.18
24-786-10 Kit - KOHLER MUFFLER KIT NO DISCOUNT N Ea 111.42
24-786-13 Kit - KOHLER MUFFLER KIT NO DISCOUNT N Ea 140.6
24-841-01 Kit - KOHLER- head gasket kit F/17-22HP REG Ea 15.12
24-841-02 Kit - Gasket/ HEAD KIT F/23 N Ea 30.9
24-841-03 Kit - GASKET/ HEAD KIT F/25HP N Ea 30.9
24-853-17 Carburator - KOHLER CARBURETOR N Ea 180.62
24-853-32 Kit - Carb Replaced 24-853-02 N Ea 231.74
24-853-36 Carburator - 25HP CARBURETOR N/D N Ea 249.93
24-853-44 Carburator - F/ 17HP KOHLER N/D N Ea 171.96
24-853-92 Carburator - 25HP KOHLER N Ea 269.25
24-853-95 Kit - CARB W/GASKETS 23HP KOHL N Ea 197.72
24-853-99 Kit - CARB W/ GASKETS F/25HP KOH N Ea 156.22
24-874-01 Ring - PISTON-RING SET N Ea 79.09
2402702 Housing - KOHLER FAN HOUSING NO DISCO N Ea 47.06
2416203 Screen - KOHLER SCREEN NO DISCOUNT N Ea 6.63
2416225 Screen - GRASS SCREEN N Ea 16.51
24311-000120 O-Ring - YANMAR N/D N Ea 0.53
24311-000160 O-Ring - F/Big Yanmar N/D N Ea 0.64
24311-000320 O-Ring - YANMAR O-RING(NO DISCOUNT) N Ea 1.14
24311-240100 O-Ring - F/ Small Yanmar N/D N Ea 0.64
24321-000300 O-Ring - YANMAR N/D N Ea 1.06
24321-000600 O-RING F /26HP DIESEL (small) N Ea 4.48
24321-000650 O-Ring - F/Big & Small Yanmar N/ N Ea 5.85
24321-000700 O-RING F/ 26HP DIESEL (big) N Ea 4.02
24341-000070 O-Ring - F/ Small Yanmar N/D N Ea 0.64
24341-000250 O-Ring - YANMAR N/D N Ea 1.05
24341-000280 O-Ring - F/ Big Yanmar N/D N Ea 1.05
2475574 Kit - COVER N Ea 29.63
25-029-01 Adapter - KOHLER ADAPTER NO DISCOUNT N Ea 31.64
25-041-06 Gasket - KOHLER GASKET NO DISCOUNT N Ea 0.29
25-041-09 Gasket - FUEL PUMP N/D N Ea 0.44
25-050-02 Filter - FUEL KOHLER IN-LINE N N Ea 5.15
25-050-08 Filter - FUEL IN LINE KOHLER N N Ea 5.66
25-072-04 Stud - KOHLER N/D N Ea 0.64
25-083-01 Filter - Primary air Nelson REG Ea 27.56
25-083-04 Filter - Secondary Air Nelson REG Ea 28.88
25-086-21 Screw - KOHLER SCREW NO DISCOUNT N Ea 0.96
25-086-27 Valve - SCREW VALVE NO DISCOUNT N Ea 1.19
25-086-40 SCREW -  KOHLER N/D N Ea 0.71
25-086-43 SCREW NO DISCOUNT N Ea 0.28
25-086-74 Screw - SET KOHLER N/D N Ea 0.28
25-089-01 Spring - KOHLER VALVE SPRING NO DISCO N Ea 1.69
25-098-09 Starter - SOLENOID SHIFT KOHLE N Ea 100.55
25-112-04 Spacer - KOHLER NO DISCOUNT N Ea 0.88
25-113-05 Decal- comm-Kohler N/D N Ea 1.13
25-113-07 Decal - Air Cleaner-Kohler N/D N Ea 0.59
25-126-12 Bracket - KOHLER MUFFLER BRACKET NO D N Ea 8.52
25-141-03 Ring - KOHLER RETAINING RING NO DISCO N Ea 0.44
25-155-02 Fitting - Connector NO DISCOUNT N Ea 6.02
25-157-01 Fan - KOHLER FLYWHEEL FAN NO DISCOUN N Ea 24.29
25-158-08 Bushing - KOHLER BUSHING NO DISCOUNT N Ea 0.83
25-158-11 Bushing - Replaced25-158-09NO DI N Ea 0.25
25-162-01 Screen - FLY WHEEL SCREEN NO DISCOUN N Ea 5.47
25-162-07 Screen - Oil Screen-Kohler N/D N Ea 2.37
25-186-01 Arm - Kohler-Rocker Arm N/D N Ea 4.88
25-313-02 Grommet - KOHLER GROMMET NO DISCOUN N Ea 9.23
25-351-01 Lifter - Hydralic Lifter N Ea 6.56
25-403-01 Regulator - KOHLER REGULATOR NO DISCO N Ea 126.98
25-403-03 Rectifier -  REGULATOR RECTIFIER N Ea 29.63
25-597-07 Sealent - LOCTITE KOHLER N/D N Ea 13.16
25-703-01 Kit - HI TEMP CU Replaces 47-703 N Ea 60.5
25-755-03 Kit - KOHLER KIT Replaces 41-403-05N N Ea 42.56
25-757-08 Kit - KOHLER CARB Kit Replaced 25-75 N Ea 10
25-757-11 Kit - Carb Repair Kit Replaces 25-75 N Ea 14.76
25-761-01 Tester - KOHLER IGNITION TESTER NO DISC N Ea 19.89
25-761-02 Water Manometer-Kohler N/D N Ea 24.48
25-761-05 Tester - Cylinder Leakdown Tester-Kohle N Ea 52.1
2510008 Kit - Check Valve Kit REG Ea 22.61
2510010 Kit - OVERHAUL SEAL KIT REG Ea 18.19

For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



20

                     CURRENT PARTS PRICE LIST
Item Number Item Name Line Discount Unit Price
2510011 Kit - Charge Relief Valve Kit REG Ea 5.75
2510016 Kit - END CAP (BDP-10) REG Ea 243.69
2510027 Kit - CHECK VALVE ORIFICE KIT F/ PUM REG Ea 61.19
2510039 Kit - BOP BYPASS VALVE KIT REG Ea 38.34
2510061 Kit - CHARGE RELIEF VALVE F/ 1 REG Ea 9.87
2510064 KIT / CHG. RELIEF VALVE N Ea 5.95
2510065 Kit - HOUSING KIT HYDRO-GEAR REG Ea 102.63
2510067 Kit - SYSTEM CHECK/RELIEF KIT HYDRO REG Ea 159.46
2510071 Kit - pump high output charge REG Ea 71.4
2510073 Kit - PUMP OVERHAUL SEAL KIT REG Ea 47.05
2510090 Kit - FILTER KIT / AUXILIARY HYDRO-G REG Ea 10.87
2513009 Block - CYL BLOCK KIT-PUMP REG Ea 61.52
2513016 Kit - ENDCAP KIT (BDP-10) HYDRO-GEAR REG Ea 230.24
2513017 Kit - BDP 10L Housing Kit REG Ea 68.74
2513018 Kit - SEAL REG Ea 16.65
2513027 Kit - CHARGE PUMP REG Ea 71.28
2513030 Valve - BYPASS VALVE (NO PORT) REG Ea 37.32
2513031 Valve - BY PASS VALVE ( WITH PORT ) REG Ea 41.41
25132-003800 Belt - A-38 V F/41HP DIESEL N/ N Ea 12.74
26011-7008 Wire - LEAD L=540 KAWASAKI N/D N Ea 1.84
26014-080252  Bolt F/BIG DIESEL M8X25 N Ea 2.03
26030-7002 Harness - KAWASAKI N/D N Ea 5.81
26106-060102 Bolt -M 6X10 YANMAR N/D N Ea 0.36
26106-060162 Bolt - YANMAR BOLT N Ea 0.41
26106-060952 Bolt - YANMAR BOLT N Ea 0.96
26106-080502 Bolt - M 8X50 (N/D) N Ea 0.74
26106-080602 Bolt - M 8X60 (N/D) N Ea 0.74
26106-080652 Bolt - M 8X65 PLATED (N/D) N Ea 0.74
2.62001E+11 Guard - CRASH GUARD LIQUID COOLED REG Ea 162.17
26203-080602 Bolt - M 8X60 YANMAR N/D N Ea 2.28
26203-080652 Bolt - M 8X65 (N/D) N Ea 2.5
26206-080602 Bolt - M 8X60 PLATED YANMAR N Ea 1.1
26216-080222 Stud - M8X22 N Ea 2.09
26366-080002 Nut - 8mm EXHUST DIESEL(NO DISCO N Ea 0.41
2.64E+11 Decal - VTC FENDER REFLECTIVE REG Ea 2.72
2.64E+11 Decal - MODEL XWL2300 REG Ea 3.34
2.64001E+11 Decal - MODEL X1701 SPECIAL AN REG Ea 1.85
270034 Gasket - KOHLER N/D N Ea 2.37
270579 SCREW - KOHLER N/D N Ea 1.27
271030 Gasket - KOHLER N/D N Ea 1.87
27231-450000 Plug - (NO DISCOUNT) N Ea 3.16
272490 Filter - AIR FOAM NO DISCOUNT N Ea 3.28
277014 Gasket - KOHLER GASKET NO DISCOUNT N Ea 3.79
277020 Gasket - KOHLER GASKET NO DISCOUNT N Ea 6.71
277022 Gasket - KOHLER GASKET NO DISCOUNT N Ea 5.03
277051 Baffle - KOHLER BAFFLE NO DISCOUNT N Ea 26.81
277063 Stator - KOHLER STATOR NO DISCOUNT N Ea 180.1
277064 Regulator - KOHLER REGULATOR NO DISCO N Ea 177.31
277091 Gasket - KOHLER GASKET NO DISCOUNT N Ea 2.76
277233 Filter - OIL KOHLER COMMAND N/ N Ea 12.94
277375 Coil - KOHLER COIL NO DISCOUNT N Ea 105.96
277649 Gasket - KOHLER GASKET NO DISCOUNT N Ea 8.91
28534 Plug - PIPE F/GEAR BOX N Ea 1.44
300003 Bracket - WELDMENT - 60' DECK ROLLER BR REG Ea 19.47
300004 Baffle - 60' DECK RIGHT BLOW-O REG Ea 15.12
300005 Baffle - 60' DECK LEFT BLOW-OU REG Ea 15.06
300007 Indicator - HEIGHT DECK STAINL REG Ea 17.2
300008 Pointer - HEIGHT DECK STAINLES REG Ea 4.7
300012 Assembly - DECK TRIANGLE PLATE REG Ea 22.91
300017 Bracket - WELDMENT 72' DECK ROLLER BRA REG Ea 24.1
300018 Baffle - 72' Deck Right Blow-O REG Ea 18.52
300018105 Plate - BRAKE F/200018 & 20002 REG Ea 75.54
300018106 Hub - 4 BOLT BRAKE F/200018 & REG Ea 104.59
300019 Baffle - 72' Deck Left Blow-Ou REG Ea 18.43
300020 Assembly - 72' Deck REG Ea 1862.46
300022 Spacer - 1/2 Machined REG Ea 0.51
300023 Spacer - 1/4' Machined REG Ea 0.33
300024 Stand - Generac Pivot ( 72 ONL REG Ea 19.41
300025 Assembly - Deck Complete 72' XT generac REG Ea 1862.46
300027 All Thread -  Rod deck lift LT-00 20.75 REg Ea 2.34

For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



21

                     CURRENT PARTS PRICE LIST
Item Number Item Name Line Discount Unit Price
300028 Trunnion - 5/8-11 1" HEX REG Ea 7.88
300030 Adjuster - DECK HEIGHT  ALL LT'S REG Ea 24.73
300031 Trunnion - 3/4-10  1-1/8"HEX REG Ea 7.88
300032 Handle - SILVER EAGLE HANDLE DECK LIFT REG Ea 22.52
300033 Chain -  1/4 X 1" 5 LINKS  140511 REG Ea 3.18
300034 Deck - WELDMENT 50" SIL. EAG REG Ea 488.82
300035 Stop - SILVER EAGLE LIFT STOP REG Ea 5.51
300036 Top Plate - SILVER EAGLE TOP PLATE 50" REG Ea 208.95
300037 Pulley - 6"ODX1"BORE REG Ea 33.17
300039 Stabilizer - SILVER EAGLE STABILIZER LH REG Ea 42.21
300040 Stabilizer - SILVER EAGLE STABILIZER RH REG Ea 42.21
300041 Pedal - FOOT LIFT DECK REG Ea 10.71
300042 Cable - deck lock s/e REG Ea 4.88
300043 Assembly - Spring - deck lift s.e. KIT REG Ea 15.5
300044 Guard - pulley silver eagle REG Ea 21.14
300045 Hook -  deck chain adjust REG Ea 9.32
300046 Guard - 60" DECK PULLEY GUARD REG Ea 28.89
300047 Guard - PULLEY 72 LOUVER REG Ea 36.6
300048 Kit - FANS & PULLEY GUARDS 60" REG Ea 89.71
300049 Kit - FANS & PULLEY GUARDS 72" REG Ea 105.15
300050 Rod - STABILIZER DECK REG Ea 3.53
300051 Baffle - 42" DECK LEFT REG Ea 13.89
300052 Baffle - 42' DECK RIGHT REG Ea 13.89
300053 Baffle - 50" CENTER FRONT REG Ea 16.41
300054 Baffle - 60" CENTER FRONT REG Ea 17.33
300055 Baffle - 72" CENTER FRONT REG Ea 19.72
300056 Guard - Deck Pully Guard 60" FOR FAN REG Ea 28.89
300057 Guard - Deck pully Guard 72" FOR FAN REG Ea 36.6
300058 Kit - DANGER DECAL & FAN REG Ea 8.38
300059 Pulley - TOP CENTER PULLEY 7 1/2" X .81 REG Ea 23.15
300060 Top Plate - 60" WELDMENT SILVER REG Ea 196.12
300061 Deck -  WELDMENT 60" SILVER EAGLE REG Ea 537.39
300062 Assembly - SILVER EAGLE  60" DECK REG Ea 1680.43
300063 Plate - Top SE 60" (Bare) REG Ea 130.56
300071 Bushing - Roller Left 5/8"idx7/8"odx1"L REG Ea 2.1
300072 Bar - Scroll Reinforcement Side Discharg REG Ea 2.25
300076 Bushing - Roller Right 5/8idx7/8"odx2"L REG Ea 2.55
300084 Handle - deck lift run behind REG Ea 18.93
300085 Arm - deck lift run behind REG Ea 21.06
300087 Spring - small lt-model deck lif REG Ea 7.5
300088 Spring - large lt-model deck kit REG Ea 8.64
300089 Kit - X-Blade 50" (3-spindle) REG Ea 60.29
300090 Kit - X-Blade 60"  (3-spindle) REG Ea 65.39
300091 Kit - X-Blade 72"  (3-spindle) REG Ea 87.7
300092 Trunnion - run behind REG Ea 9.9
300094 Plate - Top SE 50" (Bare) REG Ea 118.86
300100 Assembly - Deck complete 50" silver eagl REG Ea 1032
300101 Rod - OCDC Primary Run Behind REG Ea 6.12
300110051 Kit - SHAFT F/ 200018 & 200024 REG Ea 174.5
300117 Skid - Reinforcement Discharge REG Ea 10.14
300118 Skid - Reinforcement Trim REG Ea 6.84
300126 Bushing - Dschrg. Roller 5/8x7/8x1.5 72" REG Ea 5.85
300143 Tab - Engaging Shaft Cam REG Ea 3000
300144 Bushing - Engaging Shaft Cam REG Ea 3000
300145 Chute - Deck 34" REG Ea 10.95
300146 Rod - Adjustment OCDC 34" LT REG Ea 15.63
300148 Tube - Riser OCDC 34" LT REG Ea 5.25
300150 Shell - Deck 34" REG Ea 232.53
300152 Chute - 44 " deck siv. eag. REG Ea 15.54
300153 Baffle - 44" LT LH bolt on blow out baf REG Ea 10.83
300154 Baffle - 44" LT RH bolt on blow out baf REG Ea 10.92
300155 Baffle - 44" LT center outer bolt on ba REG Ea 7.41
300156 Baffle - 44" LT center inner bolt on ba REG Ea 18.75
300157 OCDC - 44" siv. eag. Complete REG Ea 212
300158 Deck - weldment 44" siv.eag. REG Ea 447
300160 Screen - lower 44" OCDC siv. eag. REG Ea 24
300161 Assembly - Complete OCDC 34" REG Ea 181.14
300165 OCDC - Weldment run behind REG Ea 131.79
300167 Assembly - Deck complete 44" siv. eag. REG Ea 897
300168 Bracket - 44" LT rear roller bracket REG Ea 12.6

For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



22

                     CURRENT PARTS PRICE LIST
Item Number Item Name Line Discount Unit Price
300169 Bracket - 44" LT front center roller bra REG Ea 15.03
300170 Tab - 44" LT front deck tab REG Ea 4.23
300171 Bracket - 44" LT front LH roller bracket REG Ea 16.53
300172 Tab - 44" LT middle deck tab REG Ea 7.59
300173 Tab - 44" LT rear deck tab REG Ea 4.89
300174 Scroll - 44" LT center deck scroll REG Ea 18
300175 Bar - 44" LT deck reinforcement bar, REG Ea 19.5
300176 Scroll - 44" LT deck scroll discharge s REG Ea 15.69
300177 Scroll - 44" LT deck scroll trim side REG Ea 44.04
300178 Deck - 44" LT deck shell bare REG Ea 244.26
300179 Bracket - 44" LT deck support bracket REG Ea 11.04
300184 Rod - Deck Idler Tension (34LT, 44LT) REG Ea 2.46
300185 Baffle - Blow Out Left  Deck 34" REG Ea 11.01
300186 Baffle - Blow Out Right Deck 34" REG Ea 10.62
300187 Baffle - Blow Out Center Deck 34" REG Ea 7.35
300188 Tab - Lift Deck Rear 34" REG Ea 4.89
300189 Tab - Lift Deck Front 34" REG Ea 4.59
300190 Tab - Stabilizer Front Deck 34" REG Ea 4.23
300191 Bracket - Roller Front Deck 34" REG Ea 16.68
300192 Bracket - Roller Rear Right Deck 34" REG Ea 6.39
300193 Bracket - Roller Rear Left Deck 34" REG Ea 6.57
300194 Bar - Reinforcement Deck 34" REG Ea 16.5
300195 Assembly - Deck 60" 2006 REG Ea 1800
300196 Scroll - Trim Deck 34" REG Ea 41.1
300197 Scroll - Discharge Deck 34" REG Ea 16.59
300198 Scroll - Center Deck 34" REG Ea 14.67
300199 Arm - PIvot OCDC 34" LT REG Ea 2.22
300199S Pulley - Short Hub 6.75od f/LT 44 tp cnt REG Ea 21
300200 Assembly - Deck 60"LT 2006 REG Ea 1800
300201 Weldment - Deck 60" LT 2006 REG Ea 675
300203 Weldment - Plate Top Deck 60"LT 2006 REG Ea 195
300204 Plate - Top Deck 60"LT 2006 (Bare) REG Ea 150
300205 Weldment - Deck Standard 60" 2006 REG Ea 800
300206 Bracket - Lift Deck Rear 60" REG Ea 20.79
300207 Bracket - Lift Deck Front 60" REG Ea 20.7
300208 Bracket - Roller RF REG Ea 4.26
300209 Bracket - Roller LF REG Ea 6.24
300210 Bracket - Roller Frnt Cntr Dck 60LT 2006 REG Ea 45
300211 Bracket - Roller LR REG Ea 3.96
300212 Bracket - Roller RR REG Ea 3.96
300213 Scroll - Trim REG Ea 31.56
300214 Plate - Wear Trim REG Ea 4.92
300215 Baffle - Blow-Out Bolt-On LF REG Ea 10.08
300216 Baffle - Blow-Out Bolt-On RF REG Ea 10.14
300217 Scroll - Center REG Ea 14.94
300218 Scroll - Discharge REG Ea 14.49
300219 Baffle -  Blow-Out Bolt-On Center Front REG Ea 12.21
300220 Baffle - Blade Wiper REG Ea 13.56
300221 Plate - Wear Discharge REG Ea 12.72
300222 Weldment - Skid Reinfrcmnt Dis. Dck 72 REG Ea 24
300223 Weldment - Skid Reinfrcmnt Trm. Dck 72 REG Ea 18
300224 Weldment - Screen Upper/Tab 44LT REG Ea 30
300225 Bushing - OCDC 34/44 LT REG Ea 1.56
300226 Weldment - Plate Top Deck 60" 2006 REG Ea 300
300227 Plate - Top Bare Deck 60" 2006 REG Ea 111.24
300228 Tab -RH Front 3 Hole f/ 50/60/72 2006 REG Ea 13.29
300229 Tab - LH Front 3 Hole f/ 50/60/72 2006 REG Ea 13.29
300230 Bar - Scroll Reinforcement Side Trim REG Ea 12.84
300231 Weldment - Bracket Roller Trim REG Ea 19
300232 Plate - Mounting Roller Trim REG Ea 7.14
300233 Deck - Bare 60 Standard 2006 REG Ea 225.09
300234 Bracket - Roller Front Center REG Ea 17.25
300235 Kit - Lift Deck Electric 2006 REG Ea 568.65
300236 Weldment - Housing Adjustment Height REG Ea 31.17
300237 Plate - Left Housing Adjustment Height REG Ea 19.35
300238 Plate - Right Housing Adjustment Height REG Ea 11.82
300239 Brace - Support Housing Adjustment Heigh REG Ea 3.09
300240 Weldment - Arm Sprocket REG Ea 16.68
300241 Sprocket - #50 18 tooth 1" id REG Ea 7.47
300242A Bushing - 2.5"long x 1"od x .78id REG Ea 2.34

For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



23

                     CURRENT PARTS PRICE LIST
Item Number Item Name Line Discount Unit Price
300243 Arm - 1" Square od x .125 wallx 6.5" lon REG Ea 2.52
300244 Bracket - Mounting Front Actuator REG Ea 6.78
300245 Weldment - Bracket Mounting Rear Actuato REG Ea 16.2
300246 Bracket - Mounting Rear #1 REG Ea 13.8
300247 Bracket - Mounting Rear #2 REG Ea 2.4
300248 Arm - Chain Actuator REG Ea 3.24
300249 Shim - .875 id REG Ea 0.75
300250A 300250A REG Ea 15
300252 Assembly - Deck Complete 72" 2006 REG Ea 1900
300253 Weldment - 72" Std. Top Plate 2006 REG Ea 272.73
300255 Weldment - 72" Std. Deck 2006 REG Ea 747
300256 Weldment - Trim Side Roller Bkt 72" 2006 REG Ea 16.41
300257 Baffle - Front Left Blow-Out 72" 2006 REG Ea 15.45
300258 Baffle - Front Right Blow-Out 72" 2006 REG Ea 15.9
300259 Baffle - Front Center Blow-Out 72" 2006 REG Ea 17.49
300261 Guard - 60' DECK PULL EY (BLACK REG Ea 17.85
300263 Bar - Discharge Side Deck Rein. 72" 2006 REG Ea 8.16
300264 Tab - Right Front Roller 72" 2006 REG Ea 4.56
300265 Skid - Discharge 72" 2006 REG Ea 28.05
300266 Bracket - Front Center Roller 2006 REG Ea 14.55
300267 Bracket - Front Deck Lift 72" 2006 REG Ea 31.2
300268 Skid - Trim 72" 2006 REG Ea 15.75
300269 Bar - Trim Side Deck Rein. 72" 2006 REG Ea 32.1
300270 Plate - Rear Trim Wear 72" 2006 REG Ea 5.94
300271 Plate - Rear Discharge Wear 72" 2006 REG Ea 13.71
300273 Scroll - Trim Inside Deck 72" 2006 REG Ea 27.6
300274 Scroll - Center Inside Deck 72" 2006 REG Ea 16.35
300275 Scroll - Discharge Inside Deck 72" 2006 REG Ea 13.8
300276 Bracket - RR Outer Roller 72" 2006 REG Ea 3.84
300277 Bracket - LR Outer Roller 72" 2006 REG Ea 3.96
300278 Bracket - RR Inner Roller 72" 2006 REG Ea 5.4
300279 Bracket - LR Inner Roller 72" 2006 REG Ea 5.37
300280 Bracket - Rear Deck Lift 72" 2006 REG Ea 25.17
300281 Baffle - Wiper Blade Deck 72" 2006 REG Ea 20.46
300282 Plate - Trim Side Roller Mnting 72" 2006 REG Ea 3000
300283 Tab - Trim Side Roller 72" 2006 REG Ea 3000
300285 Weldment - 50" Std. Top Plate 2006 REG Ea 3000
300287 Weldment - 50" Standard Deck 2006 REG Ea 3000
300288 Bracket - Front LH Roller 50"/50"LT 2006 REG Ea 3000
300289 Baffle - Fr. RH Blow-Out 50"/50"LT 2006 REG Ea 3000
300290 Baffle - Fr. LH Blow-Out 50"/50"LT 2006 REG Ea 3000
300291 Baffle - Fr. Cen Blow-Out 50"/50"LT 2006 REG Ea 3000
300292 Deck - Shell (Bare) 50"/50"LT 2006 REG Ea 3000
300293 Bar - Dis Side Deck Rein. 50"/50"LT 2006 REG Ea 3000
300294 Bracket - Fr. Cen Roller 50"LT 2006 REG Ea 3000
300295 Bracket - Front Deck Lift 50" 2006 REG Ea 3000
300296 Bar - Trim Side Deck Rein 50"/50"LT 2006 REG Ea 3000
300297 Plate - Rear Dis Wear 50"/50"LT 2006 REG Ea 3000
300299 Scroll - Trim Inside Deck 50"/50"LT 2006 REG Ea 3000
300300 Scroll - Cen Inside Deck 50"/50"LT 2006 REG Ea 3000
300301 Scroll - Dis. Inside Deck 50"/50"LT 2006 REG Ea 3000
300302 Bracket - Right Rear Roller 50" 2006 REG Ea 3000
300303 Bracket - Left Rear Roller 50" 2006 REG Ea 3000
300304 Baffle - Wiper Blade Deck 50"/50"LT 2006 REG Ea 3000
300305 Bracket - Front RH Roller 50"/50"LT 2006 REG Ea 3000
300306 Tab - Lift Front Plate Top 50"LT 2006 REG Ea 3000
300307 Weldment - 50"LT Top Plate 2006 REG Ea 3000
300308 Bracket - Rear Deck Lift 50" 2006 REG Ea 3000
300309 Bracket - Right Rear Roller 50"LT 2006 REG Ea 3000
300310 Bracket - Left Rear Roller 50"LT 2006 REG Ea 3000
300311 Weldment - 50" Silver Eagle Deck 2006 REG Ea 3000
300312 Plate - Bare Top Silver Eagle 50" 2006 REG Ea 3000
300313 Bracket - Front Center Roller 50" 2006 REG Ea 3000
300314 Assembly - Deck 50"LT Complete 2006 REG Ea 3000
300333850 Kit - SEAL F/200018 & 200024 W REG Ea 41.08
300339102 Kit - KEY F/200018 & 200024 WH REG Ea 1.96
30100-36 Deck - MOWER 42/36' W/WELMENTS REG Ea 627.66
30100-60SB Guard - DECK TRIM SIDE BLACK REG Ea 18.83
30100-H50 Kit - 50 DECK W/BAFFLES REG Ea 571.35
30100H50H Baffle - MIDDLE F/ 50' HEAVY DEC REG Ea 68.91

For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



24

                     CURRENT PARTS PRICE LIST
Item Number Item Name Line Discount Unit Price
30100H50J Baffle -  DISCHARGE RIGHT F/50' H REG Ea 68.61
30100H50K Baffle - INNER TRIM LEFT F/50' H REG Ea 68.72
30105 Pivot - SCISSOR PIVOT REG Ea 4
30109 Hanger - DECK 3 HOLE REG Ea 4.5
30112 Spacer - 1/8x5/8x7/8 REG Ea 0.54
30120 Bushing - Deck Engaging Rod REG Ea 3000
30135 Skid - GROUND SKID ON OLD BLACK DECK REG Ea 8.48
30135-D Skid - GROUND SKID-60' BLACK DECK RH REG Ea 10.98
30200-60D Assembly - Deck COMPLETE 60' DIESEL REG Ea 1627.29
30200-H50 Assembly - Deck MOWER COMPLETE 50' HEA REG Ea 1681.7
30201 Top Plate - 50' WELDMENT REG Ea 280.35
30202 Belt - B-76 REG Ea 34.23
30203 Belt - B-103 50IN DECK BELT REG Ea 36.07
30204 Belt - B-78 REG Ea 35.13
30206 Bushing - BRONZE BUSH 5/8'X 3/4'X 1 1/2 REG Ea 1.05
30207-S Spring - DECK ENGAGING (COM.) REG Ea 2.1
30208-1 Turnbuckle - (NEW STYLE) REG Ea 3.15
30209-1 Assembly - CONNECTING ROD ASSEMBLY REG Ea 35.27
30209-B Bracket - CONNECTING ARM BRACKET REG Ea 8.98
30210 Cam - BLADE ENGAGEMENT WELDMEN REG Ea 7.53
30211 Shaft - ENGAGING SHAFT REG Ea 5.24
30212 Handle - ENGAGEMENT HANDLE REG Ea 9.92
30213 Clip - #27 HAIR PIN CLIP REG Ea 0.28
30214 Bar - Stabilizer 27 1/4 C.Hole - C.Hole REG Ea 28.23
30214-72 Bar - Stabilizer 28 3/4 C.Hole - C.Hole REG Ea 30.51
30214-86 Bar - Stabilizer 25 3/16 C.Hole - C.Hole REG Ea 26.37
30217 Shaft - MOWER SHAFT Short REG Ea 46.37
30217-L Shaft - MOWER SHAFT Long REG Ea 46.37
30218 Bearing - Hub Bearing with W-146 REG Ea 6.15
30219 Spacer - DECK HUB REG Ea 6.17
30220-50 Pulley - CAST IRON PULLEY 4' OD X 1' ID REG Ea 26.81
30220-50V Pulley - 4 1/2' 50' DECK PULLEY REG Ea 27.37
30220-60 Pulley - CAST IRON PULLEY 4-3/4' OD X 1 REG Ea 31.27
30220-60V Pulley - BK55X1 REG Ea 36.73
30222-O Belt - B-63 REG Ea 29.3
30223 Bracket - IDLER ARM BRACKET REG Ea 22.24
30224 Pulley - FLAT IDLER REG Ea 20.67
30226 Chute - PLASTIC F/DECK REG Ea 31.78
30226-H Chute - STEEL HEAVY DUTY REG Ea 100.93
30227-50X Blade - 50 X Style Blade Ea 13.15
30227-60H Blade - 60 High Lift Narrow REG Ea 13.23
30227-60N Blade - 60 Heavy Wide 20-1/ Blade Ea 14.44
30227-60X Blade - 60 X Style Blade Ea 15.23
30227-72H Blade - 72 High Lift Narrow Blade Ea 18.19
30227-72N Blade - 72 Heavy Wide Blade Ea 15.7
30227-72X Blade - 72 X Style Blade Ea 16.28
30227-H Blade - 50 high lift Blade Ea 12.1
30227-N Blade - 50 Heavy Wide 17'L Blade Ea 13.18
30229 Decal - DECK DANGER REG Ea 1.29
30231 Bar - STABILIZER - Bar Right Scissor REG Ea 8.35
30232 Bar - STABILIZER - Bar Left Scissor REG Ea 7.72
30234 Pulley - V-IDLER REG Ea 17.81
30235 Stand - PIVOT STAND F/ All but 72 REG Ea 22.24
30236-O Belt - B-128 REG Ea 62.93
30239-O Belt - B-101 REG Ea 40.49
30240-O Roller - Long 7.5 Roller F/Deck Nylon REG Ea 9.06
30241 Hub - NEW STYLE MOWER HUB REG Ea 46.02
30242 Spacer - BLADE 1/2' REG Ea 6.42
30242-34 Spacer - BLADE 3/4' REG Ea 6.42
30250 Bar - CHANGE OVER BAR 50' REG Ea 13.18
30260 Bar - CHANGE OVER BAR 60' REG Ea 13.18
30302 Magic Mulcher - Whiz Mow 42-50-60-72 REG Ea 43.94
30500 Decal - COMPLETE SET (ASK WHAT REG Ea 58.53
30500-ZJ1-842 Coil - right ignition N Ea 56.28
30550-ZJ1-842 Coil - left ignition N Ea 50.66
30573 Decal - FLOOR PAN D/C REG Ea 8.85
305839 Bottom - SEAT BOTTOM COVER SEAT REVIS REG Ea 61.94
30584 Decal - CAUTION 3/4'x3-3/4' REG Ea 2.12
30585 Decal - Caution REG Ea 3.7
30586 Decal - TRACTOR BUSTER REG Ea 1.21

For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



25

                     CURRENT PARTS PRICE LIST
Item Number Item Name Line Discount Unit Price
30588 Decal - Hillside REG Ea 2.27
30589 Decal - CAUTION AIR FILTER REG Ea 2.08
30590 Decal - USA REG Ea 0.87
30591 Decal - Notice REG Ea 2.31
306025 Cover - SEAT BACK W/O EXTENSIONS REG Ea 67.95
311B0600 Nut - 6MM KAWASAKI N/D N Ea 0.25
31200-36-42 Assembly - Deck MOWER COMPLETE 36/42 C REG Ea 1788.84
3.34E+11 Tab - 2 HOLE TAB REG Ea 9.36
3.34E+11 Tab - RH 3 HOLE TAB REG Ea 16.38
3.34E+11 Tab - LH 3 HOLE TAB REG Ea 16.38
3.61001E+11 Assembly - DIESEL UP DRIVE ASSEMBLY 26 REG Ea 288.76
3.61001E+11 Assembly - UP DRIVE DIESEL REG Ea 264.6
3.64E+11 Guard - KAW. MUFFLER GUARD REG Ea 41.43
3.64E+11 Bracket - KAW. MUFFLER BRKT. REG Ea 3.96
3.64E+11 Spacer - KAW. ENGINE SHAFT SPACER REG Ea 1.13
3.64E+11 Harness - KAW. WIRING HARNESS REG Ea 23.73
3.64001E+11 Guard - MUFFLER GUARD - 17 & 20 Hp Koh REG Ea 45.45
39129-7004 Spring - GOVERNOR KAWASAKI N/D N Ea 2.24
40-755-02 Kit - KOHLER KIT STR DRV NO DISCOUNT N Ea 56.19
400000 Guard - V STYLE REAR GUARD REG Ea 140.54
400001 Fender - LEFT 3 GAL. LOW RIDE REG Ea 176.02
400002 Fender - RIGHT 3 GAL. LOW RIDE REG Ea 176.02
400003 Fender - LEFT 7 GAL. LOW RIDE REG Ea 338.18
400004 Fender - RIGHT 7 GAL. LOW RIDE REG Ea 338.18
400005 Bracket - LEFT FLOOR PAN HINGE REG Ea 12.39
400006 Bracket - RIGHT FLOOR PAN HING REG Ea 12.39
400007 Arm - FLOOR PAN HINGE CONNECTI REG Ea 8.27
400008 Mount - FLOOR PAN HINGE FRAME REG Ea 7.4
400009 PLATE - LOW RIDE X SEAT PAN REG Ea 32.35
4000099 Pan - seat silver eagle REG Ea 57.71
400010 Bracket - COOLER OIL HONDA REG Ea 27.32
400011 Panel - LOW RIDE FRONT REG Ea 34.68
400013 Guard - LOW RIDE 50Hp DIESEL S REG Ea 23.35
400014 Rim - Non Reinforced for Turf-Boss III TIRE Ea 70.3
400015 Tank - PLASTIC 7GAL. FUEL REG Ea 85.84
400016 Fitting - 7 GAL. FUEL TANK SHUT Valve REG Ea 11.39
400017 Bracket - KOHLER 23-25-28Hp Oi REG Ea 21.7
4000174 Spring - pump run behind REG Ea 2.07
400019 Assembly - LH Turfboss III N/R 25X12X9 TIRE Ea 107.07
400020 Assembly - RH Turfboss III N/R 25X12X9 TIRE Ea 107.07
400022 Tab - FLOOR PAN MOUNT TAB RIGHT REG Ea 6.49
400023 Tab - FLOOR PAN TAB MOUNT LEFT REG Ea 6.49
400024 Bracket - KAWASAKI OIL COOLER REG Ea 21.36
400025 Weldment - Amsoil Filter Mount REG Ea 19.47
400026 Pan - Low Ride Seat Pan w REG Ea 41.64
400027 Guard - H STYLE REAR GUARD REG Ea 140.54
400028 Spacer - SEAT PLASTIC 3/4 FOR LX REG Ea 9.73
400029 Bracket - 3 Gal. L.F. Fuel Tan REG Ea 9.73
400030 Bracket - 3 Gal. R.F. Fuel Tan REG Ea 9.73
400031 Bracket - 3 Gal. L.R. Fuel Tan REG Ea 15.69
400032 Bracket - 3 Gal. RT.REAR TANK REG Ea 15.69
400033 Bracket - 7 Gal. L.R. Fuel Tan REG Ea 18.98
400034 Bracket - 7 Gal. R.R. Fuel Tan REG Ea 18.98
400035 Tab - Left Fender Mounting REG Ea 8.38
400036 Tab - Right Fender Mounting REG Ea 8.38
400037 Grip - FOAM SLEEVE 17'LONG REG Ea 2.86
400039 Fender - LOW RIDE DIESEL 3gal. REG Ea 176.02
400040 Fender - LOW RIDE DIESEL 7gal.-LEFT REG Ea 338.18
400041 Fitting - 1/8 X 5/16 90 Push-lo REG Ea 7.09
400042 Assembly - Wide Track T/R (26x COMP Ea 107.07
400043 Guard - SEAT LOW RIDE TWIN REG Ea 27.97
400044 Panel - Low Ride Front Twin SS REG Ea 35.69
400045 Pan - FLOOR PAN FOR TWIN REG Ea 226.31
400046 Fender - LOW RIDE TWIN RH 7 GA REG Ea 338.18
400047 Guard - Guard Rear XK2503-5 REG Ea 136.45
400048 Assembly - Turfpro 24x10.5x12 COMP Ea 104.32
400050 Fender - LX 3 Gal. R. (stnls) REG Ea 176.02
400051 Fender - LX 3 Gal. L. (stnls) REG Ea 176.02
400052 Spacer - Wide Fork Outer Wheel REG Ea 2.1
400053 Assembly - Front 15x6.00x6 COMP Ea 55.16

For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



26

                     CURRENT PARTS PRICE LIST
Item Number Item Name Line Discount Unit Price
400054 Rim - 12 X 8.5 ( RIM ONLY ) COMP Ea 73.17
400055 Tire - Turfpro 26x12x12 TIRE Ea 81.9
400056 Kit - Cooler Holder 7Gal. Fend REG Ea 71.6
400057 Bracket - F/LUNCH AND DRINK REG Ea 37.6
400059 Bracket - F/GENERAC OIL COOLER REG Ea 24.98
400060 Cooler - Lunch & Drink REG Ea 25.96
400061 Bracket - Generac Amsoil Mount REG Ea 14.92
400062 Bracket - Main Mounting Brkt.f REG Ea 48.31
400063 Bracket - 3Gal. Cooler Holder REG Ea 38.08
400064 Kit - 3Gal. Cooler Holder REG Ea 68.04
400065 Box - BATTERY BOLT ON STANDARD REG Ea 37.08
400066 Tire - Turfpro 24x10.5x12 TIRE Ea 68.1
400067 Rim - 12 X 7 (RIM ONLY) TIRE Ea 49.46
400068 Lever - STEERING RIGHT 2004 REG Ea 12.35
400069 Lever - STEERING LEFT 2004 REG Ea 12.35
400070 Tire - Front 15x6.00x6 TIRE Ea 24.73
400071 Rim - 6X4.5X3.5 F/front Tire TIRE Ea 18.43
400072 Box - Battery Box REG Ea 59.85
400073 Strap - FOR 30HP BATTERY BOX-SER REG Ea 6.3
400074 Guard - CRASH REAR 03-23KOHLER. REG Ea 140.54
400077 Panel - front for xt REG Ea 57.39
400078 Cover - Back Seat (Gee Ride) REG Ea 67.95
400079 Bracket - STAINLESS THROTTLE KAW REG Ea 10.05
400080 Fender - LT INNER RIGHT REG Ea 102.25
400081 Fender - LT INNERlEFT REG Ea 102.25
400082 Panel - GAUGE FOR LT REG Ea 9.45
400083 Bracket - STEERING STOP LT REG Ea 2.36
400085 Bracket - FUEL TANK SUPPORT LT REG Ea 9.45
400086 Fender - RH LT REG Ea 141.75
400087 Fender - LH LT REG Ea 141.75
400089 Handle - BRAKE LT REG Ea 19.97
400090 Spring - brake handle LT REG Ea 0.72
400091 Holder - CUP HOLDER REG Ea 9.45
400092 Tray - BATTERY LT REG Ea 51
400093 Rod - BRAKE TO CROSS ROD S.E. REG Ea 10.46
400094 Arm - pivot brake shaft REG Ea 5.36
400095 Shaft - ROD BRAKE SHAFT REG Ea 8.66
400096 Spring - BRAKE TENSION LT REG Ea 3.94
400097 Rod - STEER TO PUMP LT REG Ea 17.83
400098 Strap - BATTERY FOR LT REG Ea 7.6
400100 Pan - FLOOR PAN LT REG Ea 74.03
400101 Rod - PIVOT TO BRAKE REG Ea 7.59
400102 Panel - FRONT LT REG Ea 124.08
400103 Handle - LT THROTTLE REG Ea 7.25
400104 Bracket - THROTTLE LT THROTTLE REG Ea 7.28
400105 Bracket - COOLER FOR GENERAC REG Ea 23.72
400107 Tab - FLOOR PAN TAB LF. 60"DIES. REG Ea 7.25
400108 Tab - FLOOR PAN TAB RT. 60"DIES. REG Ea 7.25
400110043 Shaft - white hdra.- tapered shaft REG Ea 164.55
400111 Guard - CRASH GUARD XT3000-60 REG Ea 105.21
400112 Holder - CUP HOLDER PLASTIC S/E REG Ea 7.02
400113 Paint - TOUCH UP SILVER (3622) REG Ea 12.6
400114 Tire - All Trail 24x10.5x10 COMP Ea 79.11
400115 Assembly - All Trail 24X10.5X10 COMP Ea 104.32
400116 Tire - Feild Trax 26x12x12 TIRE Ea 94.67
400117 Assembly - Field Trax 26x12x12 TIRE Ea 138.24
400118 Rim - F/10 X7 TIRE Ea 59.44
400119 Panel - FRONT DIESEL REG Ea 57.39
400124 Grommet - rubber F/LT model REG Ea 1.51
400125 Grip -  throttle handle f/LT mod REG Ea 0.91
400126 Pan - FLOOR PAN-72" 2004 GAS MODEL REG Ea 217.95
400129 Assembly - 15x6x6 RUNFLAT TIRE AND RIM TIRE Ea 71.94
400130 Assembly - 13x6.5x6 RUNFLAT TIRE AND RIM TIRE Ea 54.51
400131 Handle - brake run behind REG Ea 7.44
400132 Rod - brake handle run behind REG Ea 9.45
400133 Assembly - SHAFT brake run behind REG Ea 39.33
400134 Bracket - brake rod run behind REG Ea 17.4
400135 Assembly - CART ASSEMBLY- run behind REG Ea 235.29
400136 Chain - cart lift run behind REG Ea 1.65
400137 Assembly - Wheel caster run behind REG Ea 50.46

For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



27

                     CURRENT PARTS PRICE LIST
Item Number Item Name Line Discount Unit Price
400138 Fork - caster run behind REG Ea 63
400139 Guard - LTmodel 60"crash plate REG Ea 65.36
400140 Guard - weldment LT60" crash REG Ea 116.27
400143 Guard - KIT LT model crash(part REG Ea 197.35
400151 WELDMENT/REAR CRASH F/34,44 LT  COMP REG Ea 116.27
400152 GUARD/REAR CRASH F/34,44LT PIECE ONL REG Ea 65.36
400153 Tire - Turfboss IV 24x11x10 TIRE Ea 95.04
400154 Assembly - RH Turfboss IV 24x11x10 TIRE Ea 116.76
400155 Assembly - LH Turfboss IV 24x11x10 TIRE Ea 116.76
400156 Pin - 3/8-16 engaging run behind REG Ea 2.22
400157 Knob - plastic run behind REG Ea 2.97
400158 Spring - park brake run behind REG Ea 0.96
400159 Spacer - 3/8 locking run behind REG Ea 0.87
400160 Sheild - heat run behind REG Ea 17.97
400161 Bracket - gas tank support run behind REG Ea 66.69
400162 Bracket - gas tank brace run behind REG Ea 7.44
400163 Spring - run behind REG Ea 2.16
400166 Assembly - Tire/Rim Badlands 23x7x10 TIRE Ea 87.22
400167 Bracket - Meter Tach/Hour REG Ea 1.92
400168 Pan - FLOOR PAN- 44" siv. eag. REG Ea 70.5
400169 Panel - 36/44 narrow front panel REG Ea 116.67
400170 Pan - SEAT PAN- 44" siv. eag. REG Ea 57.71
400171 Pan - Seat Std. seat supension REG Ea 34.26
400172 Pan - Seat Suspension SE (f/LT50/60) REG Ea 57.71
400173 Track - SAFTEY TRACK- run behind REG Ea 2.88
400174 Spring - Pump Hydraulic f/RB REG Ea 1.89
400175 Kit - amer crafts seat cuhion, back 44 REG Ea 131.1
400176 Kit - Seat Complete American Craftsman REG Ea 254.28
400178 Bracket - LH seat american craftsman REG Ea 19.92
400179 Bracket - LH arm rest american craftsman REG Ea 8.67
400180045 Washer - LOCK F/ 200018 & 2000 REG Ea 0.11
400180046 Brake - Drum RH White REG Ea 242.55
400180047 Brake - Drum LH White REG Ea 242.55
400180050 Bolt - MOUNTING F/ 200034 & 20 REG Ea 0.84
400181 Sheild - heat f/ creative seat REG Ea 15.27
400183 Bracket - RH arm rest american craftsman REG Ea 8.67
400184 Bracket - RH seat american craftsman REG Ea 19.92
400186 Switch - American Craftsman Seat REG Ea 9.09
400187 Kit - Stand Frnt Wheel Asmbly  Hoosier TIRE Ea 51.42
400188 Kit - Big Frnt Wheel Asmbly  Hoosier TIRE Ea 56.6
400444300 Kit - SEAL W/O BEARING F/ 2000 REG Ea 29.23
400444300E Kit - SEAL W/ BEARING F/ 20003 REG Ea 34.48
40095 Arm Rest - Right Assembly F/All REG Ea 70.73
40096 Arm Rest - Left Assembly F/All 1 REG Ea 70.73
40097 Cover - Arm rest Cover F/all Seats Inc REG Ea 31.77
40098 Cover - SEAT MID HIGH BACK REG Ea 135.58
40099 Cover - SEAT BACK W/EXTENSIONS REG Ea 129.75
40100 Cushion - Seat Cushion Cover-LowerF/Low REG Ea 129.75
40100-W Seat - COMPLETE ASSEMBLY WHITE REG Ea 380.36
40103 Arm Rest - LEFT Sears White REG Ea 62.77
40104 Arm Rest - RIGHTSears white REG Ea 62.77
40105 Knob - CONTROL KNOB ON SEAT SEARS W REG Ea 16.96
40117-1 Cap - Manual Vent W/Gauge REG Ea 17.49
40117-C Cap - Hydro tank and T-box REG Ea 9.58
40117-G Cap - Gas Briggs REG Ea 7.82
40117-H Cap - Hydro Tank  F/Old Style 2 1/4 REG Ea 19.02
40117-OR Gasket - GAS CAP REG Ea 0.76
40117-S Cap - Small T-handle W/Dipstick REG Ea 7.82
40117-T Cap -T-handle for hydro tank REG Ea 12.73
40118 Decal - CAUTION GAS TANK REG Ea 3.03
40122 Paint - BLACK PAINT SPRAY CANS REG Ea 5.41
40142 Hinge - SEAT PAN 18' X MODEL REG Ea 7.26
40204-1 Tank - GAS TANK (NEW STYLE) REG Ea 29.99
40204-D Tank - GAS TANK F/ DIESEL W/RETURN HO REG Ea 30.99
40209 Valve - FUEL REGULATOR VALVE - BRIGGS REG Ea 62.84
40211 Hose - FUEL LINE 1/4 IN. BLK (PER INC REG In 0.2
40213 Clamp - HOSE CLAMPS 1/4 REG Ea 1.1
40214 Strap - PLASTIC TIE STRAP REG Ea 0.16
40215-C20V Engine - KOHLER COMMAND N Ea 1626.89
40215-K22V Engine - KOHLER 22HP COMMAND V N Ea 2127.77

For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



28

                     CURRENT PARTS PRICE LIST
Item Number Item Name Line Discount Unit Price
40215-K23V Engine - KOHLER 23HP COMMAND VER N Ea 2127.77
40215-K25V Engine - 25HP KOHLER COMMAND V N Ea 2533.24
40215-K26E Engine - KOHLER ENGINE 26HP EFI N Ea 2602.22
40215-K27V Engine - KOHLER 27HP ENGINE N Ea 2121
40215-K28E Engine - 28 HP EFI KOHLER ENGINE N Ea 2677.5
40216 Pulley - ENGINE REG Ea 32.57
40217 Guard - KOHLER BELT GUARD REG Ea 24.1
40217-20 Guard - BELT FOR 24 HP KOHLER REG Ea 22.24
40217-D Guard - DIESEL BELT GUARD REG Ea 24.1
40218 Cable - SEAT REG Ea 5.63
40219 Fitting - GAS TANK VALVE 3 GAL. REG Ea 3.81
40220 Bushing - GAS TANK BUSHING REG Ea 3.81
40224 Plate - COVER PLATE-R REG Ea 11.03
40225 Plate - COVER PLATE-L REG Ea 11.03
40226 Support - LEFT BACK SUPPORT REG Ea 23.55
40227 Support - RIGHT BACK SUPPORT REG Ea 23.55
40229 Switch - MERCURY SWITCH REG Ea 11.03
40230 Fitting - GAS LINE 'Y' REG Ea 1.67
41-153-01 O-Ring - KOHLER O-RING NO DISCOUNT N Ea 1.39
41-403-09 Regulator - KOHLER- regulater/rectifier N Ea 38.03
41-755-10 Kit - KOHLER VALVE KEEPER KIT NO DIS N Ea 3
41-755-34 Kit - Starter Drive Kit Replaces 41- N Ea 87.82
410019 Plug - VENT PLUG CURTIS GEAR BOX REG Ea 9.77
411B0600 Washer -  PLAIN 6MM KAWASAKI N/D N Ea 0.15
419255-77010 Starter -  F/26HP DIESEL REMAN 15 COMP Ea 625.54
419836-77201 Altenator - f/26&41 HP DIESEL REM COMP Ea 690
42036-7002 Sleeve - KAWASAKI N/D N Ea 1.27
45-082-01 Pre-cleaner - KOHLER NO DISCOU N Ea 29.37
45-083-01 Filter - AIR FOAM KOHLER NO DI N Ea 6.21
45-083-02 Cartridge - KOHLER CARTRIDGE AIR FILTER N Ea 12.17
45-098-09 Starter - KOHLER STARTER NO DISCOUNT N Ea 151.89
45-158-03 Bushing - KOHLER BUSHING NO DISCOUNT N Ea 0.93
45-559-01 Pump - KOHLER PUMP NO DISCOUNT N Ea 31.14
45-755-09 Kit - ARMATURE KIT No Discount N Ea 172.73
45-755-18 KIT STATOR MOUNTING N Ea 91.74
47-083-02 Element - KOHLER AIR COOLER ELEMENT N N Ea 13.76
47-083-03 Element - KOHLER ELEMENT NO DISCOUNT N Ea 13.18
47-108-06 Ring - KOHLER RING SET .010 NO DISCOU N Ea 45.32
47-144-09 Shaft - KOHLER SHAFT NO DISCOUNT N Ea 144.23
47-150-03 Breaker -  Points 23K NO DISCOUNT N Ea 10.34
47-411-04 Rod - NO DISCOUNT N Ea 6.11
47-874-21 Kit - KOHLER PISTON W/RING SET NO DI N Ea 126.91
47-874-23 Kit - KOHLER PISTON  W/RING SET NO D N Ea 126.91
48-015-02 Head - KOHLER CYLINDER HEAD NO DISCO N Ea 98.36
48-025-14 Assembly - Kohler - flywheel assembly N Ea 400
48-027-11 Housing - KOHLER HOUSING BLOWER N Ea 99.6
48-030-06 Bearing - KOHLER NO DISCOUNT N Ea 28.86
48-041-13 Gasket - KOHLER Head Gasket Replaced 48 N Ea 4.27
48-043-11 Gear - KOHLER GEAR  GOVERNOR NO DISC N Ea 5.66
48-052-02 Gasket - KOHLER GASKET NO DISCOUNT N Ea 1.69
48-053-06 Carburator - 24 HP KOHLER CARBURATOR N Ea 178.14
48-054-04 Elbow - EXHAUST PORT ELBOW-RIGHT NO N Ea 93.14
48-054-05 Elbow - EXHAUST PORT ELBOW-LEFT NO D N Ea 62.51
48-055-02 Gasket - KOHLER GASKET OIL PUMP NO DIS N Ea 0.88
48-067-12 Rod - KOHLER CONNECTING ROD NO DISC N Ea 59.49
48-067-16 Rod - KOHLER ROD STD NO DISCOUNT N Ea 38.86
48-068-02 Muffler - KOHLER MUFFLER NO DISCOUNT N Ea 85.35
48-098-04 Starter - Kohler Starter Replaces 48-098 N Ea 220.69
48-099-07 Switch - KOHLER OIL PRESSURE SWITCH N N Ea 9.67
48-108-06 Ring - KOHLER RINGS NO DISCOUNT N Ea 43.26
48-144-13 Shaft - KOHLER SHAFT-FRNT DRIVE NO DIS N Ea 187.74
48-150-03 Breaker - Kohler N/D N Ea 16.15
48-162-02 Screen - KOHLER SCREEN NO DISCOUNT N Ea 72.89
48-348-04 Lead - KOHLER LEAD NO DISCOUNT N Ea 9.42
48-559-01 Pump - KOHLER PUMP NO DISCOUNT N Ea 65.4
48-559-02 Pump - FUEL PUMP 24 HP KOHLER NO DISC N Ea 55.24
48-755-02 Kit - KOHLER KIT STR DRV48-755-40 NO N Ea 50.09
48-755-21 Bushing - SPLINED BUSHING NO DISCOUNT N Ea 65.11
48-755-33 Kit - KOHLER OVERHAUL SET No Discoun N Ea 78.83
48-755-34 Kit - KOHLER KIT  CAMSHAFT GEAR NO D N Ea 25.94

For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



29

                     CURRENT PARTS PRICE LIST
Item Number Item Name Line Discount Unit Price
48-755-40 Starter - Kohler Starter Drv Replaces 48 N Ea 50.09
48-874-06 Kit - KOHLER PISTON  W/RING SET NO D N Ea 129.36
48-874-08 Kit - KOHLER PISTON  W/RING SET NO D N Ea 129.36
49019-7001 Filter - FUEL FILTER KAWASAKI N/D N Ea 6.46
49040-2075 Pump - FUEL PUMP KAWASAKI N/D N Ea 57.75
49040-7001 Pump - FUEL PUMP - KAWASAKI N/D N Ea 81.21
49065-2078 Filter - OIL KAWASAKI N/D N Ea 8.79
49078-7002 Spring - ENGINE VALVE KAWASAKI N Ea 1.19
49103-7001 Arm - GOVERNOR KAWASAKI N/D N Ea 4.25
49113-7007 Panel - CONTROL PANEL  COMPLETE  KAW N Ea 23.69
49116-7001 Assembly - VALVE KAWASAKI N/D N Ea 4.62
49118-7002 Camshaft - COMPLETE KAWASAKI N/ N Ea 82.75
49118-7003 Camshaft - COMPLETE KAWASAKI N/ N Ea 82.75
500000 Kit - HARNESS WIRING & SWITCH DIESEL REG Ea 285
500001 Harness - WIRING HONDA ENGINE REG Ea 41.09
500002 Harness - WIRING 26HP EFI KOHL REG Ea 87.3
500003 Light - 12 VOLT AMBER EFI REG Ea 7.85
500004 Harness - Generac Wiring REG Ea 81.27
500005 Wire - Ground fuel Pump Kohler REG Ea 1.04
500006 Cable - Black Ground 80' REG Ea 17.61
500008 Cable - 38' RED 2 GA BATTERY CABLE 30H REG Ea 14.65
500009 Cable - 46' BLACK 2GA BATTERY CABLE 30 REG Ea 16.85
500010 Boot - RED BATTERY BOOT FOR 2 GA WIRE REG Ea 2.39
500011 Pump - Electric Fuel (Generac) REG Ea 84.86
500012 Clutch - ELECTRIC SILVER EAGLE REG Ea 209.95
500013 Switch - STEER. ARM S.E. REG Ea 2.55
500014 Harness - WIRING ASSY. S.E. REG Ea 132.3
500015 Meter - HOURMETER S.E. REG Ea 57.42
500016 Switch - PTO S.E. REG Ea 11.4
500017 Switch - IGN. S.E. REG Ea 5.8
500018 Key - IGN. MOLDED S.E. REG Ea 1.8
500019 Switch - BRAKE S.E. REG Ea 3.75
500020 Cable - RED POSITIVE 28" S.E. REG Ea 6.58
500021 Cable - BLACK NEGITIVE 28" S.E. REG Ea 5.99
500023 Sleeve - rubber clutch brkt. f/ REG Ea 0.91
500024 Harness - LT2700WIRING HARNESS GENERA REG Ea 171.05
500025 Wiring - f/twin seat switch REG Ea 7.09
500027 Wiring - f/ generac ground oil s REG Ea 1.58
500028 Harness - wiring run behind REG Ea 87.45
500029 Switch - kill run behind REG Ea 14.52
500030 Harness - kohler wiring w/electr REG Ea 41.1
500031 Boot - neg. blk. battery run behind REG Ea 2.19
500032 Wire - ground oil sensor run behind REG Ea 0.75
500033 Boot - positive red run behind REG Ea 2.19
500034 Cable - pos batt cable for 44" LT 39" REG Ea 8.94
500035 Switch - seat f/Am.Crft small grey REG Ea 5.7
500036 Sheath - CABLE LATEX  1/2"idx5/8od /ft. REG Ft 2.61
500037 Meter - Hour/Tach SenDec REG Ea 38.67
500038 Diode - Fan Generac/Kohler w/ 2-M,2-F co REG Ea 9
500039 Actuator - Lift Deck Electric 2006 REG Ea 410.31
500040 Harness - Lift Deck Electric 2006 REG Ea 53.55
500180008 Hub - 4 BOLT BRAKE F/ 200034/2 REG Ea 104.59
500444004 KIT - SEAL KIT F/ S. E. #49 & 50 REG Ea 43.02
500449106 Kit - KEY F/200034/200035 WHEE REG Ea 2.51
50122-42 Mulcher - LEAF MULCHER REG Ea 43.94
50122-50 Mulcher - 50' LEAF MULCHER REG Ea 43.94
50122-60 Mulcher - 60' LEAF MULCHER REG Ea 43.94
50122-H50 Mulcher - 50' HD LEAF MUCLCHER REG Ea 43.94
50315-42 Baffle - DECK SUCTION 42' REG Ea 45.57
50315-50 Baffle - DECK SUCTION 50' REG Ea 164.47
50315-60 Baffle - DECK SUCTION 60' REG Ea 50.38
50315-72 Baffle - DECK 72' REG Ea 81.61
50315-H50 Baffle - SUCTION 50' HD DECK REG Ea 62.78
50315L-H50 Baffle - 50' Deck Left Blow-Ou REG Ea 20.62
50315R-H50 Baffle - 50' Deck Right Blow-O REG Ea 21
50381 O-Ring - F/ BDP-21L REG Ea 2.99
50551 Bearing - Pump REG Ea 40.17
50552 Bearing - Thrust 21 Pump REG Ea 14.91
50574 Ring - RETAINING RING HYDROGEAR REG Ea 1.87
50601 Shaft - PUMP - F/BDP-21L HYDRO-G REG Ea 112.84

For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



30

                     CURRENT PARTS PRICE LIST
Item Number Item Name Line Discount Unit Price
50617 Cover - CHARGE PUMP HYDRO GEAR REG Ea 183.6
50728 O-Ring - F/21L Pump REG Ea 1.51
50990 Filter - HYDRO-GEAR REG Ea 17.7
51016 Ring - RETAINING F/HYDRO-PUMP REG Ea 6.07
510A5100 Key - WOODRUFF KAWASAKI N/D N Ea 1.63
51139 Valve -  CHECK HYDRO-GEAR REG Ea 1.29
51241 Spring - F/HYDRO GEAR AUX.PUMP F REG Ea 4.39
51357 Spring - CONICAL COMP HYDRO GEAR REG Ea 0.86
51358 Kit - SYSTEM CHECK RELIEF KIT HYDRO REG Ea 146.98
51455 Plate - VALVE F/16A PUMP HYDRO-G REG Ea 26.46
51462 Bearing - Thrust 16A Pump REG Ea 13.39
51764 Plate - VALVE HYDRO-GEAR REG Ea 78.66
52-012-09 Cam - KOHLER CAM NO DISCOUNT N Ea 133.07
52-016-04 Valve - KOHLER EXHAUST VALVES NO DISC N Ea 65.15
52-016-05 Valve - KOHLER VALVE EXHAUST N/D N Ea 23.1
52-016-06 Valve - KOHLER VALVE EXHAUST N/D N Ea 23.1
52-017-07 Valve - KOHLER INTAKE VALVE NO DISCOU N Ea 18.2
52-017-08 Valve - KOHLER VALVE NO DISCOUNT N Ea 14.25
52-018-01 Retainer - KOHLER VALVE RETAINER 23501 N Ea 2.65
52-019-02 Tappet - KOHLER TAPPETS NO DISCOUNT N Ea 11.42
52-025-36 Flywheel - KOHLER FLYWHEEL NO DISCOUN N Ea 281.15
52-027-33 Cover - KOHLER COVER NO DISCOUNT N Ea 105.7
52-030-10 Seal - KOHLER SEAL NO DISCOUNT N Ea 29.88
52-032-08 Seal - KOHLER SEAL NO DISCOUNT N Ea 10.69
52-032-10 Seal - KOHLER SEAL NO DISCOUNT N Ea 5.47
52-032-13 Valve - KOHLER SEALS INTAKE VALVE NO D N Ea 8.23
52-032-14 Seal - KOHLER SEAL NO DISCOUNT N Ea 0.96
52-035-02 Cover - R-VALVE COVER N/D N Ea 8.79
52-035-04 Breather - KOHLER BREATHER NO DISCOUN N Ea 8.98
52-038-04 Dipstick - Kohler N\D N Ea 7.53
52-038-14 Dipstick - KOHLER DIPSTICK N/D N Ea 8.1
52-041-09 Gasket - KOHLER INTAKE GASKET NO DISC N Ea 0.83
52-041-14 Gasket - KOHLER MUFFLER GASKET N/D N Ea 2.56
52-041-16 Gasket - KOHLER GASKET NO DISCOUNT N Ea 4.64
52-041-20 Gasket - KOHLER GASKET NO DISCOUNT N Ea 7.73
52-043-05 Gear - KOHLER GEAR NO DISCOUNT N Ea 9.37
52-050-02 Filter - OIL KOHLER NO DISCOUN N Ea 9.54
52-054-01 Manifold - KOHLER MANIFOLD NO DISCOUN N Ea 46.62
52-055-01 Gasket - KOHLER PUMP GASKET NO DISCO N Ea 1.69
52-063-30 Baffle - KOHLER BAFFLE NO DISCOUNT N Ea 51.41
52-067-68 Rod - KOHLER PISTON ROD NO DISCOUNT N Ea 56.74
52-067-71 Rod - KOHLER RODS NO DISCOUNT N Ea 44.19
52-068-26 Muffler - Kohler N\D N Ea 40.79
52-068-27 Muffler - KOHLER MUFFLER NO DISCOUNT N Ea 118.29
52-078-04 Shaft - KOHLER SHAFT NO DISCOUNT N Ea 9.67
52-078-05 Shaft - KOHLER SHAFT GOVERNOR NO DIS N Ea 1.87
52-079-07 Linkage - KOHLER GOV LINKAGE MV18 NO D N Ea 4.27
52-082-04 Cover - KOHLER COVER NO DISCOUNT N Ea 6.97
52-086-05 Screw - Kohler N/D N Ea 1.08
52-086-07 Obsolete - Use 52-086-09 N Ea 0.01
52-089-07 Spring - KOHLER GOVERN SPRING NO DISC N Ea 3.9
52-094-06 Plate - KOHLER BASE PLATE NO DISCOUNT N Ea 21.41
52-096-26 Cover - KOHLER AIR CLEANER COVER NO D N Ea 86.31
52-096-55 Cover - KOHLER VALVE COVER N/D N Ea 2.27
52-098-08 Solenoid - Starter SOLENOID NO DISCOUNT N Ea 346.35
52-098-12 Starter - KOHLER STARTER N/D N Ea 180.02
52-098-13 Starter - KOHLER STARTER NO DISCOUNT N Ea 203.42
52-099-06 Switch - KOHLER OIL SWITCH NO DISCOUNT N Ea 10.7
52-108-09 Ring - KOHLER RINGS NO DISCOUNT N Ea 31.27
52-108-10 Ring - KOHLER PISTON RING .010 NO DIS N Ea 39.12
52-108-11 Ring - KOHLER RING SET .020 NO DISCOU N Ea 39.12
52-123-20 Tube - KOHLER TUBE OIL FILL MV18 NO D N Ea 16.95
52-124-05 Shroud - KOHLER L-SHROUD NO DISCOUNT N Ea 45.82
52-126-08 Bracket - KOHLER BRACKET NO DISCOUNT N Ea 11.42
52-126-12 Bracket - KOHLER MUFFLER BRACKET NO D N Ea 9.9
52-139-09 Plug - Kohler N/D N Ea 1.87
52-141-02 O-Ring - N Ea 1.33
52-144-24 Shaft - KOHLER SHAFT N/D N Ea 8.98
52-158-05 Bushing - KOHLER BUSHING NO DISCOUNT N Ea 4.77
52-199-03 Pan - KOHLER PAN N/D N Ea 238.2

For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



31

                     CURRENT PARTS PRICE LIST
Item Number Item Name Line Discount Unit Price
52-199-12 Pan - KOHLER OIL PAN N/D N Ea 133.07
52-201-06 Base - KOHLER BASE NO DISCOUNT N Ea 37.73
52-217-01 Support - KOHLER SUPPORT NO DISCOUNT N Ea 14.56
52-221-01 Kit - KOHLER BRUSH KIT NO DISCOUNT N Ea 26.81
52-227-09 Cap - KOHLER CAP NO DISCOUNT N Ea 52.67
52-227-12 Cap - KOHLER CAP N/D N Ea 91.9
52-254-12 Cover - KOHLER AIR COVER NO DISCOUNT N Ea 84.66
52-313-02 Grommet - Kohler N/D N Ea 1.58
52-316-06 Guide - KOHLER GUIDE NO DISCOUNT N Ea 5.22
52-326-05 Hose - KOHLER HOSE NO DISCOUNT N Ea 6.6
52-326-08 Hose - AIR HOSE NO DISCOUNT N Ea 14.64
52-326-12 Hose - KOHLER BREATHER HOSE NO DISCO N Ea 5.9
52-357-01 Lube - STARTER DRIVE NO DISCOUNT N Ea 4.47
52-360-02 Intake - INTAKE NO DISCOUNT N Ea 115.44
52-413-01 Exhaust - KOHLER EXHAUST NO DISCOUNT N Ea 8.66
52-435-02 Solenoid - KOHLER SOLENOID NO DISCOUN N Ea 132.26
52-462-01 Valve - KOHLER VALVE N Ea 10.34
52-559-01 Pump - KOHLER FUEL PUMP NO DISCOUNT N Ea 51.33
52-584-01 Module - KOHLER DISTRIBUTOR MODULE-0 N Ea 79.09
52-584-02 Module - KOHLER MODULE N/D N Ea 80.83
52-599-01 Pump - KOHLER FUEL PUMP NO DISCOUNT N Ea 47.07
52-704-01 Switch - OIL SWITCH KIT NO DISCOUNT N Ea 18.96
52-754-02 Elbow - KOHLER CARBURETOR ELBOW N Ea 45.39
52-755-50 Kit - KOHLER KIT OIL REFIEF NO DISCO N Ea 1.96
52-755-58 Plate - KOHLER PLATE NO DISCOUNT N Ea 97.93
52-755-71 Shroud - KOHLER AIR SHROUD NO DISCOU N Ea 79.09
52-755-78 Head - KOHLER CYL. HEAD NO DISCOUNT N Ea 77.27
52-755-86 Kit - KOHLER EXHAUST KIT NO DISCOUNT N Ea 97.48
52-755-91 Manifold - INTAKE MANIFOLD N/D N Ea 183.28
52-755-94 Kit - KOHLER OVERHAUL SET No Discoun N Ea 54.11
52-853-25 Carburetor - KOHLER CARBURETOR N Ea 120.27
52-853-29 Carburator - KOHLER CARBURETOR F/ 18&2 N Ea 145.36
52-874-11 Ring - KOHLER STD RINGS NO DISCOUNT N Ea 75.75
52-874-13 Kit - KOHLER PISTON & RING.010 NO DI N Ea 75.75
52-874-16 Ring - KOHLER STD PISTON RINGS NO DIS N Ea 75.75
52-874-19 Kit - 20HP KOHLER PISTON & RING SET N Ea 75.81
5287416 Piston - KOHLER PISTON W/R STANDARD N N Ea 62.41
54-755-09 Kit - 15 Amp Stator Kit No Discount N Ea 48.21
54-755-21 Kit - KOHLER kit oil cooler base N Ea 128.37
55020-7002 Guard - KAWASAKI N/S N Ea 28.23
59031-7001 Coil - CHARGING COIL KAWASAKI N/D N Ea 44.94
59071-7007 Joint - OIL DRAIN W/ O-RING KAW. N Ea 7.43
59231-7002 Filler - KAWASAKI N/D N Ea 4.28
600000 Engine - Kawasaki 25Hp N Ea 1920.58
600001 Engine - HONDA 24 ENGINE N Ea 2510.64
600002 Cable - HONDA CHOKE REG Ea 18.43
600003 Manifold - HONDA 24Hp ENGINE E REG Ea 67.04
600004 Muffler - ONLY HONDA REG Ea 137.62
600005 Fitting - VALVE DRAIN OIL KOHLER REG Ea 12.98
600007 Fitting - VALVE OIL DRAIN HONDA REG Ea 12.98
600008 Kit - Muffler Honda 24HP REG Ea 215.49
600009 Mount - EFI Module REG Ea 9.5
600010 Muffler - 25HP Kawasaki ( ACS REG Ea 136.27
600014 Bolt - Honda Oil Cooler Short REG Ea 10.92
600015 Bolt - Honda Oil Cooler Long REG Ea 10.92
600016 Bolt - Kohler Oil Cooler REG Ea 6.77
600017 Bolt - Kawasaki Oil Cooler REG Ea 8.76
600019 Spacer - F/ HONDA ENG.ALUM. REG Ea 6.26
600020 Bracket - Right Kawasaki Muffl REG Ea 17.39
600021 Bracket - Left Kawasaki Muffle REG Ea 17.58
600025 Kit - Motor Mount Diesel REG Ea 195.59
600026 Mount - Diesel Rubber Motor(1 REG Ea 61.38
600027 Bushing - Aluminum Diesel Moto REG Ea 11.36
600029 Clamp - Fuel Line REG Ea 0.65
600031 Bracket - EFI Fuel Component 2 REG Ea 10.05
600033 Pulley - 5 X 6 X 1.25' (for ge REG Ea 61.46
600035 Cap - Fuel (NO GUAGE) REG Ea 6.16
600036 Canister - Air Cleaner and Filte REG Ea 81.9
600039 Hose - Air Cleaner Hose For Ge REG Ea 12.66
600040 Tailpipe - Extension Kohler M REG Ea 8.66

For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



32

                     CURRENT PARTS PRICE LIST
Item Number Item Name Line Discount Unit Price
600043 Shim - F/ TWIN ENGINE POD REG Ea 8.82
600045 Kit - Air Cleaner Honda with Bracket N Ea 208.95
600046 Filter - Enginaire Primary -AI REG Ea 28.41
600047 Filter - Enginaire Secondary - REG Ea 25.8
600054 Boot - DUCKBILL RUBBER (ENGINA REG Ea 8.39
600055 Pulley - ENGINE 5"ODX1-1/8BORE( REG Ea 38.46
600056 Fitting - 90DEG. 3/8FEM.PIPE STE REG Ea 2.36
600057 Bracket - muffler LH (Generac) REG Ea 9.1
600058 Bracket - muffler RH (Generac) REG Ea 9.1
600059 Tailpipe - Muffler REG Ea 9.04
600060 Clamp -Tailpipe REG Ea 2.17
600061 Kit - Muffler 27/30/32hp REG Ea 129.62
600062 Handle - THROTTLE LX/X/XW/SP/XT/ REG Ea 5.64
600063 Fitting - PLUG PIPE M18X1.5X12 FOR EFI REG Ea 4.41
600064 Belt - B-80 FLEXTEN WRAPPED REG Ea 30.62
600065 Kit - Muffler 23/25/27HP Kohler REG Ea 126.19
600066 Kit - Muffler 26/28 EFI Kohler REG Ea 135.64
600067 Kit - Muffler Kawasaki REG Ea 147.99
600068 Engine - GEN. 32HP.(004982-0) N Ea 1785
600069 Engine - GEN. 27HP.(004862-0) N Ea 1465.8
600070 Assembly - THROTTLE CABLE /LT- MODE REG Ea 31.44
600071 Belt - B-83 wrapped belt salt & REG Ea 24.29
600072 Cable - choke 63" long (lt2700- REG Ea 21.26
600073 Engine - remanufactured 30hp ge N Ea 945
600074 Engine - remanufactured 30hp ge N Ea 945
600075 Cable - throttle 62" long (lt27 REG Ea 18.96
600077 Arm - IDLER ARM- engine run behind REG Ea 15.63
600078 Housing - throttle handle run behind REG Ea 13.5
600079 Hose - 22" drain run behind REG Ea 12.9
600080 Fitting - 45deg 1/4pipe x 3/8 ba REG Ea 5.26
600082 Engine - Guardian 24 HP Spec#050 N Ea 1286.25
600083 Assembly - throttle  LT 44 generac REG Ea 37.74
600084 Fitting - 45 deg. 3/8 o-ring/3/8 barb REG Ea 7.14
600085 Fitting - 3/8 45 deg. street elbow REG Ea 3.66
600086 Guard - Muffler f/36"and44" LT REG Ea 33.27
600087 Guard - Muffler f/50D LT REG Ea 38.49
600088 Fitting - Manifold 90 1/8FPT-1/8MPT REG Ea 4.92
600089 Fitting - Manifold 1/8 barb-1/8MPT REG Ea 1.29
600090 Engine - Guardian 24Hp (0050581) N Ea 1428.74
600091 Engine - Guardian 27Hp (0050620) N Ea 1540.25
600092 Engine - Guardian 33 Hp (0050590) N Ea 1845.25
600093 Engine - Guardian 30 Hp LP (0051790) N Ea 2372
600094 Engine - Guardian 27Hp (0050560) N Ea 1510
60100 Pump - FUEL PUMP REG Ea 61.17
60101 Gauge - OIL TEMPERATURE GUAGE REG Ea 30.75
60102 Fitting - 3/8 BLACK PIPE TEE REG Ea 9.18
60103-L Cooler - NEW Short OIL COOLER REG Ea 53.5
60104 Head - FILTER MOUNTING ZINGA REG Ea 29.15
60106 Oil - MOLY OIL 1 GAL 15W40 REG Ea 27.71
60109 Hose - 3/8 OIL LINE BY INCH REG In 0.12
60110 Fitting - 3/8 90@ FITTING REG Ea 1.87
60113 Fitting - 1/8'X 3/8' 90@ FITTING REG Ea 7.15
60113-O Fitting - REG Ea 7.15
60114 Fitting - 1/8'X 3/8' STRAIGHT FITTING REG Ea 4.56
60115 Fitting -  3/8 CLOSE NIPPLE REG Ea 0.77
60116 Fitting - 3/8 SWIVEL TO 3/8 BARB REG Ea 5.4
60117 Horn - OIL SHUT DOWN HORN REG Ea 31.25
60118 Fitting - 3/8 PIPE ADAPTER REG Ea 2.07
60119 Filter - 1 MICRON AMSOIL REG Ea 60.91
60122 Bracket - FILTER MOUNT AMSOIL REG Ea 60.41
60124 Clamp - 3/8 HOSE CLAMP (WORM) REG Ea 1.45
60125 Fitting - 90 3/8 PIPE THREAD 3/8 BARB REG Ea 6.47
60128 Assembly - RESERVOIR ASSEMBLY 42' REG Ea 15.08
60129 Screen - RESERVOIR SCREEN REG Ea 3.01
60130 Fitting - 1/4' 90@ GEAR BOX FITTING REG Ea 7.79
60237-L Block - PIVOT BLOCK-LEFT REG Ea 9.27
60237-R Block - PIVOT BLOCK RIGHT REG Ea 9.27
61105 Assembly - WHEEL FLANGE 42' REG Ea 79.7
61201 Pan - SEAT 42' REG Ea 73.22
61205 Bearing - Front Fork H REG Ea 30.21

For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



33

                     CURRENT PARTS PRICE LIST
Item Number Item Name Line Discount Unit Price
61238 Rim - Rear 4 LUG 42' LX 21343001 TIRE Ea 69.87
61250 Spacer - 5/8OD .381ID 3/4 LONG REG Ea 2.74
61421 Spacer - FAN REG Ea 6.89
62-9128 Stud - REG Ea 14.13
62207 Fan - HYDRO FAN 10 BLADE 1/4' ID REG Ea 2.84
62230 Nipple - 3/8 X 5 STD PIPE NIPPLE REG Ea 2.47
62231 Lever - LX LH STEERING LEVER - DO NOT REG Ea 27.88
62232 Lever - RH LX STEERING LEVER DO NOT CH REG Ea 27.88
62240 Switch - TOGGLE SWITCH ON 42N REG Ea 8.52
62241 Cover - TOGGLE SWITCH COVER 42N REG Ea 25.91
62259 Knob - FOR DECK LIFT ROD REG Ea 0.71
62263 Shim - BEARING VC103 .010 REG Ea 0.75
62265 Pulley - 1'ID x 4-3/4'OD REG Ea 14.43
62276 Bushing - 1/2ID 3/4OD 11/8L BUSHING REG Ea 1.88
63203 Belt - A-89 DECK  H MODEL REG Ea 23.12
63204 Belt - B-42 ENG. TO TRANS. BELT REG Ea 18.52
63216 Collar - LOCK COLLAR REG Ea 5.03
63217 Shaft - ELECTRIC CLUTCH SHAFT REG Ea 39.91
63221 Pulley - SINGLE GROOVE PULLEY 4 1/4' OD REG Ea 13.49
63225 Bracket - LEFT NEUTRAL SPRING BRACKET REG Ea 4.88
63226 Bracket - RIGHT NEUTRAL SPRING BRACKE REG Ea 4.83
63227-H Blade - 42 High Lift Narrow Blade Ea 11.29
63227-N Blade - 42 Heavy Wide 14 1/2 Blade Ea 11.92
63300 Clutch - ELECTRIC CLUTCH 42' MOWER REG Ea 244.27
63301 Bearing - Clutch 42N With Grease Fitting REG Ea 23.13
63301-C Bearing - Cast Flange 1'ID REG Ea 20.55
63401 Decal - THROTTLE CONTROL REG Ea 1.18
63402 Decal - STEERING SPEED CONTROL REG Ea 1.18
64095 Screw - Self Tapping F/Mid-High REG Ea 0.59
64096 Guide - Vert. Adjust Detent F/Mi REG Ea 3.23
64097 Knob - Left Upper Vert.LumbarF/M REG Ea 14.13
64098 Knob - Right Horz.Lumbar AdjustF REG Ea 12.19
64099 Knob - Left Back AdjustF/Mid-Hig REG Ea 36.79
64100 Cover - Low Seat Cushion F/Mid H REG Ea 129.75
64100-S Seat - COMPLETE WHITE SMALL 20 REG Ea 228.05
64100-W Seat - WHITE HIGHBACK WITH LUM REG Ea 640.22
64101 Kit - Arm Rest Gray Seat 2 Hole REG Ea 94.16
64101-96 Kit - Arm Rest Gray Seat 3 Hole REG Ea 94.16
64102 Kit - ARM REST WISE GRAY 1998- REG Ea 149.51
64104 Arm Rest - MICHIGAN ARM REST REG Ea 39.8
64216 Pulley - TWO GROOVE ENGINE PULLEY 4' O REG Ea 29.97
65001 Bell Housing - Sun Strand T-box to Pump REG Ea 38.93
65002 Hub - WHITE WHEEL MOTOR REG Ea 57.41
65003 Fitting - 3/8 PIPE TO 1/4' BARB STRAIGHT REG Ea 2.28
65004 Fitting - 1/2'O-RING TO 5/8' STRAIGHT FI REG Ea 3.9
65005 Fitting - 45 DEG. 5/8JICX1/2 O-R REG Ea 19.54
65006 Fitiing - 1/4' O'RING 1/4' FLARE 90@ REG Ea 7.6
65007 Fitting - 1/4 BARB TO 1/4' JIC Female REG Ea 6.18
65007-M Fitting - 1/4 Barb to 1/4 JIC Male REG Ea 6.18
65008 Fitting - 5/16 X 5/16 X 5/16 TEE REG Ea 5.02
65009 Plug - 1/4' PIPE PLUG REG Ea 2.75
65010 Hose - RIGHT RUBBER HYDRAULIC HOSE REG Ea 45.34
65010-S Line - STEEL LINE LEFT FRONT REG Ea 42.39
65011 Hose - LEFT RUBBER HYDRAULIC HOSE REG Ea 45.34
65011-S Line - STEEL LINE LEFT REAR REG Ea 42.39
65012-S Line - STEEL LINE RIGHT FRONT REG Ea 42.39
65013-S Line - STEEL LINE RIGHT REAR REG Ea 42.39
65024 O-Ring - GEAR BOX TO PUMP REG Ea 1.38
65024-OS O-Ring - OVER SIZE O-RING REG Ea 1.43
65033 Fitting - STRAIGHT  1/8'mpt - 3/8' barb REG Ea 1.59
65034 Foam - 1/4 thick VIBRATION FOAM REG Ft 0.62
65035 Fitting - 1/2' MP TO 1/4 FP ST. Fittingo REG Ea 2.27
65037 Fitting - 1/4' FP TO 1/4' FP TO 1/4' FP REG Ea 4.34
65038 Fitting - 1/4' MP TO 1/4' MP 1 1/2 NIPPL REG Ea 1.58
65044 Foam - 1/2"THICK X 3/4" WIDE FOAM REG Ft 0.8
65060 Plate - Brake Plate-F/brake handle REG Ea 11.63
65061 Clamp - R-Clamp F/ Brake Cable REG Ea 1.37
65062 Spacer - Long-F/Brake Handle REG Ea 1.9
65063 Spacer - for Brake handle REG Ea 2.02
65070 Pump - RH BDP-10A-302/2001 REG Ea 435.06

For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



34

                     CURRENT PARTS PRICE LIST
Item Number Item Name Line Discount Unit Price
65071 Pump - LH BDP-10A-201/2001 REG Ea 435.06
65072 Fitting - 3/8 ORING TO 3/8 BARB REG Ea 6.65
65073 Hose - HYDRO HOSE 18 1/2 2002 FOR 10A REG Ea 28.39
65074 Hose - HYDRO HOSE 20' 2002 10A PUMPS REG Ea 29.07
65075 Hose - HYDRO HOSE 24 1/2 2002 10A PUM REG Ea 26.7
65076 Hose - HYDRO HOSE 32' LX2001 2002 10A REG Ea 33.52
65080 Belt - B-80 REG Ea 27.08
65100 Frame - X-MODEL FRAME REG Ea 522.9
65100-24 Frame - 24HP X MODEL FRAME REG Ea 671.6
65100-D Frame - FRAME 2600-60 DIESEL REG Ea 627.66
65100-F XF 2400 FLATLANDER FRAME REG Ea 671.6
65100-W Frame - FRAME 60'XW REG Ea 671.6
65100-XWW Frame - XXW FRAME F/ GAS MACHINE REG Ea 787.09
65103 Bracket - LIFT SHAFT BRACKET F/OCDC REG Ea 1.95
65108 Hose - 3/8' ID 5/8 OD CLESR TUBING (FT. REG Ft 1.44
65130 Bracket - ROLLER SUPPORT 50 & 60 FRONT REG Ea 26.37
65131 Bracket - OUTSIDE ROLLER BRACKET (6514 REG Ea 14.13
65132 Bracket - INSIDE ROLLER BRACKET REG Ea 7.3
65138 Bracket - 3/16 X 2'X 3 1/2 LONG OUTSIDE REG Ea 0.38
65141 Tab - 1997 60'deck roller tab REG Ea 14.13
65141-L Tab - DECK ROLLER LEFT 1997 60'/ REG Ea 16.64
65202 Block - LOWER PARK BRAKE PIVOT BLOCK REG Ea 8.04
65203 Arm - PARK BRAKE PIVOT ARM REG Ea 9.03
65204 Handle - PARK BRAKE HANDLE F/LX REG Ea 6.44
65205 Block - STEERING PIVOT BLOCK REG Ea 12.1
65206 All Thread - 3/8' Fine STUD 8' LONG REG Ea 4.88
65207 Arm - PUMP CONTROL ARM REG Ea 15.41
65207-L Arm - PUMP CONTROL ARM FOR 10A PUMP REG Ea 15.41
65207-R Arm - PUMP CONTROL ARM RIGHT 10A PUM REG Ea 15.41
65209 Arm - TRANS ENGAGING SWING ARM X MO REG Ea 12.1
65210 Tube - TRANS ENGAGING TUBE REG Ea 10.14
65212 Rod - NEUTRAL ROD'S REG Ea 14.5
65213 Bracket - NEUTRAL ANGLE BKT. 1 1/3' LONG REG Ea 5.66
65214 Rod - L-LINK BRAKE ROD REG Ea 7.76
65216 Pulley - ENGINE 42N 1-1/8' ID REG Ea 51.98
65226 Arm - PARK BRAKE PIVOT ARM REG Ea 4.31
65241 Rod - 5/16'-24 DRIVE LINK ROD REG Ea 8.04
65242 Kit - Parking Brake REG Ea 335.79
65243 Shaft - BRAKE SHAFT REG Ea 12.31
65244 Band - Brake Band REG Ea 18.98
65246 Cable - LEFT BRAKE CABLE-Short Cable REG Ea 19.48
65247 Cable - RIGHT BRAKE CABLE REG Ea 25.76
65250 Frame - TRANSMISSION WELDMENT REG Ea 150.64
65250-D Frame - X MODEL DIESEL TRANSMISSION F REG Ea 107.47
65250-W Frame - TRANSMISSION WELDMENT REG Ea 107.47
65262 Switch - Old Seat Switch Weld on Bracke REG Ea 3.79
65264 Bracket - BELT LX MODEL REG Ea 17.15
65265 Pulley - W/BRAKE DRUM PARKING REG Ea 39.17
65270 Bracket - STAINLESS FENDER THROTTLE BR REG Ea 18.08
65276 Bushing - 1/2 X 5/8 X 1 1/4 BRONZE BUSHI REG Ea 0.76
65277 Bushing - ( Welded on Frame FO REG Ea 3.79
65278 Bushing - BRAKE SPACER BUSHING 1/2 long REG Ea 3.79
65279 STEEL- 5/8 ID BY 7/8 OD 1 3/4 REG Ea 1.58
65282 Screw - 95 BRAKE HANDLE SCREW REG Ea 0.38
65284 Spacer - 5/8idx7/8odx5/16long REG Ea 3.24
65302 Bushing - HEX BUSHING REG Ea 5.88
65308 Tab - SPRING TO CASTING CONNECTING REG Ea 6.05
65308-L Tab - ANGLE TAB F/IDLER SPRING REG Ea 3.38
65403 Decal - X2000 MODEL REG Ea 3.34
65404 Decal - X2400 MODEL REG Ea 1.97
65404-22 Decal - X2200 REG Ea 2.07
65406 Decal - CAUTION EMERGENCY BRAK REG Ea 1.22
65407 Decal - 42' CUT 5'X3' BLACK AN REG Ea 2.07
65408 Decal - 50' CUT 5'x3' BLACK & REG Ea 2.07
65409 Decal - 60' CUT 5'x3' BLACK & REG Ea 2.07
65410 Decal - X5000 MODEL REG Ea 1.9
65412-C Decal - CHOKE REG Ea 0.48
65412-I Decal - IGNITION REG Ea 0.48
65413 Decal - PATENT PENDING REG Ea 1.22
65414 Decal - X2401 REG Ea 1.63

For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



35

                     CURRENT PARTS PRICE LIST
Item Number Item Name Line Discount Unit Price
65415 Decal - X2001 REG Ea 1.63
65415-22 Decal - X2201 REG Ea 1.63
65416 Decal - BLADE LEFT HAND REG Ea 0.65
65417 Decal - XW2000 REG Ea 3.34
65418 Decal - XW2001 REG Ea 1.96
65419 Decal - XW2200 QUAD LOOP REG Ea 3.34
65420 Decal - XW2401 REG Ea 1.96
65422 Decal - BELT ROUTE REG Ea 1.82
65423 Decal - BELT REQUIRED REG Ea 1.37
65425 Decal - LX2501 REG Ea 1.9
65426 Decal - LX2500 REG Ea 1.9
65427 Decal - X2501 REG Ea 1.9
65428 Decal - XW2500 REG Ea 3.34
65429 Decal - XW2501 REG Ea 1.9
65430 Decal - FLATLANDER REG Ea 2.02
65431 Decal - YELLOW & BLACK REG Ea 0.51
65432 Shim - ENGINE REG Ea 3.79
65433 Shim - ENGINE PULLEY REG Ea 3.79
65434 Shim - ENGINE 1/4' REG Ea 3.79
65435 Decal - XXW4000 MODEL REG Ea 3.34
65436 Decal - S'BURB'N TURB'N REG Ea 11.61
65437 Decal - 72' CUT REG Ea 2.16
65438 Decal - Belt Required Decal - 1999 & o REG Ea 0.91
65439 Decal - LX2002 MODEL REG Ea 3.34
65440 Decal - X2002 MODEL REG Ea 3.34
65441 Decal - XW2002 MODEL REG Ea 3.34
65443 Decal - X2202 MODEL REG Ea 1.9
65444 Decal - XW2202 MODEL REG Ea 1.9
65444-22 Decal - XW2201 REG Ea 2.07
65445 Decal - XF2200 MODEL REG Ea 1.9
65446 Decal - XF2500 MODEL REG Ea 3.34
65447 Decal - XXW2500 MODEL REG Ea 3.34
65451 Angle - DECK MOUNTING REG Ea 12.06
65451-72 Mount - ANGLE PITCH COMP. REG Ea 6.62
65454 Arm - F/ PITCH COM. KIT REG Ea 8.48
65455 Chain - 3-LINKS-#50 CHAIN F/Deck pitch REG Ea 0.84
65456 Bushing - 5\8 I.D.X 1in O.D. BUSHING P.C REG Ea 1.13
65457 Bracket - U BRACKET for Pitch Comp. Repl REG Ea 5.53
65459 Decal - BELT REQUIRED FOR ALL REG Ea 2.94
65460 Decal - XWF 2300 MODEL REG Ea 3.34
65461 Decal - XWF 2400 MODEL REG Ea 3.34
65463 Decal - XWF 2600 REG Ea 3.34
65464 Decal - XXW3000 MODEL REG Ea 3.34
65500 Harness - Wiring 20HP X & LX MOD REG Ea 24.18
65501 Wire - GROUND WIRES REG Ea 4.03
65506 Seal - Shaft FOR H.B. WHITE MOTO REG Ea 3.38
65509 Fuse - 20 AMP REG Ea 2.75
65510 Switch - SEAT RELAY F/New Seat REG Ea 7.4
65511 Fuse - 30 AMP Mini REG Ea 2.75
65515 Assembly - 45 DEG. 28 OIL ASSEMBLY REG Ea 10.76
65516 Assembly - 45 DEG. 44' OiL ASSY REG Ea 10.96
65521 Wire - Kill JUMPER WIRE FOR OLD SEAT REG Ea 3.79
65522 Harness - Wiring FOR ALL REG Ea 31.66
65526 Harness - TWIN WIRING REG Ea 24.18
65527 Harness - Wiring OIL HORN HONDA REG Ea 1.73
657010 Screw - KOHLER SCREW NO DISCOUNT N Ea 0.6
66-032-05 Seal - Kohler - valve stem seal N Ea 3.66
66-081-13 Assembly - LOWER HOUSING KOHLER N/ N Ea 44.94
66-083-01 Filter - AIR FILTER F/ 23HP LIQ.COOLED N Ea 2.55
66-083-03 Pre-Cleaner -  F/ 23HP LIQ. COOLE N Ea 2.5
67002 Hub - WHITE WHEEL MOTOR REG Ea 53.68
67006 Fitting - 90 DEGREE X 1/4 FLARE X 3/8 O- REG Ea 11.17
67008 Fitting - 3/8'BRASS BARDED TEE REG Ea 6.85
67010 Hose - RUBBER HOSE LINES LX MODELS REG Ea 46.24
67011 Hose - RUBBER HOSE LINES LX MODELS REG Ea 45.34
67013 Clamp - SPRING 3/8 REG Ea 1.14
67014 Fitting - 3/8' BARBED INSERT X 1/4 MPT F REG Ea 4.48
67015 Fitting - 3/8' O-RING TO 3/8' BARB 90 DE REG Ea 6.89
67016 Fitting - 1/4' O-RING TO 3/8' BARB STRAI REG Ea 8.89
67017 Fitting - 90 DEGREE FITTING REG Ea 11.82

For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



36

                     CURRENT PARTS PRICE LIST
Item Number Item Name Line Discount Unit Price
67019 Fitting - HOSE BARB BRASS REG Ea 3.81
67022 Fiting - 1/4 STREET TEE REG Ea 6.88
67024 Fitting - 1/4 M.P.T X 1/2 BARB FITTING REG Ea 4.53
67045 Bumper - LX With Weldments REG Ea 75.31
67045-60S Bumper - Solid for 60 REG Ea 120.51
67045-72 Bumper -  XXW 61' REG Ea 90.38
67045-72S Bumper - Solid for 72 REG Ea 120.51
67045-X Bumper - X With Weldments REG Ea 75.31
670D2016 O-Ring - KAWASAKI N/S REG Ea 0.84
67100 Frame - LX MODEL REG Ea 524.98
67100-CS Frame - FRAME C&S REG Ea 684.73
67100-F Frame - LXF 2400 FLATLANDER FRAME REG Ea 671.6
67112 Wheelmotor - 12 CID LXF & XF REG Ea 625.51
67114 Wheelmotor - 1 1/4 IN SHAFT W REG Ea 632.14
67116 Fitting - REG Ea 5.43
67118 Fitting - 1/8' BRASS STREET TEE REG Ea 7.78
67118-W Wheelmotor - WHITE 18CI W8038 REG Ea 698.89
67131 Assembly - TOP PLATE TOWER REG Ea 20.41
67201 T-Box - T-GEAR BOX FOR 24HP KOHLER REG Ea 794.62
67202-O Bell Housing - (ONAN) REG Ea 180.32
67204 Spacer - FRNT WHL REG Ea 2.69
67205 Bearing - Inner Front Wheel REG Ea 2.02
67209 Arm - TRANS ENGAGING SWING ARM LX MO REG Ea 11.29
67215 Pulley - 4218LX REG Ea 43.76
67216 Pulley - 1 1/8 X 4 X 6 ENGINE PULLEY REG Ea 29.97
67217 Guard - BELT 20HP 42' REG Ea 24.1
67228 Shaft - SPINDLE LEFT HANDED BLADE REG Ea 43.33
67240 Roller - DECK 3 3/4 Length REG Ea 8.66
67250 Frame - LX TRANSMISSION FRAME REG Ea 107.47
67255 Cap - POLYETHYLENE CAP FOR BUMPER REG Ea 0.41
67256 Plug - RECTANGULAR PLUG F/Transmissio REG Ea 2.35
67258 Grip - 1/4' X 1' BLACK GRIP REG Ea 1.3
67258-R Grip - 1/4' X 1' RED GRIP REG Ea 1.39
67259 Grip - ECONO-FOAM GRIP REG Ea 1.82
67266 Drum - BRAKE DRUM FOR WHEEL HUB REG Ea 57.6
67267 Panel - FRONT LOUVERED PANEL FOR LX REG Ea 51.21
67268 Pan - FLOOR PAN STAINLESS (LX&AFTER9 REG Ea 300.5
67269 Fender - LEFT LX REG Ea 92.26
67270 Fender - RIGHT LX REG Ea 92.26
67271 Pan - POWDER COATED FLOOR PAN LX X X REG Ea 122.4
67272 Fender - POWDER COATED LEFT BACK FEN REG Ea 14.89
67273 Fender - POWDER COATED RIGHT BACK FE REG Ea 14.89
67274 Bracket - POWDER COATED LEFT FRONT BR REG Ea 10.25
67275 Bracket - POWDER COATED RIGHT FRONT B REG Ea 10.25
67317 Guard - DECK PULLEY 60' REG Ea 17.25
67317-72 Guard - DECK PULLEY 72' REG Ea 25.83
67317-L Guard - LUV.(60'DECK) REG Ea 19.54
67401 Pan - LX MODEL SEAT PANS COMPLETE REG Ea 60
67402 Decal - LX2000 MODEL REG Ea 2.07
67404 Decal - LX2001 MODEL REG Ea 1.96
67405 Decal - LX2400 MODEL REG Ea 1.9
67406 Decal - LX2401 REG Ea 2.07
68001 Paint - CAMARO SILVER SPRAY CA REG Ea 12.06
68002 Hub - WHEEL DUCTILE RAW REG Ea 17.89
68004 Paint - RED SPRAY CANS REG Ea 9.73
68008 Fitting - REG Ea 4.6
68010 Fitting - 'U' STEEL LINE REG Ea 19.36
68011 Fitting - 'S' STEEL LINE REG Ea 23.19
68013 Hose - RH RUBBER HYDRAULIC HOSE REG Ea 30.91
68014 Fitting - PVC TEE 1401-020 REG Ea 7.53
68015 Fitting - 90 DEG.  1/8 mpt - 1/4 barb REG Ea 5.73
68031 Fitting -  1/8x3/8 90deg. brass REG Ea 3.09
68075 Mount - TWIN ENGINE MOUNT WELDMENT P REG Ea 235.43
68081 Belt - B-81 DAYCO SINGLE ENG. REG Ea 29.15
68082 Belt - B-82 DAYCO REG Ea 29.95
68103 Sprocket - 50A18 TOOTH SPROCKET REG Ea 15.33
68104 Sprocket - 50B10 TOOTH SPROCKET REG Ea 15.08
68105 Spacer - 1/4 LONG 3/4ID-1'OD REG Ea 0.46
68106 Spacer - 1-3/16 LONG 3/4ID-1'OD REG Ea 0.46
68107 Rod - #50 SPKT. SHAFT 3\4RD. x 20in. REG Ea 4.31

For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



37

                     CURRENT PARTS PRICE LIST
Item Number Item Name Line Discount Unit Price
68109 Bushing  Spacer F/72 Engine id REG Ea 1.51
68111 Plate - TWIN HUB MOUNTING PLATE REG Ea 24.94
68112 Spacer - 1'LONG 3/4ID-1'OD REG Ea 0.46
68113 Shaft - LIFT SHAFT 3/4' x 31.5 REG Ea 6.18
68115-50 Assembly - LIFT ROD ASSY(50'FRONT FRAM REG Ea 46.22
68115-60 Assembly - LIFT ROD ASSY(60' FRONT FRAM REG Ea 47.92
68115-72 Assembly - LIFT ROD ASSY(72'FRONT FRAM REG Ea 49.64
68117 Brace - FENDER BRACE-WIDE FENDERS (W REG Ea 15.53
68118 Bracket - HYDRAULIC FILTER EXTENSION B REG Ea 6.91
68119 Bracket - TWIN AMSOIL MOUNT BRACKET W REG Ea 13.56
68122-50 OCDC - 50 Heavy Duty Complete REG Ea 224.71
68122-60 OCDC - 60 Complete REG Ea 232.24
68130 Rod - OCDC - CONTROL ROD F/72' REG Ea 24.84
68135 Screen - Lower 50 OCDC Heavy Duty REG Ea 29.97
68136 Screen - Lower 60 OCDC REG Ea 30.25
68139 Knob -  Plastic OCDC REG Ea 3.75
68140 Filter - HYDRO ZINGA 40 MICRON REG Ea 12.54
68142 Plug - 1' SQUARE PLUG FOR OCDC REG Ea 0.32
68162 Belt - B-162 REG Ea 48.55
68201-L Fork - NX Front Left REG Ea 89.68
68201-R Fork - NX Front Right REG Ea 89.68
68204 Plate - TRANS. GEARBOX FILL CAP REG Ea 34.88
68205 Spacer - TRANS SPACER REG Ea 4.71
68211 Sealent - TIRE 1 LITER REG Ea 18.83
68217 Chain - DECK LIFT #50 REG Ea 6.18
68219 Chain - #50 PEDAL LIFT CHAIN REG Ea 11.69
68222 Pulley - 6' 3/PC CAST PULLEY for 60' De REG Ea 21.76
68222tb Pulley - 6" twin drive 1" BORE REG Ea 26.24
68223 Pulley - 7' CAST PULLEY for 72' Deck REG Ea 30.18
68224 Pulley - 5.75"FLAT IDLER PULLEY REG Ea 22.04
68225 Idler - IDLER -SLIDE REG Ea 38.93
68226-L Idler - LH ENGINE IDLER REG Ea 21.24
68226-R Idler - RH ENGINE IDLER REG Ea 21.24
68230 Hose - OIL DRAIN HOSE ASSY REG Ea 15.7
68231 Clamp - MICRO HOSE #4 REG Ea 1.17
68232 Pulley - BK 72 X 3/4 PULLEY FOR TWIN ON REG Ea 41.39
68233 Clamp - #8 WORM REG Ea 1.26
68238 Gauge - VACUUM #1401-56501 REG Ea 107.54
68239 Meter - VOLT METER #1591-56501 REG Ea 92.27
68241 Assembly - HUB - Assembly for Jackshaft REG Ea 60.84
68242 Assembly - CENTER DRIVE HUB ASSY 72 TW REG Ea 219.85
68248 Bracket - RH FENDER GUAGE BRACKET F/ T REG Ea 53.55
68249 Cable - ONLY THROTTLE REG Ea 15.48
68249-k Kit - throttle cable&handle2003 REG Ea 20.85
68250 Cable - 1997 COMPLETE THROTTLE CABLE REG Ea 31.37
68251 Assembly - THROTTLE CABLE TWIN COM REG Ea 51.3
68266 Panel - LX FRONT LOUVERED PANEL REG Ea 39.66
68267 Panel - X FRONT LOUVERED PANEL REG Ea 42.56
68268 X FRONT LOVERED PANEL 2 EXTRA REG Ea 47.38
68269 Fender - XXW RH FENDER STAINLESS CREA REG Ea 338.18
68270 Fender - XWW LH FENDER STAINLESS CREA REG Ea 338.18
68271 Bracket - STAINLESS FENDER THROTTLE BR REG Ea 24.18
68273 Bracket - REAR FENDER LH DUAL REG Ea 18.59
68274 Bracket - REAR FENDER RH DUAL REG Ea 18.59
68275 Bracket - FRONT FENDER LH DUAL REG Ea 10.69
68276 Bracket - FRONT FENDER RH DUAL REG Ea 10.69
68277 Hinge - F/ STAINLESS FENDERS REG Ea 7.72
68278 Bracket - (FENDER MOUNT TAB)LEFT REG Ea 4.44
68279 Bracket - (FENDER MOUNT TAB)RIGHT REG Ea 4.44
68280 Spring - TWIN MACHINE 20LB (COM. REG Ea 1.73
68300 Clutch - CENTRIFICAL CLUTCHES REG Ea 701.79
68301 Shoe - F/ NORAM CLUTCH 1120014 REG Ea 57.39
68302 Spring - F/ Noram Clutch 0103010 REG Ea 7.34
68303 Snap Ring -F/Noram Clutch 01900 REG Ea 12.98
68304 Snap Ring -F/Noram Clutch 01900 REG Ea 4.88
68306 Spacer - Clutch 1-3/8 od.x 1-1/8 X 1"lg REG Ea 2.82
68401 Pan - X/ XW/XXW SEAT PAN /Hole F/ Se REG Ea 65.08
68402 Bracket - SEAT PAN BRACKET-Sears white S REG Ea 15.8
700002 Tag - Warranty Part REG Ea 0.19
700008 Tech Bulletin - 010202 N Ea 5.41

For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



38

                     CURRENT PARTS PRICE LIST
Item Number Item Name Line Discount Unit Price
700017 Book - 2003 SERVICE SIMINAR BOOK N Ea 35.31
700018 CD - 2003 SERVICE SEMINAR N Ea 18.38
700019 CD - MASTER PARTS N Ea 55.13
700031 Bulletin - Safety Guard Pulley N Ea 0.01
700039 CD - Parts Master 2003-2004 Vol. 2 N Ea 5.5
700041 Form - Order Parts N Ea 0.01
700042 Form - COOP Claim Ad (3 part) N Ea 0.01
700046 Book - Seminar 2004-2005 Service N Ea 0.01
70082 Kit - CYLINDER BLOCK F/21L PUM REG Ea 84.36
70100 Bar - LIGHT BAR D25 Ea 225.96
70100-20 Guard - ENGINE COOLER 20HP REG Ea 207.13
70100-22 Guard - ENGINE COOLER 22HP REG Ea 207.13
70100-72 Bracket - OIL COOLER BRACKET REG Ea 180.75
70100-96 Bar - LIGHT BAR 96 REG Ea 225.96
70100-A Guard - ENGINE REG Ea 207.13
70101 Guard - FRONT GUARD REG Ea 200.16
70102 Lock - FRONT CASTER LOCK REG Ea 125.53
70103 Adapter - ROLL BAR ADAPTER REG Ea 14.31
70104-L Batwing - LEFT CHRISTMAS TREE BATWING REG Ea 60.64
70104-R Batwing - RIGHT CHRISTMAS TREE BATWIN REG Ea 60.64
70200 Kit - HYDRAULIC GAUGE TEST KIT REG Ea 150.9
70205 Valve - DUMP VALVE-Pump Test Kit REG Ea 41.41
70210 Gauge - FOR TEST KIT REG Ea 48.46
70220 Kit - BDP FLOW TEST KIT N/D N Ea 250
70331 Kit - CYLINDER BLOCK KIT F/BDU-10 REG Ea 151.19
70402 Kit - Hydro-gear charge relief kit REG Ea 3.33
70525 Kit - OVERHAUL SEAL F/10A PUMP H REG Ea 19.69
70735 Kit - CYLINDER BLOCK F/16A PUMP REG Ea 76.39
70740 Kit - OVERHAUL F/16A PUMP HYDRO- REG Ea 31.5
70743 KIT / SHK. VALVE .031 ORFC REG Ea 85.8
70811 Kit - FAN, WASHER , AND NUT FOR REG Ea 12.92
719620-02800 Bearing- MAIN YANMAR N/D N Ea 53.46
719620-02870 Bearing - YANMAR- bearing; main N Ea 39.08
719620-02930 Bearing - THRUST YANMAR N/D N Ea 8.76
719620-23100 Rod - Yanmar- connecting rod N Ea 234.76
719620-23600 Rod - Bearing N Ea 9
719620-53700 Injector - Fuel Assembly 26H.P. N Ea 118.69
719621-51100 Assembly - PUMP - FUEL INJECTION N Ea 743.27
719623-11710 Assembly - HEAD CYLINDER ASSY YANMAR N Ea 1111.4
719789-92600 Kit - GASKET KIT N/D YANMAR N Ea 135.51
719789-92601 Kit - GASKET F/26HP YANMAR N/D N Ea 125.3
72001 Bell Housing - GEAR BOX PUMP FLANGE 72' REG Ea 75.55
72010 Hose - ASSY 72" HYDRAULIC 26" REG Ea 30.05
72011 Hose -  ASSY 72" HYDRAULIC 22" REG Ea 26.73
72012 Clamp - HOSE 5/16' REG Ea 0.72
72013 Clamp - SPRING CLAMP 1/2' REG Ea 0.32
72014 Fitting - STRAIGHT 3/8 X1/2 REG Ea 1.9
72015 Fitting - 90 DEGREE 3/8 X 1/2 REG Ea 7.7
72016 Fitting - STRAIGHT 1/2 X1/2 REG Ea 6.02
72017 Fitting - 90 DEGREE 1/2 X1/2 W/4-Port ta REG Ea 20.83
72019 Fitting - 1/4' BRASS BARB HOSE MEND REG Ea 1.27
72021 Fitting - 90 Fitting 1/2+3/8 Big Pump St REG Ea 10.48
72023 Pad - NEW LEVEL T-GEAR BOX MOUNT PAD REG Ea 28.77
72024 O-Ring - 4' X 4 1/4' O RING FOR 72 MACH REG Ea 2.92
72025 Block - VACCUM CARB. TO MANIFOLD REG Ea 6.85
72026 O-Ring - 1-1/4id X 1-3/8od REG Ea 0.35
72108 Hose - 1/2 'IDX3/4 'OD CLEAR BRAIDED REG Ft 4.78
72120 Plenium - ALUMINUM PLENUM FOR 25C AND REG Ea 29.25
72122 OCDC - 72 Complete REG Ea 237.25
72123 Screen - Lower 72 OCDC REG Ea 29.2
72126 Hose - AIR CLEANER HOSE TWINS AND 25 REG Ea 19.22
72126-T Hose - SHORT TEE TO DONALDSON HOSE REG Ea 8.89
72132 SCREEN - Upper Screen for 72 O REG Ea 32.57
72154 Rail - 72 seat slider rail left REG Ea 39.99
72155 Arm - SEAT ADJUST RH F/72' REG Ea 43.04
72165 Knob - RECLINER KNOB F/72 SEAT REG Ea 37.65
72206 All Thread - 1/2X13X9 F/Big pump REG Ea 5.28
72207 Arm - PUMP ARM FOR 72' MACHINE REG Ea 16.95
72216 Bracket - ENGINE PULLBACK ANGL REG Ea 5.66
72217 Guide - BELT REG Ea 13.71

For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



39

                     CURRENT PARTS PRICE LIST
Item Number Item Name Line Discount Unit Price
72218 Fitting - ELBOW GAS TANK 5/16 REG Ea 1.38
72219 Fitting - GAS TANK ELBOW 1/4 BARB REG Ea 1.51
72220 Guide - BELT SYSTEM REG Ea 44.89
72222 All Thread - BELT GUIDE 1/2'-13x12' REG Ea 3
72230 Fitting - 3/8' BLACK PIPE NIPPLE 3' LONG REG Ea 1.33
72266 Fan - PULLEY DECK 1' HOLE REG Ea 5.7
72300-72D Assembly - Deck MOWER COMPLETE 72' DIE REG Ea 1861.82
729002-92660 Kit - GASKET SET N/D YANMAR N Ea 195.9
729137-53200 Injector - Fuel Assembly F/Big Y N Ea 106.84
729402-01650 Assembly - Case Yanmar N Ea 78.43
772067 Cover - RIGHT COVER GEAR BOX REG Ea 23.88
772150 Cover - F/ GEAR BOX REG Ea 21.21
776127 Shaft - INPUT SHAFT GEAR BOX REG Ea 126.23
776305 Shaft - Cross SHAFT F/65201 REG Ea 182.05
776306 Shaft - OUTPUT SHAFT REG Ea 55.92
776360 Shaft - T-BOX Down Shaft F/65201-L REG Ea 63.02
776412 Shaft - Cross-Shaft F/65201-L REG Ea 125.84
778101A Gear - MITER TOP TECUMSEH REG Ea 34.74
778210A Gear - MITER SIDE TECUMSEH REG Ea 49.89
780034 Bearing - For T-Box 65201 & 65201-L REG Ea 37.65
780174 Bearing - For T-Box 65201 & 65201-L REG Ea 23.35
78672 Seal - VALVE GENERAC 26.5/30HP N GEN Ea 1.05
788018 Ring - RET RING REG Ea 1.22
788019 Ring - RET RING REG Ea 2.5
788029A Seal - OIL TECUMSEH REG Ea 12.55
788030B Gasket - T-BOX F/BELLHOUSING 3046 REG Ea 1.41
788031 Seal - OIL SEAL GEAR BOX REG Ea 4.83
788079 Ring - RET RING REG Ea 0.59
788080 Ring - RET RING REG Ea 1.51
788099 Seal - F/NEW T-BOX81 REG Ea 15.81
788101 Gasket - F/ TECUMSEH GEAR BOX REG Ea 1.65
792025 Screw 10-24-1/2 for T-Box Lid REG Ea 0.96
792026 SCREW F/ GEAR BOX REG Ea 0.76
792118 Vent -  FOR PEERLESS GEAR BOX REG Ea 16.67
792119 Ring - RET RING REG Ea 3.16
800000 Decal - Belt Diesel REG Ea 2.94
800001 Decal - Belt Gas Service Parts REG Ea 2.94
800003 Decal - BIG WHEEL DECAL REG Ea 4.43
800004 Decal - XF2400 HONDA MODEL DECAL REG Ea 2.52
800005 Decal - XXW2400 HONDA MODEL DECAL REG Ea 3.34
800006 Decal - XWK2501 MODEL REG Ea 2.15
800007 Decal - XXW4600 MODEL REG Ea 2.15
800008 Decal - HP+1 REG Ea 1.77
800009 Decal - FLEXDECK WARNING F/SER REG Ea 3.76
800010 Decal - FLEX DECK READY REG Ea 1.32
800011 Decal - MODEL XWK2503 REG Ea 3.24
800012 Decal - XF2600 MODEL REG Ea 2.11
800013 Decal - XXW2600 MODEL REG Ea 2.11
800014 Decal - Ignition Gas Model 200 REG Ea 1.89
800015 Decal - Choke 2002 REG Ea 1.89
800016 Decal - XW2600 REG Ea 2.11
800017 Decal - Big Wheel Flatlander REG Ea 3.6
800018 Decal - Document Tube (CAUTION) REG Ea 1.23
800019 Decal - Roll Seal REG Ea 1.37
800020 Decal - AMERICAN FLAG DECAL REG Ea 1.23
800021 Decal - XT2700 For 60' FRONT REG Ea 2.4
800022 Decal - Extreme Mowchine all X REG Ea 3.56
800024 Decal - XT3000 REG Ea 2.52
800025 Decal - XT2800 REG Ea 2.52
800027 Decal - XK2503 REG Ea 2.52
800028 Decal - XFG2700 REG Ea 2.52
800029 Decal - MODEL DECAL XWF2300 REG Ea 2.52
800030 Decal - MODEL DECAL XWF2400 REG Ea 2.52
800031 Decal - XWF2700 MODEL DECAL REG Ea 5.07
800032 Decal - 2003 Fender Decal REG Ea 4.73
800033 Decal - 2003 Floor Pan & Rear REG Ea 7.34
800034 Decal - 6X6 SIV. EAG. REG Ea 5.42
800035 Decal - FLOOR PAN SIV. EAG. REG Ea 5.17
800036 Decal - FENDER SIV. EAG. REG Ea 14.14
800038 Decal - HEIGHT INDICATOR S.E. REG Ea 2.02

For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



40

                     CURRENT PARTS PRICE LIST
Item Number Item Name Line Discount Unit Price
800039 Decal - LT2000 VTC REG Ea 1.51
800041 Decal - BELT ROUTE LT-50 REG Ea 1.45
800041B Decal - Route Belt LT 50/50D REG Ea 1.35
800042 Decal - BELT INFO 2004 (GAS) REG Ea 2.52
800043 Decal - THROTTLE COLD START REG Ea 1.45
800044 Decal - SP2800 MODEL REG Ea 1.35
800045 Decal - SP3000 MODEL REG Ea 1.35
800046 Decal - SUPREME MOWCHINE REG Ea 2.93
800047 Decal - TOP FENDER LF 2004 REG Ea 4.54
800048 Decal - TOP FENDER RT 2004 REG Ea 4.54
800051 Decal - XF2700 MODEL REG Ea 1.42
800052 Decal - XW2400 REG Ea 1.32
800053 Decal - XT-3200 MODEL REG Ea 2.24
800054 Decal - SP-3200 MODEL REG Ea 2.24
800055 Decal - XG-2703 MODEL REG Ea 2.24
800056 Decal - DANGER PULLEY FAN REG Ea 0.91
800057 Decal - MODEL LT2700 VTC REG Ea 2.27
800058 Decal - BELT ROUTE LT2700-60 REG Ea 2.27
800058A Decal - Route Belt LT 60 REG Ea 1.35
800059 Decal - DIXIE POWER(for generac REG Ea 1.55
800060 Decal - deck spindle lucas grea REG Ea 0.79
800061 Decal - lucas engine oil REG Ea 0.91
800062 Decal -  X-blade technology REG Ea 2.17
800063 Decal - run behind steer. cont REG Ea 2.13
800064 Decal - run behind notice warr REG Ea 1.53
800065 Decal - run behind notice best REG Ea 1.53
800066 Decal - run behind caution fue REG Ea 2.01
800067 Decal - run behind danger hill REG Ea 2.88
800068 Decal - RB2700 VTC MODEL REG Ea 0.24
800069 Decal - XXG2703 MODEL REG Ea 0.12
800070 Decal - XXWD4000 MODEL REG Ea 0.12
800071 Decal - 34" CUT REG Ea 2.16
800072 Decal - 44" CUT REG Ea 2.13
800074 Decal - Loop Quad X2003 REG Ea 2.16
800075 Decal - run behind mow,trim,slo REG Ea 1.14
800076 Decal - run behinde transport o REG Ea 1.14
800077 Decal - LT2400 VTC REG Ea 2.16
800078 Decal - 25th anniversary small REG Ea 7.64
800079 Decal - 25th anniversary decal REG Ea 7.92
800082 Decal - LT 44 belt route REG Ea 3.36
800082A Decal - Route Belt LT 44/44D REG Ea 1.35
800083 Decal - XXG-5400 model REG Ea 2.06
800084 Decal - vortex bagger REG Ea 7.23
800086 Decal - Danger Bar Roll REG Ea 2.07
800087 Decal - Routing Belt Deck 34" REG Ea 2.16
800088 Decal - Blade Snow 2005 REG Ea 1.92
800089 Decal - Ether No (Diesel) REG Ea 1.35
800091 Decal - XG2503 REG Ea 2.13
800092 Decal - XT3300 REG Ea 2.13
800093 Decal - LP3000 REG Ea 2.13
800097 Decal - LT2500 REG Ea 2.13
800098 Decal - Lettering DC Truck 5" White REG Ea 57
800099 Decal - Lettering DC Truck 5" Black REG Ea 57
800100 Decal - Lettering WFLM Truck 2.5" White REG Ea 27
800101 Decal - Lettering WFLM Truck 2.5" Black REG Ea 27
800102 Decal - Lettering WEB Truck 3" White REG Ea 33
800103 Decal - Lettering WEB Truck 3" Black REG Ea 33
800110 Decal LT2200 VTC REG Ea 8.43
800111 Decal - Route Belt Standard 50" REG Ea 1.35
800112 Decal - Route Belt Standard 60" REG Ea 1.35
800113 Decal - Route Belt Diesel 72" REG Ea 1.35
800114 Decal - Route Belt LT 34" REG Ea 1.35
800115 Decal - Route Belt Twin 72" REG Ea 1.35
800116 Decal - Route Belt Standard 72" REG Ea 1.35
800117 Decal - Pan Floor/Guard Crash 2006 REG Ea 7.26
800118 Decal - Height Deck Lift Electric 2006 REG Ea 3.96
800119 Decal - X2703 REG Ea 1.35
800120 Decal - Generac 22 Hp REG Ea 1.23
800121 Decal - Generac 25 Hp REG Ea 1.23
800122 Decal - Generac 27 Hp REG Ea 1.23

For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



41

                     CURRENT PARTS PRICE LIST
Item Number Item Name Line Discount Unit Price
80102 Tool - JS CHAIN TOOL REG Ea 35.27
80104 Bushing - TAPER BUSHING REG Ea 8.93
81105 Assembly - WHEEL FLANGE BIG N REG Ea 79.65
81404 Coupler - 1/8 PIPE COUPLER REG Ea 2.58
82-522-30 Block - Kohler Short Block Replaces 52 N Ea 1485.05
82-755-26 Kit - KOHLER DRIVE KIT NO DISCOUNT N Ea 29.75
82-755-28 Kit - Brush & Spring Kit Replaced 52 N Ea 28.43
82-755-32 Kit - DRIVE Replacse 52-755-05O N Ea 69.74
82203 Belt - AA-68 REG Ea 41.24
82203-B Belt - BB-68 REG Ea 56.19
82269 Fender - LEFT X XW BIG N REG Ea 176.02
82270 Fender - RIGHT X XW BIG N REG Ea 176.02
82309 Belt - B-116 REG Ea 44.65
84-027-07 HOUSING / BLOWER FOR KOHLER N Ea 183.85
85216 Pulley - ENGINE 1-1/8'x4'x4-3/ REG Ea 37.39
86122 Tube - 5/8 HYDRAULIC TUBE FRONT-RIGHT REG Ea 130.84
86123 Tube - 5/8 HYDRAULIC TUBE BACK-RIGHT REG Ea 130.84
86124 Tube - 5/8 HYDRAULIC TUBE FRONT-LEFT REG Ea 130.84
86125 Tube - 5/8 HYDRAULIC TUBE BACK-LEFT REG Ea 130.84
86515 Keeper - VALVE GENERAC 26.5/30HP GEN Ea 0.84
86516 Valve - EXHAUST GENERAC 26.5/30H GEN Ea 15.02
87101 Fitting - STEEL FITTING C5205X10X1 REG Ea 6.17
87102 Fitting - SPECIAL FITTING 6507-10-1 REG Ea 50.78
87103 Fitting REG Ea 22.83
87104 Fitting - STEEL FITTING C5315X10X10 REG Ea 4.63
87105 Fitting - 90 DEGREE 5/8 BARB X 1/2 PIPE REG Ea 10.71
87105-L Fitting - 90 - 5/8 Barb X 1/2 Pipe Long REG Ea 10.71
87106 Fitting - STEEL FITTING C3269X10X8 REG Ea 4.83
87107 Fitting - STRAIGHT FIT 5/8 MALE PIPE X 5 REG Ea 3.96
87108 Clamp - #10 ADJUSTMENT HOSE CLAMP REG Ea 1.05
87111 Fitting - STEEL FITTING 9315X10X8 REG Ea 5.89
87112 Fitting - STEEL FITTING 9515X6X6 REG Ea 9.37
87113 Fitting - 3/8 MALE PIPE 3/8 BARB - STRAI REG Ea 5.73
87114 Fitting - STEEL FITTING 9365X6X6 REG Ea 10.32
87115 Fitting - BRASS FITTING  49X6X6 REG Ea 3.13
87116 Fitting - BRASS  BARB-TITE  10006B- REG Ea 3.16
87117 Hose - 3/8 HYD HOSE 7-INCH REG Ea 5.75
87118 Hose - 3/8' HYD HOSE 8 INCH REG Ea 5.99
87119 Hose - 3/8 HYD HOSE 9-INCH REG Ea 6.24
87120 Fitting - 1/4' BARB X 1/8' MALE PIPE REG Ea 1.19
87131-K Hose - 25' OIL LINE KOHLER REG Ea 10.76
89991210000 Assembly - SINGLE BRAKE CABLE Painted REG Ea 68.99
89991210001 Cable - BRAKE CABLE ONLY F/SINGLE BRAK REG Ea 49.3
900001 Tool - EASY REACH N Ea 12.6
900002 Holster - EASY REACH TOOL REG Ea 10.5
900003 Adapter - TERMINATOR DUAL BLAD D25 Ea 59.48
900005 Deflector - DEFLECTOR GRASS VINYL REG Ea 17.68
900008 Seat Belt - Left & Right Halve REG Ea 60.85
900009 Bracket - SEAT BELT LEFT REG Ea 18.8
900010 Bracket - SEAT BELT RIGHT REG Ea 18.8
900013 Bracket - Lever BRACKET F/OCDC REG Ea 7.89
900014 Handle - OCDC 50/60/72 REG Ea 8.12
900015 Assembly - DOCU-TUBE REG Ea 9.11
900016 Tube - Clear Vinyl 2 1/2' X 15 REG Ea 4.58
900017 Cap - Soft Vinyl 2 1/2' REG Ea 0.62
900018 Pan - Fluid Drainage REG Ea 69.59
900021 Weldment - 60' Flex Deck REG Ea 286.65
900022 Weldment - 60' Flex Deck Scuff REG Ea 173.25
900023 Weldment - 60' Flex Deck Idler REG Ea 179.55
900024 Weldment - 60' Flex Deck Pivot REG Ea 141.75
900025 Weldment - 60' Flex Deck Pivot REG Ea 141.75
900026 Weldment - 60' Flex Deck Idler REG Ea 81.9
900027 Weldment - 60' Flex Deck Exten REG Ea 78.75
900028 Weldment - 60' Flex Deck Wheel REG Ea 75.6
900029 Weldment - 60' Flex Deck Sand REG Ea 47.25
900030 Weldment - 60' Flex Deck Axle REG Ea 37.8
900031 Weldment - 60' Flex Deck Space REG Ea 28.35
900032 Weldment - 60' Flex Deck Disen REG Ea 28.35
900033 Bracket - 60' Flex Deck Pivot REG Ea 37.8
900034 Arm - 60' Flex Deck Transport REG Ea 34.65

For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



42

                     CURRENT PARTS PRICE LIST
Item Number Item Name Line Discount Unit Price
900035 Cover - 60' Flex Deck Idler Ho REG Ea 91.35
900036 Spacer - 3/4' ID. 1' OD. X 1/4 REG Ea 1.89
900037 Spacer - 3/4' ID. X 1' OD. X 1 REG Ea 0.66
900039 Spacer - 3/8' ID. X 5/8' OD. X REG Ea 1.64
900041 Spacer - 1' ID. X 1 1/4' OD. X REG Ea 1.95
900042 Assembly - 60' Flex Deck Tire TIRE Ea 29.86
900043 Spacer - 60' Flex Deck Front W REG Ea 2.27
900044 Adjuster - 60' Flex Deck Wheel REG Ea 25.2
900045 Guard - Rubber Cover (FLEX DEC REG Ea 42
900046 Retainer - 60' Flex Deck Hinge REG Ea 2.71
900047 Cover - 60' Flex Deck Pulley G REG Ea 75.6
900048 Guard - BELT GUARD - Belt Keeper Angle REG Ea 2.84
900049 Weldment - 60' Flex Deck Pulle REG Ea 33.08
900050 Rod - De-clutch Rod REG Ea 23.7
900051 Pulley - 5 1/4' X 1' Bore ( ST REG Ea 28.26
900052 Level - Bubble (FLEX DECK) REG Ea 6.3
900053 Spring - 2'L. X 15/16'OD. X 08 REG Ea 1.01
900054 Weight - Flex Deck REG Ea 61.43
900056 Cylinder - hydraulic f/snow blad REG Ea 189
900058 Kit - FlexDeck OCDC D25 Ea 32.32
900059 Weldment - FlexDeck OCDC REG Ea 27.18
900060 Cover - Sun Shade Roll Cage (on D25 Ea 177.98
900061 Tab - FlexDeck OCDC REG Ea 2.36
900064 Rollcage - Kohler XF2300-50 D25 Ea 689.17
900065 Cap - 5 panel mesh, screen pri D25 Ea 4.2
900066 Tube - document 44" siv. eag. REG Ea 6.6
900068 Pad - Rubber Pad for Silver Eagle REG Ea 0.24
900069 Grommet - rubber 44"sil. eag. REG Ea 0.09
900070 Joint - HYME JOINT-5/8-18x1-3/4 spheri REG Ea 14.94
900078 Belt - A-62 F/PROTERA BAGGER REG Ea 13.86
900079 Baffle - LEFT 50" V-TYPE. REG Ea 14.49
900080 Baffle - RIGHT 50" V-TYPE REG Ea 14.49
900081 Baffle - LEFT 60" V-TYPE REG Ea 15.06
900082 Baffle - RIGHT 60" V-TYPE REG Ea 15.06
900083 Baffle - LEFT 72" V-TYPE REG Ea 18.27
900084 Baffle - RIGHT 72" V-TYPE REG Ea 18.27
900085 Curtain - 60" FRONT DUST DEFLECT REG Ea 29.14
900086 Curtain - 72"FRONT DUST DEFLECTO REG Ea 29.14
900094 Television - 19"tv/dvd combo dea COMP Ea 262.5
900095 Plate - OCDC 42'' adapter REG Ea 15.32
900098 Weldment - Handle OCDC 34"/42" REG Ea 13.05
900099 Kit - Fastener Blade Snow 48",60",72" REG Ea 38.85
900101-48 Assembly - Blade Snow 48" D25 Ea 812.22
900101-60 Assembly - Blade Snow 60" REG Ea 892.32
900103 Assembly - Mount Blade Frame 50/60 LT REG Ea 421.29
900105 Assembly - Blade 48" REG Ea 439.05
900106 Assembly - Blade 60" REG Ea 523.8
900108 Assembly - Mount Pivot Blade REG Ea 252.72
900109 Weldment - Pivot Blade Lower REG Ea 94.5
900110 Weldment - Bracket Adjustment Slotted REG Ea 67.92
900111 Weldment - Bracket Latch REG Ea 34.5
900112 Weldment - Adjustment Angle Handle REG Ea 26.7
900113 Weldment - Handle Release Quick Left REG Ea 14.55
900114 Weldment - Handle Release Quick Right REG Ea 14.55
900115 Weldment - Blade 48" REG Ea 374.25
900116 Weldment - Blade 60" REG Ea 429
900118 Scraper - Blade 48" REG Ea 28.5
900119 Scraper - Blade 60" REG Ea 28.5
900121 Wing - End Blade REG Ea 33.15
900122 Weldment - Pad Foot REG Ea 23.4
900123 Pad - Foot REG Ea 11.22
900124 All Thread - 1/2"-13x3-1/2" REG Ea 6.81
900125 Kit - Winch REG Ea 299.64
900127 Bracket - 90 degree REG Ea 7.95
900128 Tubing - Long REG Ea 14.37
900129 Plate - Pivot Lower REG Ea 23.94
900130 Bracket - Release Hitch Right REG Ea 8.67
900131 Bracket - Release Hitch Left REG Ea 8.67
900132 Spacer - DOM .63odx.38idx.25 REG Ea 0.36
900133 Bracket - Adjustment Slotted REG Ea 33.78

For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



43

                     CURRENT PARTS PRICE LIST
Item Number Item Name Line Discount Unit Price
900134 Mount - Spring Right REG Ea 7.92
900135 Mount - Spring Left REG Ea 7.92
900136 Bracket - Latch REG Ea 17.46
900137 Tab - Latch REG Ea 4.17
900138 Tab - Spring REG Ea 2.91
900139 Handle - Rod Bent REG Ea 14.4
90014-ZE2-000 Bolt - HEAD COVER F/HONDA N/D N Ea 3.78
900140 Tab - Spring REG Ea 2.91
900141 Rod - Handle Release Quick REG Ea 4.98
900142 Plate - Handle Release Quick REG Ea 5.67
900143 Blade - 48" REG Ea 225.3
900145 Support - Blade Left REG Ea 3.65
900146 Support - Blade Right REG Ea 3.37
900147 Support - Blade Left Lower 48" REG Ea 13.23
900148 Support - Blade Right Lower 48" REG Ea 13.23
900149 Bushing - 1"odx1/2"id REG Ea 1.55
900150 Bracket - Foot 48" REG Ea 30.99
900151 Blade - 60" REG Ea 83.29
900152 Support - Blade Lower 60" REG Ea 7.76
900155 Bracket - Foot 60" REG Ea 12.89
900161 Mount - Blade Frame LT REG Ea 54.66
900162 Rod - Mount Blade Frame REG Ea 1.87
900163 Brace - Cross Mount Blade Frame REG Ea 3.53
900164 Nut - 5/8-11 (Weld On) REG Ea 2.45
900165 Bracket - Hook Cable REG Ea 12.3
900166 Stop - Angle Blade REG Ea 7.05
900167 Angle - Brace Frame REG Ea 10.77
900168 Plate - Brace Frame 50/60 LT REG Ea 13.17
900169 Tube - Brace Frame REG Ea 8.88
900170 Weldment - Mount Blade Frame LT REG Ea 87
900171 Weldment - Brace Frame 50/60 LT REG Ea 34.65
900173 Assembly - Mount Blade Frame 34/44 LT REG Ea 421.29
900174 Weldment - Brace Frame 34/44 LT REG Ea 34.65
900175 Plate - Brace Frame 34/44 LT REG Ea 13.17
900176 Assembly - ROPS SD1000 D25 Ea 350
900197 Assembly - ROPS MD1000 D25 Ea 350
900214 Kit - Fastener Certified MD1000 REG Ea 32.88
900215 Kit - Fastener Certified SD1000 REG Ea 33.63
900219 Assembly - ROPS CD1000 D25 Ea 350
900220 Kit - Belt Seat Standard REG Ea 81
900223 Assembly - ROPS HD1000 D25 Ea 350
9004100-1430 O-Ring - F/BDP-21L PUMP HYDRO-GE REG Ea 0.86
9004101-0120 O-Ring - REG Ea 0.96
9004101-1340 O-Ring -  F/Charge Pump Supercede REG Ea 1.77
9004201-3700 O-Ring - HYDRO GEAR REG Ea 0.96
9004800-2506 Pin - BDP-10L Pin ST HDLS REG Ea 0.96
9006110-0120 Valve - O-RING PORT VALVE/BACK-UP HYDR REG Ea 0.86
90072 O-Ring - OIL FILL TUBE GENERAC N GEN Ea 2.26
9007314-0810 Screw - SOCKET HEAD CAP M8X1025X REG Ea 0.96
9008000-0126 Seal - BDP-10L Pump Seal REPLACES 702 REG Ea 11.56
9008000-0128 Seal - PUMP SHAFT LIP SEAL REG Ea 5.11
90100-97 Assembly - SNOW BLADE 60'KIT D25 Ea 751.94
90100-97E Assembly - Snow Blade 60 w/Electric Lift D25 Ea 1249.05
90103 Frame - SNOW BLADE REG Ea 200.84
90106 Spring - SNOW BLADE (EXT.) REG Ea 23.73
90115 Pre-Cleaner - TURBINATOR REG Ea 60.25
90115-S Pre-Cleaner - Black turbinator f/ Kohler REG Ea 2.5
90116 Bracket - MOUNTING BRACKET FOR 90115 REG Ea 4.27
90121 Canister - DONALDSON AIR CLEAN REG Ea 212.9
90122 Element - DONALDSON AIR CLEANE REG Ea 49.95
90123 Bracket - DONALDSON AIR CLEANE REG Ea 14.91
90124 Hose - DONALDSON AIR CLEANER REG Ea 27.31
90125 Clamp - REG Ea 1.43
90126 Hose - DONALDSON AIR CLEANER HOSE REG Ea 26.51
90153 Actuator - 3' Electric Cyl.for Snowblade REG Ea 456.94
90200 Pump - FLUID EVACUATOR N/D N Ea 179.44
90213 Assembly - SNOW 72' W/ELECT. LIFT D25 Ea 1500.11
90441-ZE2-010 Washer - HEAD COVER F/ HONDA N N Ea 3.7
90501 Decal - MOWER 17IN REFLECTIVE N Ea 32.53
90502 Decal - MOWER 23IN REFLECTIVE N Ea 55.46

For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



44

                     CURRENT PARTS PRICE LIST
Item Number Item Name Line Discount Unit Price
90503 Decal - MOWER 35IN REFLECTIVE REG Ea 121.68
90505 Decal - MOWER 47IN REFLECTIVE REG Ea 178.53
90506 Decal - MOWER 59IN REFLECTIVE N Ea 273.49
90507 Decal - MOWER 71IN REFLECTIVE N Ea 375.88
91202-ZJ1-841 Seal - OIL HONDA N/D N Ea 6.15
91302-MB6-830 O-Ring - HONDA N/D N Ea 1.6
92002-2053 Bolt - CONNECTING ROD KAWASAKI N Ea 2.27
92004-2093 Stud - 6X105 KAWASAKI N/D N Ea 2.11
92009-2341 SCREW KAWASAKI N/D N Ea 1.05
92009-7004 SCREW KAWASAKI N/D N Ea 0.71
92009-7005 SCREW N Ea 0.71
92009-7006 SCREW  DRAIN KAWASAKI N/D N Ea 0.71
92009-7008 SCREW - .6X10 KAWASAKI N/D N Ea 1.04
92015-2253 Nut - KAWASAKI N/D N Ea 2.95
92022-1982 Washer - N Ea 2.57
92033-7005 Snap Ring - KAWASAKI N/D N Ea 0.23
92038-2101 Key - KAWASAKI N/D N Ea 2.79
92043-7004 Pin - FLOAT KAWASAKI N/D N Ea 1.21
92049-7002 Seal - OIL 25HP KAWASAKI N/D N Ea 1.58
92063-7001 Jet - MAIN #104 KAWASAKI N/D N Ea 13.6
92063-7002 Jet - MAIN #106 KAWASAKI N/D N Ea 13.6
92066-7003 Plug - KAWASAKI N/D N Ea 3.01
92066-7008 Plug - MAIN JET KAWASAKI N/D N Ea 2.58
92093-7001 Seal - D=5.9 KAWASAKI N/D N Ea 1.21
92093-7002 Seal - D=6.9 N Ea 1.21
92145-7005 Spring - KAWASAKI N/D N Ea 0.45
92145-7009 Spring - N Ea 1.6
92145-7010 Spring - KAWASAKI N/D N Ea 1.41
92145-7011 Spring - KAWASAKI N/D N Ea 1.41
92150-2182 Bolt N Ea 0.22
92151-2097 Bolt - 12X30 KAWASAKI N/D N Ea 2.45
92151-7001 Bolt - KAWASAKI N/D N Ea 2.1
92151-7006 Bolt - 6X30 KAWASAKI N/D N Ea 0.5
92151-7010 Bolt - 7/16-20 UNF KAWASAKI N/D N Ea 0.59
92151-7014 Bolt - 5X30 KAWASAKI N/D N Ea 0.36
92152-7001 Collar - KAWASAKI N/D N Ea 6.88
92170-7001 Clamp - N Ea 1.6
92171-7001 Clamp - KAWASAKI N/D N Ea 1.41
92191-7010 Tube - 4.76 X 6.35 X 1.60 KAWAS N Ea 0.86
92200-7002 Washer - KAWASAKI N/D N Ea 1.27
933110-00100 Switch - STARTER (NO DISCOUNT) N Ea 68.84
933110-00301 Key - KEY IGNITION SET DIESEL REG Ea 14.03
93895 Seal - OIL F/ HYDROSTAT REG Ea 5.54
93895-000 Seal - REG Ea 4.36
97000 Washer - DECK PATCH 11' F/72' REG Ea 30.65
97001 Hose - HYDRAULIC HOSE ASSY FOR CITY S REG Ea 29.2
97006 Stand - PIVOT STAND F/72 REG Ea 22.24
97008 Decal - STOP! CROSSMEMBER DECAL FOR REG Ea 2.92
97009 Pulley - ENGINE 25 COMND 4x4-3 REG Ea 47.71
97010 Bracket - XXW THROTTLE BRACKET REG Ea 14.62
97011 Bracket - STANDARD THROTTLE BRACKET REG Ea 11.53
97012 Lever - THROTTLE LEVER (w/ BEND) REG Ea 9.42
97013 Decal - MOTOR OIL ONLY REG Ea 0.99
97014 Decal - IDLER POSITION REG Ea 2.78
97015 Bar - Tweek REG Ea 37.65
97018 Decal - CITY SLICKER FENDER REG Ea 6.6
97019 Decal - DECK HEIGHT RED/WHITE 1- REG Ea 3.85
97021 Brace - FENDER F/72 REG Ea 15.53
97024 Support - CROSS MEMBER SUPPORT TWIN REG Ea 30.14
97033-F Bracket - DONALDSON FRONT MOUNT BRKT REG Ea 41.43
97033-R Bracket - DONALDSON REAR MOUNT BRKT. REG Ea 33.89
97034 Tube - 1 by 1'Pitch Compen.Tube21 1/2 REG Ea 10.05
97035 Blade - Snowblade Weldment for 72 D25 Ea 245.7
97036 Arm - 14' PITCH COMP. 50-60 DECK REG Ea 16.95
97037 Rod - 60' PITCH COMP. ROD24 1/2 Long REG Ea 13.05
97038 Arm - PITCH COMP. REG Ea 13.23
97039 Rod - Com. Rod for72' Deck 26' Long REG Ea 15.08
97042 Kit - DECK PITCH COMPENSATOR 5 REG Ea 124.9
97043 Kit - DECK COMPENSATOR 72' REG Ea 124.9
97044 Handle - OCDC 50,60,72, Old Style REG Ea 10.84

For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



45

                     CURRENT PARTS PRICE LIST
Item Number Item Name Line Discount Unit Price
97048 Bracket - End Bracket For STD Snowblade REG Ea 28.7
97049 Pivot - Bottom Pivot for STD Snowblade REG Ea 124.66
97050 Mount - Swivel Mount For Snowblade STD REG Ea 50.58
97051 Mount - Frame Mount For STD Snowblade REG Ea 123.87
97054 Pivot - BOTTOM SNOW BLADE 72' REG Ea 256.07
97055 Mount - FRAME SNOW BLADE 72' REG Ea 143.1
97059 Bracket - Left Pump Mount Brk for Diesel REG Ea 97.29
97060 Bracket - Right Pump Mount Bkt for Diese REG Ea 97.29
97061 Mount - for Jackshaft on Diesel REG Ea 72.73
97062 Bracket - MOUNT BRACKET DECLUTCH DIES REG Ea 40.31
97063 Arm - Declutch PIVOT ARM DIESEL REG Ea 50.85
97064 Plate - Diesel Crankdrive Support Plat REG Ea 17.73
97066 Decal - X2500 MODEL DECAL REG Ea 3.34
97067 Decal - XW2503 MODEL REG Ea 3.34
97068 Decal - X2503 MODEL REG Ea 1.9
97069 Guard - MUFFLER STAINLESS 22HP REG Ea 62.14
97070 Guard - MUFFLER STAINLESS 25HP REG Ea 69.76
97072 Decal - OCDC CHUTE REG Ea 2.78
97074 Stand - 20 Com.low oil horn brk stand REG Ea 56.5
97079-5585V Spark Plug - HONDA N/D N Ea 7.92
97081 Wiring - for Amsoil low oil horn REG Ea 6.27
97082 Assembly - 20 Com. low oil horn Brk REG Ea 298
97083 Meter - SENDEC HOUR METER REG Ea 82.7
97084 Rod - 60' SNOW BLADE REG Ea 11.29
97085 Rod - 72' SNOW BLADE REG Ea 12.06
97087 Mount - SWIVEL TOP 72' SNOW BL REG Ea 84.42
97088 Frame - SNOW BLADE REG Ea 57.65
97089 Assembly - SNOW BLADE 72' KIT D25 Ea 877.46
97091 Skid - RIGHT GROUND SKID F/SNOW BLADE REG Ea 15.08
97092 Skid - LEFT GROUND SKID F/SNOW BLADE REG Ea 15.08
97093 Pedal - foot pedal snow blade 1998 60& REG Ea 23.09
97094 Assembly - BRAKE CABLE ASSEMBLY REG Ea 99.88
97095 Support - CROSS SUPPORT X-XF REG Ea 22.61
97096 Guard - CRASH 72' REG Ea 251.07
97097 Decal - GREASE CENTER HUB ON T REG Ea 8.1
97098 Clamp - 1/2' CLAMP FOR TWIN MACHINE 72 REG Ea 1
97106 Fan - TRANMISSION 3/4' HOLE REG Ea 5.7
97107 Fan - ENGINE PULLEY 1/2' HOLE REG Ea 5.7
97116 Pedal - Electric foot pedal F/Edger & REG Ea 125.48
97117 Spacer - 1'OD X 1/2'ID X 1/2' TH REG Ea 0.48
97118 Spacer - 1"odx.525idx.434L REG Ea 5.67
97119 Harness - Wiring F/ELECTRIC LIFT REG Ea 11.29
97122 Rod - 50-60-42 OCDC w/ Nut and Yoke REG Ea 10.15
97124 Cross Member - XW REG Ea 18.83
97125 Plug - SQUARE PLUG .850 REG Ea 0.32
97126 Decal - LOOK NO SMART SPARK DECAL REG Ea 1.87
97127 Pulley - NEW 98 SURBIN SDV-112-1 REG Ea 50.21
97130 Rim - 72 Rear Rim W/ Shim & Support COMP Ea 83.6
97133 Bracket - RADIATOR BOTTOM BRACKET FOR REG Ea 28.28
97134-P Plate - DIESEL IDLER MOUNT PLATE REG Ea 7.93
97136 Bushing - 3/8 I.D. X 1/2 O.D. X REG Ea 3.79
97137 Bushing 3/8ID 9/16OD 1'long  D REG Ea 3.79
97138 Bushing Deck level3/8ID 5/8OD REG Ea 3.79
97139 Bushing - 3/8 X 5/8 X 3/4 INCH REG Ea 3.79
97142 Arm - PUMP CONTROL ARM DIESEL REG Ea 16.95
97143 Filter - RADIATOR PRE-FILTER DIESEL REG Ea 45.19
97144 Rod - THROTTLE ROD FOR DIESEL REG Ea 4.34
97145 Box - BATTERY F/ DIESEL/30&32H REG Ea 17.2
97147 Lever - THROTTLE HANDLE FOR DIESEL REG Ea 8.28
97149 Guide - DECLUTCH BELT GUIDES FOR DIES REG Ea 3
97150 Screen - RADIATOR SCREEN BOX FOR DIES REG Ea 351.54
97154 Spacer - FAN ALUMINUM REG Ea 3.2
97155 Bearing - For 68300 Noram Clutch REG Ea 75.95
97159 Drum - Brake Drum-Alum-For LX 8-18-98 REG Ea 32.95
97160 Decal - RPM REG Ea 1.75
97165 Tire - Front 13x6.50x6 TIRE Ea 28.04
97166 Assembly - Front 13x6.5x6 TIRE Ea 50.94
97167 Bracket - 72 FRONT ROLLER CAP BRACKET REG Ea 54.45
97168 Bracket - 72 DECK LIFT SUPPORT BRACKET REG Ea 62.22
97169 Plug - PLASTIC SQUARE 1.250od. REG Ea 1.12

For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



46

                     CURRENT PARTS PRICE LIST
Item Number Item Name Line Discount Unit Price
97170 Fork - Front Weldment 1-1/16 SHAFT REG Ea 111.72
97171 Bearing - Bottom Fork 1-1/16' L44649 REG Ea 3.37
97176 Pulley - CAST 5.25 ODX 1'BORE REG Ea 26.37
97177 Grommet - Seat Pan-Wiring REG Ea 0.12
97179 Angle - 60' DECK CHAIN SUPPORT ANGLE REG Ea 31.71
97187 Mount - DIESEL RAD. DEEPCORE REG Ea 111.65
97188 Radiator - DIESEL YEAR 2000 REG Ea 885.01
97189 Fan - DIESEL RADIATOR YEAR 2000 REG Ea 225.96
97190 Foot - FAN MOUNTING FOOT REG Ea 3.79
97191 Pig Tail - FOR RELAY REG Ea 12.6
97192 Shim - 3/16 DIESEL RADIATOR REG Ea 6.42
97193 Shim - 1/8 DIESEL RADIATOR REG Ea 5.66
97194 Shim - 1/4 DIESEL RADIATOR REG Ea 7.15
97200 Tire - Turf Boss III 25x12x9 COMP Ea 86.82
97200-RB Assembly - RH Turfboss III W/R 25X12X9 COMP Ea 171.32
97201-LB Assembly - LH Turfboss III W/R 25X12X9 COMP Ea 171.32
97294 Rod - LEFT PUMP CONTROL REG Ea 25.82
97300 Frame - FRAME 50HP DIESEL REG Ea 647.76
97300-D Frame - FRAME DIESEL 26-72 REG Ea 855.9
97301 Bracket - SEAT-HEIGHT BRACKET F/SURBIN REG Ea 21.96
97302 Frame - TRANSMISSION FRAME FOR DIESE REG Ea 207.13
97303 Assembly - ENGAGING HANDLE & CABLE REG Ea 57.62
97304 Rod - STEERING ROD LEFT DIESEL26/72 REG Ea 6.79
97305 Rod - STEERING ROD RIGHT DIESEL26/72 REG Ea 6.79
97306 Bushing - PLASTIC BUSHING 3/8ID X 1/2 OD REG Ea 0.59
97307 Pump - RH Diesel PW-1AQQ-JY1X-XXXX REG Ea 697.41
97308 Pump - LH Diesel PW-1DQQ-KY1X-XXXX REG Ea 697.41
97309 Hose - LEFT FRONT HYDRAULIC HOSE ASS REG Ea 24.1
97310 Hose - LEFT REAR HYDRAULIC HOSE ASSE REG Ea 24.1
97311 Hose - RIGHT FRONT HYDRAULIC HOSE AS REG Ea 37.85
97312 Hose - RIGHT REAR HYDRAULIC HOSE ASS REG Ea 37.85
97314 Fitting - STRAIGHT FITTING 1/4 O-RING X REG Ea 4.14
97315 Fitting - LOOP HOSE ASSEMBLY DIESEL REG Ea 11.29
97316 Fitting - NYLON GAS LINE TEE 1/4 X 1/4 X REG Ea 1.06
97317 Pulley - 5 1/2 OD B SECT Steel REG Ea 93.65
97319 Pulley - C-SECT V-IDLER PULLEY DIESEL REG Ea 23.58
97320 Pulley - 3 HOLE F/41HP DIESEL REG Ea 85.58
97321 Pulley - C-SECT. 7' PULLEY CAST 1' BORE REG Ea 34.09
97322 Cable - 12' BLACK GROUND CABLE REG Ea 4.14
97323 Cable - RED POSITIVE 80' FOR D REG Ea 17.61
97324-K Key - KEY SET DIESEL IGN. REG Ea 2.58
97326-D Diode - DIESEL HARNESS ALT. REG Ea 6.6
97326-DF Diode - FUEL DIESEL WIRING REG Ea 6.18
97326-R Relay - DIESEL FAN REG Ea 16.01
97327 Boot - RED BAT. BOOT F/DIESEL REG Ea 4.34
97328 Kit - SEAT TRACK F/DIESEL REG Ea 89.12
97329 Arm - IDLER ARM LEFT FOR DIESEL REG Ea 16.95
97330 Arm - IDLER ARM RIGHT FOR DIESEL REG Ea 47.7
97331 Bracket - FILTER MOUNT DONALDS REG Ea 31.64
97333 Rollcage -  for 60'diesel D25 Ea 751.94
97337 Tank - RADIATOR OVERFLOW TANK FOR DI REG Ea 50.85
97338 Fan - ELECTRIC FOR DIESEL REG Ea 423.68
97340 Engine - 50 HP ENGINE KIT REG Ea 6898.02
97341 Shaft - DIESEL TAPER SHAFT REG Ea 27.12
97342 Plate - CRANK PLATE (DIESEL) REG Ea 150.64
97343 Rod - ENGAGING DECK 2000 REG Ea 19.5
97344 Belt - B-39 DIESEL PUMP REG Ea 14.31
97345 Belt - B-40  DIESEL REG Ea 15.45
97346 Belt - C-158 DIESEL REG Ea 68.54
97347 Guard - REAR PULLEY GUARD FOR DIESEL REG Ea 25.6
97349 Bracket - BELT GUIDE BRACKET LEFT REAR REG Ea 7.15
97350 Trunnion - IDLER WELDMENT DIESE REG Ea 4.88
97351 Bracket - IDLER BRACKET BOTTOM FOR DIE REG Ea 12.25
97352 Arm - IDLER ARM DIESEL BELT TENSION REG Ea 14.13
97353 Guard - 72 DIESEL BOTTEM PULLEY REG Ea 16.01
97354 Guage - OIL PRESSURE GUAGE FOR DIESE REG Ea 94.16
97355 Guage - WATER TEMPERATURE GUAGE FO REG Ea 94.16
97356 Unit - WATER TEMPERATURE SENDING UN REG Ea 32.01
97357 Tube - ENGAGING SPRING TUBE WELDMEN REG Ea 12.06
97358 Pan - STAINLESS FLOOR PAN FOR DIESEL REG Ea 335.91

For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



47

                     CURRENT PARTS PRICE LIST
Item Number Item Name Line Discount Unit Price
97359 Carpet - FLOOR PAN CARPET FOR DIESEL REG Ea 58.5
97360 Bracket - DIESEL GAUGE BRACKET REG Ea 54.34
97361 Bracket - Siren Bracket F/Diesel REG Ea 10.34
97362 Siren - F/Diesel REG Ea 82.86
97363 Wheelmotor - F/26HP DIESEL 24 C REG Ea 744.11
97364 Fender - LH STAINLESS XXWD5000 DIESEL REG Ea 313.83
97365 Fender - RH STAINLESS XXWD5000 DIESEL REG Ea 313.83
97366 Support - CROSS SUPPORT 72 DIESEL REG Ea 55.31
97367 Guard - CRASH GUARD F/72' diesel REG Ea 90.38
97369 Fitting - 5/16 GAS LINE Y REG Ea 1.84
97370 Decal - MODEL DIESEL XXWD5000 REG Ea 1.89
97371 Decal - DIESEL INGITION REG Ea 1.54
97372 Panel - FRONT LUV. PANEL F/DIESEL REG Ea 60.25
97373 Decal - FUEL ONLY DECAL REG Ea 2.27
97374 Hose - 5/16 BLACK HOSE REG Ft 1.22
97375 Clamp - #20 STD ADJUSTABLE HOSE CLAMP REG Ea 1.65
97377 Hose - DONALDSON TO TURBO-CHARGER H REG Ea 31.48
97378 Belt - A-38 ALT. DIESEL REG Ea 11.39
97379 Kit - LIGHT KIT F/ GAUGES REG Ea 7.53
97381 Fan - DIESEL 7'-10 BLADE 1/2'HOL REG Ea 5.51
97382 Strap - DIESEL GROUND STRAP REG Ea 6.93
97383 Cap - Radiator cap REG Ea 13.63
97384 Unit - OIL PRESSURE SENDING UNIT REG Ea 32.95
97385 Seal - TRIM-LOC RADIATOR SEAL REG In 0.26
97386 Latch - RADIATOR DRAW LATCH REG Ea 24.94
97387 Hose - AIRCLEANER 26HP DIESEL REG Ea 18.08
97388 Jackshaft - F/ALL 72' MODELS REG Ea 20.72
97389 Cap - Diesel Overflow Tank REG Ea 6.01
97390 Spring - DIESEL ENGAGING 40LB (C REG Ea 2.27
97392 Filter - GAS & WATER (PARKER) REG Ea 18.83
97393 Guide - DIESEL BACK 2 BELTS REG Ea 3.79
97394 Rod - LEFT PUMP CONTROL REG Ea 25.82
97395 Rod - RIGHT PUMP CONTRAL REG Ea 25.82
97396 Guide - BELT ANGLE GUIDE REG Ea 3.79
97398 Frame - XWD2600-72 REG Ea 659.04
97400 Bracket - RH PUMP MOUNT BRACKET SMAL REG Ea 97.29
97401 Bracket - LH PUMP MOUNT BRACKET FOR S REG Ea 97.29
97402 Arm - RH PUMP IDLER ARM FOR SMALL DI REG Ea 16.95
97403 Idler - LH PUMP IDLER ARM FOR SMALL DI REG Ea 33.69
97405 Guard - SEAT PULLEY GUARD F/2600 DIESE REG Ea 12.06
97406 Rod - THROTTLE ROD 26-72 DIES. REG Ea 18.98
97407 Rod - THROTTLE ROD 26-60 DIES. REG Ea 18.98
97409 Shaft - LONG BRAKE SHAFT REG Ea 24.34
97410 Guard - XWD2600 ALT. PULLEY GUARD REG Ea 48.53
97411 Mount - DONALDSON FILTER MOUNT REG Ea 22.61
97411-1 Template - DONALDSON SPACER TEMPLAT REG Ea 8.48
97412 Mount - RUBBER MOUNT F/DONALDSON DIE REG Ea 11.75
97415 Spacer - .625L-.375ID-.625OD REG Ea 1.13
97416 Spacer - .260L-.375ID-.625OD REG Ea 1.13
97417 Spacer - .395L-.375ID-.562OD REG Ea 1.13
97418 Bracket - RIGHT GUARD 26HP DIESE REG Ea 4.53
97420 Pulley - 4 HOLE F/26.5HP DIESEL REG Ea 85.58
97421 Bracket - DIESEL FUEL PUMP REG Ea 3.59
97422 Plate - FUEL PUMP PLATE DIESEL REG Ea 7.88
97423 Support - ARM SUPPORT LOWER BEARING REG Ea 8.57
97424 Angle - MUFFLER SUPPORT ANGLE REG Ea 8.57
97425 Plate - FUEL PUMP PLATE 41HP DIESEL REG Ea 9.6
97442 Plate - FUEL PUMP PLATE 26HP DIESEL REG Ea 7.88
97447 Mount - DIESEL DECKBELT DRIVEIDLER MO REG Ea 15.08
97448 Rod - 1/2-20X8' Belt Tensioner f/ Diesel REG Ea 1.51
97450 Rim - 2002 LX 6 X 8 TIRE Ea 60.15
97451 Assembly - LX 22.5x10x8 COMP Ea 75.31
97452 Tire - CTR 22.5x10x8 TIRE Ea 49.1
97453 Guard - 26HP DIESEL BOTTOM PULLE REG Ea 16.01
97455 Spring - helper 60' deck REG Ea 8.73
97456 Spring - 72 DECK LIFT 225LB(EXT) REG Ea 13.61
97457 Assembly -Tire 22.5 x10 x 8 on 61238 TIRE Ea 64.89
97458 Pan - SMALL DIESEL FLOOR PAN REG Ea 278.68
97464 Fender - LH FENDER F/SMALL DIESEL REG Ea 173.24
97465 Brace - FENDER RIGHT REG Ea 18.83

For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



48

                     CURRENT PARTS PRICE LIST
Item Number Item Name Line Discount Unit Price
97466 Cross Member - F/2600 DSL. REG Ea 33.89
97467 Guard - CRASH GUARD F/60' DIESEL REG Ea 75.31
97470 Decal - MODEL DIESEL XWD2600 REG Ea 1.89
97471 Decal - MODEL DIESEL XXWD2600 REG Ea 1.89
97500 Decal - XFD2600 REG Ea 2.1
97502 Decal - LX1901 MODEL DECAL REG Ea 3.34
97503 Decal - X1901 MODEL DECAL REG Ea 3.34
97504 Decal - XF2300 MODEL DECAL REG Ea 3.34
97505 Decal - XW2303 MODEL DECAL REG Ea 3.34
97506 Decal - X2303 MODEL DECAL REG Ea 3.34
97507 Decal - XW2300 MODEL DECAL REG Ea 3.34
97508 Decal - X2300 MODEL DECAL REG Ea 3.34
97509 Decal - XWK2303 MODEL DECAL REG Ea 3.34
97510 Decal - XK2303 MODEL DECAL REG Ea 1.87
97513 Decal - (CHECK WATER & OIL) REG Ea 1.04
97514 Decal - (WARNING RUN HOT) REG Ea 1.04
97515 Decal - X1701-50 MODEL DECAL REG Ea 3.34
977770-01212 Gasket - LIQUID YANMAR N/D REG Ea 32.35
97887 Rollcage - F/XW GAS D25 Ea 689.17
97888 Rollcage -  F/ XXW&XXWD D25 Ea 751.94
98005 Blade - 60 Offset Blade Ea 13.81
98007 Blade - 72 Offset Blade Ea 14.36
98008 Assembly - Light-Yellow Bar Assembly REG Ea 171.91
98010 Strobelight - Yellow Caution REG Ea 157.5
98011 Bushing - F/IDLER PULLEY REG Ea 2.82
98012 Decal - MULCHER DANGER DO NOT DI REG Ea 0.41
98013 Decal - MULCHER/DANGER NO STEP O REG Ea 0.41
98014 Decal - MULCHER/DANGER DO NOT OP REG Ea 0.41
98016 Decal - MULCHER/DANGER STAY CLEA REG Ea 0.41
98017 Decal - MULCHER/DANGER DO NOT RE REG Ea 1.35
98022 Kit - Snap Prefilter Radiator REG Ea 52.71
98023 Kit - Zebra XXW REG Ea 270.34
98024 Kit - Zebra XW, XF, and X REG Ea 270.32
98025 Roller - 7.5 Long W/Bearings F/D REG Ea 24.95
98026 Roller - 3.75 Short W/Bearings F REG Ea 24.55
98027 Bracket - XXW ZEBRA BRACKET REG Ea 100.8
98028 Bracket - XW XF X ZEBRA BRACKET REG Ea 60.25
98029 Rod - XXW ZEBRA ROD F/72 REG Ea 11.67
98030 Rod - XW XF X ZEBRA ROD REG Ea 9.8
98031 Chain - 12 LINK CHAIN F/ZEBRA REG Ea 4.95
98032 Chain - 11 LINK CHAIN F/ZEBRA REG Ea 4.75
98033 Chain - 10 LINK CHAIN F/ZEBRA REG Ea 4.56
98035 Rod - Pitch WELDMENT F/72' REG Ea 52.71
98036 Rod - Pitch WELDMENT F/60' REG Ea 52.71
98049 Kit - Radiator Deep Core REG Ea 1156.86
98064 Muffler - 3 HOLE 41HP YANMAR N/D N Ea 250
98065 Muffler - 41-4HOLE YAN N/D REG Ea 225.54
98067 Gauge - CHECK DIESEL PUMP REG Ea 60.25
98077 Baffle - DECK GRASS CATCHER REG Ea 23.35
98079 Belt - B-98 REG Ea 31.34
98079-5585V Spark Plug - HONDA N/D N Ea 7.92
98082 Handle - MULCH-A-VAC HANDLE REG Ea 4.71
98084 Belt - A-91 V-BELT REG Ea 29.6
98085 Bar - MULCH-A-VAC DECK STABILIZER AR REG Ea 18.83
98086 Bracket - MULCH-A-VAC DECK GUARD BRKT REG Ea 30.14
98092 J-Hook - MULCH-A-VAC J-HOOK BOLT REG Ea 11.29
98093 Spring - 12' LONG SPRING REG Ea 37.65
98095 Net - MULCH-A-VAC COVER NET REG Ea 75.65
98096 Latch - HOOK LATCH MULCH-A-VAC REG Ea 32.89
98114 Bushing - .5idX1.0odX.373lg REG Ea 3.47
98122 Spring - F/ IDLER ON DIESEL REG Ea 3.79
98124 Blade - 60N Hard Face Blade Ea 21.3
98125 Blade - 72N Hard Face REG Ea 24.4
98166 Pulley - 5.25od F/ MULCH VAC REG Ea 17.97
98177 Harness - WIRING MULCH VAC GAS REG Ea 48.9
98181 Valve -  HYDRAULIC CONTROL REG Ea 321.36
98307 Kit - VTC Conversion Standard Pump REG Ea 158.17
98308 Kit - VTC Conversion Big Pump REG Ea 466.76
98309 Kit - VTC Conversion Diesel Pump REG Ea 399.42
98391 Kit - FUEL PUMP AND FILTER 26- REG Ea 207.95

For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



49

                     CURRENT PARTS PRICE LIST
Item Number Item Name Line Discount Unit Price
98393 Kit - FUEL PUMP 50HP DIESEL REG Ea 182.82
98400 Spacer - Actuator f/72' Snowblad REG Ea 6.2
990067 Kit - HYDRO INPUT-SHAFT KIT REG Ea 64.31
99010016 Spacer - ANGLE DECLUTCH REG Ea 4.41
99010017 Spacer - FLAT DECLUTCH REG Ea 2.84
9904375MX150 Fitting -  3/8 X 3/8 X 1 1/2 REG Ea 2.28
990597303 Cable - ONLY DIESEL ENGAGING REG Ea 16.95
990597336 Hose - TOP RAD. DIES. 1-1/4 REG Ea 18.83
990597377 Hose -  41HP DIESEL(DON.-TURBO) REG Ea 25.76
990598009 Hose - BOTTOM RAD. DIESEL REG Ea 31.37
990700138 Block - LOCKING REG Ea 3.47
990710002 Chain - #50-27P DECK SPRING HELP REG Ea 5.75
990710003 Chain - #50-63P 50' DECK REG Ea 13.44
990710004 Chain - #50-65P 60'DECK REG Ea 13.85
990710005 Chain - #50-67P 72'DECK REG Ea 14.27
990710008 Brace - SUPPORT RADIATOR REG Ea 11.29
990710016 Bracket - ALUM.ANGLE DIESEL REG Ea 4.53
990710017 Tab - SPACER 1/4X1 FLAT DIESEL REG Ea 2.27
990720223 Clip - SPRING BACKING CLIP REG Ea 0.59
990735020 Lock - FOOT PEDAL REG Ea 15.08
9907425X100S Pulley - SPLIT PULLEY- 4.25OD REG Ea 19.54
9907475X100S Pulley - SPLIT PULLEY 4.75X1'BORE REG Ea 18.75
9907500X475D Pulley - SPLIT PULLEY 5X4.75 REG Ea 41.06
9907500X600D Pulley - SPLIT PULLEY 5X6 REG Ea 39.68
9907500X750S Pulley - SPLIT PULLEY 5'X.750BORE REG Ea 18.61
9907525X100S Pulley - SPLIT PULLEY 5.25X1' BORE REG Ea 18.65
9907600X100S Pulley - SPLIT PULLEY- 6'OD B-GROOVE REG Ea 23.46
9907600X600D Pulley - SPLIT PULLEY 6X6 REG Ea 41.57
990765015 Pump - Left Standard 10L-134 REG Ea 483.49
990765016 Pump - Right Standard 10L-500 REG Ea 483.49
990765019 Plate - NEW STYLE FACE PLATE REG Ea 18.43
990765438 Decal - BELT REQUIRED DECAL GAS ENGIN REG Ea 2.94
9907675X100S Pulley - SPLIT PULLEY 6.75X1'BORE REG Ea 23.95
9907700X100C Pulley - SPLIT PULLEY 7X1'BORE C-GROOVE REG Ea 26.28
9907750X100S Pulley - 7.5' x 1' Bore T./Pul REG Ea 37.41
990797042 Kit - Pitch 50/60 Diesel REG Ea 124.9
990797043 Kit - Pitch 72 Diesel REG Ea 124.9
990797317 Pulley - 4.4 OD F/DIESEL REG Ea 82.59
9907A96 Belt - A-96 REG Ea 21.84
9907B112 Belt - B-112 REG Ea 35.82
9907B130 Belt - B-130 REG Ea 43.42
9907B41 Belt -  B-41 REG Ea 15.55
9907B52F Belt - B-52 pump run behind REG Ea 18.06
9907B53 Belt - B-53 REG Ea 17.85
9907B57 Belt - B57  85600 REG Ea 19.26
9907B62F Belt - B-62 beck run behind REG Ea 19.56
9907B94 Belt - B94  85970 REG Ea 29.64
991100025 Retainer - BRAKE CABLE RETAINER REG Ea 6.74
991168005 Pump - LH Twin PW-3DQQ-KY1X-XXXX REG Ea 668.72
991168006 Pump - RH Twin PW-3KQQ-KY1X-XXXX REG Ea 668.72
99910-A847 Book - PARTS CATALOG/19 HP KAWASAKI N Ea 6.85
99910-A854 Book - PARTS CATALOG/23 HP KAWASAKI N Ea 6.85
99995-40008 Book - PARTS PRICE BOOK/KAWASAKI REG Ea 6.5
B-100 Bolt - 1/4-20 X 1 1/2  Eye Bolt REG Ea 0.88
B-101 Bolt - 1/4-20 X 1/2 HHCS Bolt REG Ea 0.2
B-102 Bolt - 1/4-20 X 3/4 HHCS Bolt REG Ea 0.2
B-103 Bolt - 1/4-20 X1/2 HHCS Stainless` REG Ea 0.48
B-104 Bolt - 5/16-18 X 3/4 Carriage Bolt REG Ea 0.2
B-105 Bolt - 5/16-18x1 3/4 HHCS Full Thrd Bolt REG Ea 0.63
B-106 Bolt - #8-32x1/2 SS Bolt REG Ea 0.09
B-107 Bolt - 5/16-18 X 3/4 HHCS Bolt REG Ea 0.16
B-108 Bolt - 3/8-16 X 1' HHCS Bolt REG Ea 0.32
B-109 Bolt - 3/8-16 X 1 1/4 HHCS Bolt REG Ea 0.23
B-110 Bolt - 3/8-16 X 3/4 Carriage Bolt REG Ea 0.44
B-114 Bolt - 7/16 X 20 X3/4 HHCS Bolt REG Ea 0.83
B-114-G Bolt - 7/16-20 X 3/4 (PTO Shaft Bolt) REG Ea 13.45
B-115 Bolt - 1/4-20 X 3 3/4 Bolt HHCS REG Ea 0.64
B-116 Bolt - 1/2 X 16 x 1' Shoulder Bolt REG Ea 5.22
B-116-G Bolt - 1/2 X 16 x1' Shoulder Bolt W/ GF REG Ea 10
B-117 Bolt - 1/2-13 X 1 1/4 HHCS BOLT REG Ea 0.81

For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



50

                     CURRENT PARTS PRICE LIST
Item Number Item Name Line Discount Unit Price
B-118 Bolt - 1/2x16 x 1-1/2 Shoulder Bolt REG Ea 5.66
B-118-G Bolt - 1/2x16 x 1 1/2 Shoulder Bolt W/GF REG Ea 10.75
B-119 Bolt - 1/2 X 13 x 3' HHCS Bolt REG Ea 1.51
B-119-G Bolt - 1/2 X 13 x 3' HHCS Bolt W/GF REG Ea 10.5
B-120 Bolt - 5/8-11 X 1' HHCS Bolt REG Ea 1.55
B-121 Bolt - 5/8-18 X 2 1/2 HHCS Bolt REG Ea 1.96
B-121-L Bolt - 5/8'-18 x 3' Blade Bolt REG Ea 2.07
B-121-LL Bolt - 5/8-18x3-1/4' Blade Bolt REG Ea 2.27
B-122 Bolt - 5/8-11 X 7' HHCS Bolt REG Ea 3.96
B-123 Bolt - 1/2 -13 X 1 1/2 HHCS Bolt REG Ea 1.5
B-124 Bolt - 3/8-16 X 1 3/4 HHCS Gr.5 Bolt REG Ea 0.47
B-125 Bolt - 3/8-24 X 1 1/4 HHCS Bolt REG Ea 0.44
B-127 Bolt - 1/2 x 20 x 1 1/8 (Wheel Stud) REG Ea 2.03
B-128 Bolt - 3/8-16X4' HHCS Bolt REG Ea 0.96
B-129 Bolt - 5/16-2 1/4 Full Thread Bolt REG Ea 0.15
B-131 Bolt - 5/16-18 X 1 HHCS Gr.5 Bolt REG Ea 0.2
B-132 Bolt - 1/4-20 x 1/2 Soc Head FWhite Seat REG Ea 1.29
B-133 Bolt - 3/8-16x3/4 Phillips HD REG Pk 0.96
B-134 Bolt - #6-32 X 1/2 Stove Bolt REG Ea 0.2
B-135 Bolt - 3/8-16 X 1' Carrisge Bolt REG Ea 0.25
B-136 Bolt - 3/8 X 1 1/4 Carriage Bolt REG Ea 0.32
B-137 Bolt - 3/8-16 X 3/4 HHCS Bolt REG Ea 0.16
B-138 Bolt - 1/2-13-1 HHCS BOLT REG Ea 0.4
B-139 Bolt - 1/2-13 X 1 3/4 HHCS Bolt REG Ea 0.59
B-140 Bolt - 3/8-16 X 3' HHCS Bolt REG Ea 0.59
B-142 Bolt - 3/4-16 X 6-1/2 HHCS Bolt REG Ea 11.16
B-143-G Bolt - 1/2 X 13 x 4 1/2 HH Bolt W/GF REG Ea 13.08
B-144 Bolt - #10-32 X 1 1/2 HHCS Bolt REG Ea 1.51
B-145 Bolt - #10-32-x2 HHCS Bolt REG Ea 0.16
B-146 Bolt - 5/8-11 X 9 1/2 HHCS Bolt REG Ea 5.41
B-147 Bolt - 5/16-18 X 1/2 HHCS Bolt REG Ea 4.56
B-148 Bolt - 1/4 X 1-1/4 HH Gr.5 Bolt REG Ea 0.29
B-149 Bolt - 1/2-13x3/4 HHCS Bolt REG Ea 0.26
B-150 Bolt - 5/16-18 x 2 1/2 Eye Bolt REG Ea 1.13
B-150-K Bolt - 5/16-18 X 4 Shank Eye Bolt REG Ea 1.3
B-151 Bolt - 5/8 X18X2 1/2 (LH Blade Bolt) REG Ea 2.07
B-151-L Bolt - 5/8-18X3 (Lh Blade Bolt) REG Ea 5.28
B-151-LL Bolt - 5/8-18X3.5 (LH Blade Bolt) REG Ea 3.11
B-152 Bolt - 5/8-11 X 1 1/2 Button Bolt REG Ea 3.35
B-153 Bolt - 7/16 X14X1 1/4 HHCS REG Ea 1.39
B-154 Bolt - 5/16-18X8 HHCS Gr5 W/2 3/4' Bolt REG Ea 6.02
B-155 Bolt - #8-32 X 1/2 HHCS REG Ea 0.25
B-156 Bolt - 5/16-18 X 2 HHCS Gr.5 Bolt REG Ea 0.96
B-157 Bolt - 1/4-20X1/2 Carriage Bolt REG Ea 1.09
B-158 Bolt - 3/8 x 16 x 1 1/2 HHCS Bolt REG Ea 1.18
B-159 Bolt - 5/16-24 X 1' HHCS Bolt REG Ea 0.22
B-160 Bolt - 7/16 X 14X1 1/2 HHCS Bolt REG Ea 2.06
B-161 Bolt - 5/16-18 X 7 HHCS Bolt REG Ea 5.05
B-162 Bolt - 3/8-16 X 4 1/2 HHCS Bolt REG Ea 0.99
B-163 Bolt - 3/8-16 X 5 1/2 HHCS Bolt REG Ea 0.49
B-164 Bolt - 7/16 X 20 x 1-3/4' HHCS Bolt REG Ea 0.71
B-164-G Bolt - 7/16-20 X 1-3/4 Grease Bolt REG Ea 9.15
B-165 Bolt - 3/8-16 X 2 HHCS Gr.5 Bolt REG Ea 0.48
B-166 Bolt - 3/8 x 16 x  4' G3 Eye Bolt REG Ea 2.27
B-167 Bolt - 3/8-16x2 Gr.8 Bolt REG Ea 0.2
B-168 Bolt - 5/16 -18 x 8 HHCS Bolt (F/ Brake) REG Ea 4.79
B-169 Bolt - 1/2 X 16 x 2 Shoulder Bolt REG Ea 3.62
B-170 Bolt - 7/16 X 14X 1 HHCS Bolt REG Ea 1.35
B-171 Bolt - 5/16-18 x 1 1/2 HHCS Bolt REG Ea 0.81
B-172 Bolt - 1/4X 20 X 1 HHCS Bolt REG Ea 0.59
B-173 Bolt - 5/16-18 x 2 1/2 HHCS REG Ea 0.38
B-174 Bolt - 5/16-18  x 1 1/4 HHCS Bolt REG Ea 0.44
B-175 Bolt - 5/16-18 x3 1/2 HHCS Bolt REG Ea 0.59
B-176 Bolt - 5/16-18 X 3 HHCS Bolt REG Ea 0.49
B-177 Bolt - 5/8 x11x3 3/4 (W/3 Sh TRD3/4 Bolt REG Ea 0.81
B-178 Bolt - 1/4 X 20 X 1 1/2 HHCS Bolt REG Ea 0.65
B-179 Bolt - 3/8-16 X 2 1/2 HHCS Bolt REG Ea 1.33
B-180 Bolt - 1/2 X 16 x 2 1/4 Full Thread Bolt REG Ea 2.91
B-181 Bolt - 5/8-11 X 2 1/2 HHCS Bolt REG Ea 1.33
B-182 Bolt - 3/8- 16 X 2 1/2 Eye Bolt REG Ea 2.22

For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



51

                     CURRENT PARTS PRICE LIST
Item Number Item Name Line Discount Unit Price
B-183 Bolt - 3/8 x 24 x 1 1/4 Soc Head Bolt REG Ea 1.66
B-184 Bolt - 5/16 -24 x 3/4 Soc Head Bolt REG Ea 4.57
B-185 Bolt - 5/8-11x2 Bolt HHCS REG Ea 0.63
B-186 Bolt -  5/8X18X4 HHCS REG Ea 2.1
B-187 Bolt - 5/8 X18X1 1/2  HHCS Bolt REG Ea 1.5
B-188 Bolt - 5/8-11X1-1/4 HHCS Bolt REG Ea 1.51
B-189 Bolt - 3/4-10x1 1/2 HHCS Bolt REG Ea 0.69
B-190 Bolt - 3/8-16X1 1/2 Carriage Bolt REG Ea 1.1
B-191 Bolt - 3/8-16X3 1/2 HHCS Gr.5 Bolt REG Ea 1.08
B-192 Bolt - M8-1.25 X 30 HHCS Bolt REG Ea 1.39
B-194 Bolt - 1/2-13X3 1/2 HHCS Bolt REG Ea 2.5
B-195 Bolt - 1/2-13X2 1/2 HHCS REG Ea 1.77
B-196 Bolt - 1/2-13X2 3/4 HHCS REG Ea 1.96
B-197 Bolt - 1/2-13X4 1/2 HHCS Bolt REG Ea 3
B-198 Bolt - 7/16-14x2 Special thrd lng/Coarse REG Ea 0.92
B-199 Bolt - 7/16-20X2' GR. 8 HHCS REG Ea 1.19
B-201 Bolt - 5/8'-11 X 3' (W/ 2  1/2 Thread) REG Ea 4.71
B-202 Bolt - 1/2-13X7' TAP Bolt REG Ea 2.31
B-203 Bolt - #10-24x3/4' SS BOLT REG Ea 0.91
B-204 Bolt - 3/8-16x1 3/8 W. x3 L. Sq U Bolt REG Ea 3.65
B-205 Bolt - 3/8-16X 2' Carriage Bolt REG Ea 1.13
B-206 Bolt - 3/8-16 x 1 3/8 W. 2 L. Sq U-Bolt REG Ea 0.48
B-207 Bolt - 1/2-13X4 HHCS REG Ea 1.06
B-208 Bolt - 3/8-16x3' HHCS Gr.8 Bolt REG Ea 1.41
B-209 Bolt - 1/4-20x3/4 SS Bolt REG Ea 0.16
B-210 Bolt - 1/2-13X2'HHCS REG Ea 1.87
B-211 Bolt - 1/2-13x1 1/2 Carriage Bolt REG Ea 0.33
B-212 Bolt - 3/8-16x 1 3/4 W.x2 1/4 Rnd U-Bolt REG Ea 3.79
B-213 Bolt - 1'-8X8'GR.8 Bolt REG Ea 11.67
B-214 Bolt - 5/8-11X5'HHCS Bolt REG Ea 3
B-215 Bolt - 5/16-18x1 1/4 Carriage Bolt REG Ea 0.16
B-216 Bolt - 7/16-20X3'HHCS Bolt REG Ea 1.22
B-217 Bolt - 7/16-20X3-1/2 HHCS Bolt REG Ea 1.39
B-218 Bolt - 3/8 - 16x2 W.x2 1/2 L. Sq U-Bolt REG Ea 3.61
B-219 Bolt - M10 -1.50x25 HHCS  Bolt REG Ea 0.16
B-220 Bolt - M8-1.25x20 Soc Head Cap Screw REG Ea 0.16
B-221 Bolt - M8-1.25x20 HHCS Bolt REG Ea 0.16
B-222 Bolt - 3/8-16 x 1.62 W. x3 L.Sq U-Bolt REG Ea 4.28
B-223 Bolt - 3/8-16x2 1/4 Carriage  Bolt REG Ea 0.2
B-224 Bolt - 5/8-11x6 1/2 HHCS Bolt REG Ea 1.93
B-225 Bolt - #12-14x3/4 Self Tapping Bolt REG Ea 0.39
B-226 Bolt - 1/2 x 20 x 2 (Wheel Stud) REG Ea 1.51
B-227 Bolt - 7/16-14x3 HHCS Bolt REG Ea 0.48
B-228 Bolt - 5/16-18x1 1/4 SOC Head Cap Screw REG Ea 0.16
B-229 Bolt - 3/8-16x4 1/2 HHCS Bolt REG Ea 0.26
B-230 Bolt - 3/8-16x6 W/4" Shank Eye Bolt REG Ea 0.39
B-231 Bolt - 5/8-11x2 1/4 HHCS Bolt /1.75 Thrd REG Ea 0.63
B-233 Bolt - #10-24X1/2 Phillip Flat Head REG Ea 0.06
B-234 Bolt - 1/2-13X3 Eye Bolt REG Ea 4.03
B-235 Bolt - 5/8-11X9' HHCS Bolt REG Ea 4.14
B-236 Bolt - 3/8-16X7' Carriage Bolt REG Ea 2.82
B-237 Bolt - 3/4-9x7.5 HHCS Bolt REG Ea 3
B-238 Bolt - 3/4-9X8.5 HHCS Bolt REG Ea 3.38
B-239 Bolt - 3/4-9X10' HHCS Bolt REG Ea 1.51
B-240 Bolt - 3/4-9X11' HHCS REG Ea 3
B-241 Bolt - 3/8-16X5Shank/Eye3/4ID-3/8OD REG Ea 1.87
B-242 Bolt - 5/16-18x1 3/4 Soc Head Bolt REG Ea 0.24
B-243 Bolt - 5/16-18 Sq Hd Bolt for Seat Trac REG Ea 0.01
B-244 Bolt - 3/8-16x1 3/8W.x3 1/4 L. Sq U-Bolt REG Ea 3.66
B-245 Bolt - #10-24X1/14 Carriage Bolt REG Ea 0.38
B-246 Bolt - 5/16-18 2 3/4w x 3 1/2L RndU-Bolt REG Ea 3.48
B-247 Bolt - 3/8-16 2 3/8W. x 2L Sq U-Bolt REG Ea 3.57
B-248 Bolt - 1/4-20x2 HHCS Bolt REG Ea 0.6
B-249 Bolt - M8-1.25X35 HHCS Tap bolt REG Ea 0.17
B-250 Bolt - 3/4-10x2 HHCS Bolt REG Ea 0.72
B-251 Bolt - 3/4-9x4 HHCS Bolt REG Ea 2.07
B-253 Bolt - 5/8-11X6 Carriage Bolt REG Ea 4.87
B-254 Bolt -  5/8-11X7 Carriage Bolt REG Ea 5.19
B-255 Bolt - 5/8-11X9 Carriage Bolt REG Ea 5.84
B-256 Bolt - 1/2'-20x4.5' GR.8 HHCS Bolt REG Ea 1.46

For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



52

                     CURRENT PARTS PRICE LIST
Item Number Item Name Line Discount Unit Price
B-257 Bolt - 1/4-20X1-3/4 HHCS Bolt REG Ea 0.45
B-258 Bolt - M5-.8X16mm HHCS Bolt REG Ea 0.39
B-259 Bolt - 5/16-18x1 Carriage Bolt REG Ea 0.12
B-260 Bolt - 5/8-11x1 3/4 HHCS Bolt REG Ea 0.69
B-261 Bolt - 3/8-16X2-1/2 Carriage Bolt REG Ea 0.48
B-262 Bolt - 5/8-11X6 HHCS Bolt REG Ea 0.98
B-263 Bolt - 5/16-18X1 Wing Head Bolt REG Ea 0.71
B-264 Bolt - 5/8-11X1-1/2 HHCS bolt REG Ea 0.68
B-265 Bolt - M8 -1.25X25 Soc. Head REG Ea 0.68
B-266 Bolt - 1/4-20x1 1/2 SS Eye Bolt REG Ea 1.65
B-267 Bolt - 1/4' - 20 X 2 1/4' HHCS Bolt REG Ea 0.5
B-268 Bolt - 1/4-20x1-1/2 Soc Head Cap Screw REG Ea 0.54
b-269 Bolt - M6-1.00x16 HHCS REG Ea 0.28
B-270 Bolt - 3/8-16x11 HHCS REG Ea 14.85
B-271 Bolt - 3/8-16x6 HHCS Bolt REG Ea 0.96
B-272 Bolt - 3/8-16x9.5  HHCS Bolt REG Ea 0.21
B-273 Bolt - 7/16-20 X 2-1/2 GR.8 HHCS Bolt REG Ea 0.6
B-274 Bolt - 7/16-14x1.5 W/ 1/4 Shldr Bolt REG Ea 0.57
B-275 Bolt - 5/8-18x2 HHCS Bolt REG Ea 0.72
b-276 Bolt - M8-1.25x20 Grade 8 Soc Head REG Ea 0.35
B-277 Bolt - M8-1.25x90 Soc Head Bolt REG Ea 0.84
B-278 Bolt - 5/8-11x5" Shaker Bolt (F/Deck) REG Ea 4.44
B-279 Bolt - 1/2-13 X 12" HHCS Bolt REG Ea 6.17
B-280 Bolt - 1/2-13 X 14" HHCS Bolt REG Ea 6.71
B-281 Bolt - 1/2-13 X 15" HHCS Bolt REG Ea 7.47
B-282 Bolt - 1/2-13 X 15-1/2" HHCS Bolt REG Ea 7.88
B-283 Bolt - 1/2-13x2-1/2 Soc Head Gr.8 Bolt REG Ea 2.04
B-284 Bolt - 1/2-13X3 Soc Head Gr. 8 Bolt REG Ea 0.95
B-285 Bolt - 7/16-14 x 2 HHCS Bolt REG Ea 0.28
B-286 Bolt - 7/16-14 x 1-3/4 HHCS REG Ea 0.28
B-287 Bolt - 7/16-14x3 Soc Head Gr.8 Bolt REG Ea 0.81
B-288 Bolt - #6-32x1/2 Phillip Head Bolt REG Ea 0.03
B-289 Bolt - #10-24x1/2 HHCS Bolt REG Ea 0.03
B-290 Bolt - 1/4-20x3/4 Flange HHCS bolt REG Ea 0.69
B-291 Bolt - 3/8-16x8-1/4 HHCS Bolt REG Ea 3.24
B-292 Bolt - 1/4-20x3/4 Rnd Phillips Bolt REG Ea 0.06
B-295 Bolt - HHCS 5/8"-11 x 10-1/2" REG Ea 8.91
B-296 Bolt - Eye 1/4"-20 x 1" REG Ea 0.9
BAG-101 Bag - LITTER BAG REG Ea 16.25
BPR5ES Spark Plug - KAWASAKI N/D N Ea 4.19
C-100 Clip - Mounting Clip for Safety REG Ea 1.61
C-101 Clip - Wire J Hook Clip REG Ea 3
C-102 Clip - Pushon Cap 1/4 Clip REG Ea 0.38
C-103 Clip - E Clip for Foot Pedal REG Ea 0.01
C-104 Clip - Kick-out Cotter Ring Clip REG Ea 0.35
C-105 Clip - #10 - 24 Nut Clip for Throttle REG Ea 1.19
C-106 Clip - Hair Pin Clip for Pup REG Ea 3.11
C-107 Clamp - Cable Clamp (throttle/choke) REG Ea 0.23
C-108 Clamp - 2-1/4 Rubber Coated Clamp REG Ea 1.37
C-109 Clip - Tie Strap with Clip REG Ea 1.89
C-110 Clamp - 1 3/4 Rubber Coated Clamp REG Ea 1.23
C-111 Hook - Christmas Tree Plastic Cap (Pan) REG Ea 0.51
C-112 Clamp - 1/2 Rubber Coated Clamp REG Ea 1.3
C-113 Clamp - 1 ID Rubber Coated Clamp REG Ea 0.48
C-115 Clip - E Clip M15 ID Clip REG Ea 0.93
C-116 Clip - E Clip 3/4 ID Clip REG Ea 0.18
C-117 Hook - S-Hook for Oil Drain Hose REG Ea 0.27
CB6408 Breaker - CIRCIT BREAKER REG Ea 10.54
DCB000 Kit - Blower w/Side Weight REG Ea 1048.08
DCB009 IMPELLER  W/A REG Ea 169.66
DCB013 MOUNT / V IDLER F/ BAGGER REG Ea 35.76
DCB023 IDLER / WA  F/ BAGGER REG Ea 49.4
DCB028 PULLEY /  DRIVE F / BAGGER REG Ea 9.76
DCB029 PLATE / OUTTER WA F/ BAGGER REG Ea 99
DCB030 PULLEY / 4.5 F/BAGGER REG Ea 15.6
DCB031 PULLEY / V-IDLER F BAGGER REG Ea 14.5
DCB032 PULLEY / FLAT IDLER F/BAGGER REG Ea 14.5
DCB036 HOUSING / MOLDING  F/ BAGGER REG Ea 67.6
DCB037  HOSE / FLEX F/BAGGER REG Ea 65
DCB038 PULLEY / 4" W/HUB  F/ BAGGER REG Ea 20.54

For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



53

                     CURRENT PARTS PRICE LIST
Item Number Item Name Line Discount Unit Price
DCB039  PIN /LATCH F/BAGGER REG Ea 2.6
DCB087 PLATE  / WEIGHT REG Ea 10.32
DCB088 KIT / WEIGHT WELDMENT F/ BAGGER REG Ea 53.2
DCD011  BRACE / SUPPORT F/BAGGER WA-RH REG Ea 25.96
DCD012  BRACE /SUPPORT WA-LH F/BAGGER REG Ea 25.96
DCD013  PANEL / SIDE-RH F/BAGGER REG Ea 14.52
DCD014  PANEL / SIDE-LH F/BAGGER REG Ea 14.52
DCD022  LATCH F/ BAGGER REG Ea 12.36
dcd027 dcd027 REG Ea 31.68
DCD029 HOOD / WA F/BAGGER REG Ea 259.98
DCD050  BAG / SUPT. FRAME F/BAGGER REG Ea 95.84
DCD052  VENT / BRACKET F/BAGGER REG Ea 7.92
DCD077 BAG  / GRASS F/ BAGGER REG Ea 36.2
DCD104  BAR /STABILIZER F/BAGGER REG Ea 11.7
DCD107  TUBE / SUPT. VERT. F/ BAGGER REG Ea 16.38
DCD113  BRACE / GUARD F/BAGGER REG Ea 17.56
DCH000 Kit - Hopper w/Front Weight REG Ea 1366
DCH008  WEIGHT / FRONT BAR REG Ea 96.2
DCH014  WINDOW / F-BAGGER REG Ea 5.2
DCH051 DOOR / OUTER F/ BAGGER REG Ea 151.02
DCH057  MOUNT / PLATE F/BAGGER REG Ea 11.7
DCH064  RECEIVER / WA-RH F/ BAGGER REG Ea 23.28
DCH071  TUBE / INLET WA F/BAGGER REG Ea 61.76
DCH115  RECEIVER / WA-LH F/BAGGER REG Ea 23.28
DCK001 Kit - Blower 34" Dk hanger, pulley, baff REG Ea 97.42
DCK002 Kit - Blower 50/44 Dk hgr, ply, bfl, plt REG Ea 97.42
DCK003 Kit - Blower 60" baffle, pulley REG Ea 91.46
DCK004 Kit - Blower 72" baffle, pulley REG Ea 86.52
DCV001 Bagger - Twin w/hose  w/o side wt kit REG Ea 841
DCV004 Blower - w/o hose, pulley  w/side wt kit REG Ea 973.08
DCV005 Bagger - w/hose, frnt wt, w/o side wt ki REG Ea 1257.88
DCVF2 Bagger - vortex twin bagger DCVF D25 Ea 1499
DCVF3 Bagger - tripple vortex bagger D25 Ea 1999
DCVF5 Bagger - BIG HOPPER D25 Ea 1995
F-100 Fitting - 3/16 Drive-In Grease Fitting REG Ea 0.83
F-101 Fitting - 1/4 - 28 90 Deg. Grease REG Ea 2.03
F-102 Fitting - 1/4 - 28 Grease Fitting REG Ea 1.09
F-103 Fitting - 3/16 - 45 Deg Drive-In Grease REG Ea 2.27
F-105 Fitting - 3/8 x 1 1/2 Brass Fitting REG Ea 4.25
F-106 Fitting - 1/8 NPT - 45 Deg. Grease REG Ea 2.07
F-107 Fitting - 1/8 NPT - 90 Deg. Grease REG Ea 2.47
FHSL Holder - FUSE HOLDER REG Ea 0.98
K-100 Key - 1/4 x 2-1/2 Key Stock REG Ea 1.19
K-101 Key - 1/8 x 1/2 Woodruff Key REG Ea 0.44
K-102 Key - 3/16 x 3/4 Woodruff Key REG Ea 0.48
K-103 Key - 1/4 x 1 Square Key REG Ea 1.19
K-104 Key - 3/32 x 1/2 Woodruff Key REG Ea 0.02
K-105 Key - 1/4 x 1 3/8 Square Key REG Ea 1.39
K-106 Key - 3/16 x 1' Woodruff Key REG Ea 1.58
K-107 Key - 5/16 - 1 Square Key REG Ea 0.44
K-108 Key - 5/16 x 1 Half Moon Key REG Ea 0.59
K-109 Key - 3/16 x 5/8 Half Moon Key REG Ea 0.37
K-110 Key - METRIC KEY REG Ea 1.73
K-111 Key - 3/8 x 2 1/4 Key REG Ea 1.8
K-112 Key - M5 x M5 x M25 Long Square Key REG Ea 0.98
M-403025 SCREW  HEX HEAD CAP KOHLER N/D N Ea 1.77
M-545010 Screw - M5x0.8x10 Hex Screw N/D N Ea 0.25
M-545016 Screw - M5x0.8x16 Hex Screw N/D N Ea 0.38
M-603100 SCREW HEX HEAD KOHLER N/D N Ea 1.49
M-629128 Stud - KOHLER STUD NO DISCOUNT N Ea 5.22
M-629140 Stud - CARBURATOR N Ea 4.8
M-641060 Nut - Kohler Nut N/D N Ea 0.2
M-650012 Screw - Kohler Hex Flange N/D N Ea 1.19
M-841080 Nut - Kohler N/D N Ea 0.25
M1-DIX Muffler - 26HP YAN N/D N Ea 116.12
N-100 Nut - 1/4 - 20 HHCS Nut REG Ea 0.38
N-101 Nut - 1/4 - 20 SS Whiz Nut REG Ea 0.2
N-102 Nut - 1/4 - 20 Whiz Nut REG Ea 0.32
N-103 Nut - 5/16 - 18 HHCS Nut REG Ea 0.2
N-103-W Nut - 5/16 - 18 Whiz Nut REG Ea 0.26

For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



54

                     CURRENT PARTS PRICE LIST
Item Number Item Name Line Discount Unit Price
N-105 Nut - 5/16 - 24 HHCS Nut REG Ea 0.59
N-106 Nut - 5/16 - 18 WING NUT REG Ea 0.76
N-107 Nut - 3/8-16 Nyloc Nut REG Ea 0.44
N-108 Nut - 3/8 - 16 Whiz Nut REG Ea 0.76
N-109 Nut - 3/8 - 16 x 7/8 Coupling Nut REG Ea 1.16
N-110 Nut - 1/2 - 13 HHCS Nut REG Ea 1.21
N-111 Nut - 1/2 - 13 Jam Nut REG Ea 0.44
N-112 Nut - 3/8 - 16 Nyloc Jam Nut REG Ea 0.45
N-113 Nut - 1/2 - 20 Wheel Lug Nut REG Ea 1
N-114 Nut - 3/4 - 16 Jam Nut REG Ea 0.86
N-115 Nut - 5/8 - 11 Nyloc Nut REG Ea 0.19
N-116 Nut - 3/8 - 24 Nyloc Nut REG Ea 0.38
N-117 Nut - 3/8 - 16 Large Flange Loc Nut REG Ea 1.19
N-118 Nut - 3/8 - 24 Castle Nut REG Ea 1.09
N-119 Nut - #10 - 32 HH Nut REG Ea 0.26
N-120 Nut - 5/8 - 11 HHCS Nut REG Ea 0.59
N-121 Nut - 5/16 - 24 Flange Loc REG Ea 3.79
N-123 Nut - 7/16 - 14 Nyloc Nut REG Ea 0.13
N-124 Nut - 3/4 - 16 Stover Loc Nut REG Ea 0.16
N-125 Nut - 5/16 - 24 Nyloc Nut REG Ea 0.2
N-126 Nut - 1/2 - 13 Nyloc Jam Nut REG Ea 2.27
N-127 Nut - 3/8 - 24 Loc Nut REG Ea 0.84
N-128 Nut - #6 - 32 HHCS Nut REG Ea 0.2
N-129 Nut - 5/16 - 18 Flange Loc Nut REG Ea 0.69
N-130 Nut - 5/16 - 18 x 3/4 Coupling Nut REG Ea 2.22
N-131 Nut - 5/16 - 18 Nyloc Nut REG Ea 1.27
N-132 Nut - 10 - 32 Nyloc Nut REG Ea 0.39
N-133 Nut - #8 - 32 Nyloc Nut REG Ea 0.22
N-134 Nut - 5/16 - 18 x Large Flange Loc Nut REG Ea 0.96
N-135 Nut - 7/16 - 20 Nyloc Nut REG Ea 0.11
N-136 Nut - 3/4 - 16 HHCS Nut REG Ea 1.39
N-137 Nut - 7/16 - 14 HHCS Nut REG Ea 0.49
N-138 Nut - 1 - 20 x 2  Coupling Nut REG Ea 18.34
N-139 Nut - 5/16 - 18 x 1 3/4 Coupling Nut REG Ea 0.39
N-140 Nut - 5/16 - 18 x 7/8 Coupling Nut REG Ea 1.59
N-141 Nut - 1/2 - 20  x 1 3/4 Coupling Nut REG Ea 3.2
N-142 Nut - 1 - 14 Castle Nut REG Ea 0.63
N-143 Nut - 1/2 - 13 Nyloc Nut REG Ea 0.88
N-144 Nut - 5/16 - 18 NYLON JAM NUT REG Ea 0.76
N-145 Nut - 3/8 - 16 HHCS NUT REG Ea 0.59
N-146 Nut - 1/2 - 13 Stover Lock Nut REG Ea 0.76
N-147 Nut - 5/8 - 11 Jam Nut REG Ea 2.07
N-149 Nut - 3/8 - 16 x 1 1/8 Coupling Nut REG Ea 2.07
N-150 Nut - 3/8 -24 HHCS Nut REG Ea 0.38
N-152 Nut - 1/4 - 20 Insert Nut REG Ea 1.13
N-153 Nut - 5/16-18 Nut Insert REG Ea 0.26
N-154 Nut - 7/16 - 14 Whiz Nut REG Ea 0.2
N-155 Nut - 3/8 - 24 Yoke for OCDC REG Ea 2.55
N-156 Nut - 5/8 - 11 Nyloc Jam Nut REG Ea 0.96
N-157 Nut - 1/2 - 13 Whiz Nut REG Ea 0.91
N-158 Nut - 3/4 - 9 Nyloc Nut REG Ea 1.13
N-159 Nut - M10 - 1.5 HH Nut REG Ea 0.99
N-160 Nut - 3/8 - 16 x 1 3/4 Coupler Nut REG Ea 2.28
N-161 Nut - 1/2 - 13 x 1 3/4 Coupling Nut REG Ea 0.92
N-162 Nut - 1/2 - 20 Nyloc Jam Nut REG Ea 1.19
N-163 Nut - 1/2 - 20 Yoke REG Ea 4.88
N-164 Nut - 1 - 8 Stover Loc Nut REG Ea 0.96
N-165 Nut - 1/2 - 20 HHCS REG Ea 0.76
N-166 Nut - 7/16 - 20 HHCS Nut REG Ea 0.26
N-167 Nut - 1 - 14 Jam Nut REG Ea 0.65
N-168 Nut - 3/8 - 24 Whiz Nut REG Ea 0.16
N-169 Nut - #10 - 24 HH W/Star Washer Nut REG Ea 0.06
N-170 Nut - 5/8 - 11 Stover Loc Nut REG Ea 0.23
N-171 Nut - 1 - 14 Left Hand Jam Nut REG Ea 3.38
N-172 Nut - 3/8 - 16  Wing Nut REG Ea 0.45
N-173 Nut - #10 - 24 Nyloc Nut REG Ea 0.27
N-174 Nut - M8 - 1.25 HH Nut REG Ea 0.09
N-175 Nut  - 1/2 - 13 x 1 7/8 Coupling Nut REG Ea 3.18
N-176 Nut - 1/4 - 20 Nyloc Nut REG Ea 0.27
N-177 Nut - M6 - 1.0 Acorn Nut REG Ea 0.33

For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



55

                     CURRENT PARTS PRICE LIST
Item Number Item Name Line Discount Unit Price
N-178 Nut - 1/2 - 20 Loc Nut REG Ea 1.88
N-179 Nut - M5 - .8 HH Nut REG Ea 0.16
N-180 Nut - 5/8 - 11 Jam Center Loc Nut REG Ea 0.81
N-181 Nut - 5/8 - 11 Center Loc Nut REG Ea 0.71
N-182 Nut - #8 - 32  HH W/Star Lack Washer Nut REG Ea 0.16
N-183 Nut - 1 - 14 Nyloc Jam Nut REG Ea 1.69
N-184 Nut - 3/8 - 24 HHCS Gr.8 Nut REG Ea 0.44
N-185 Nut - 1/2 - 13 HHCS Gr.8 Nut REG Ea 0.5
N-186 Nut - 3/8 - 16 Nyloc Wing Nut REG Ea 1.01
N-187 Nut - M8 - 1.25 Flange Nut REG Ea 0.15
N-188 Nut - 1/4 - 20 Insert Ar Threaded Nut REG Ea 1.92
N-189 Nut - 1 - 12 Castle Nut REG Ea 0.63
N-190 Nut - #8 Plastic Nut Insert REG Ea 0.03
N-191 Nut - 5/8 - 18 Jam Nut REG Ea 0.16
N-192 Nut - 1/2 - 13 Weld Nut REG Ea 0.82
N-193 Nut - #6 - 32 HHCS Nut REG Ea 0.03
N-194 Nut - 3/8 - 16 Jam Nut REG Ea 0.03
P-100 Pin - 3/16 - 1 Roll Pin REG Ea 0.71
P-101 Pin - 5/16 - 1 Clevis Pin w/ Clip Groove REG Ea 0.64
P-102 Pin - 3/8 - 1 1/4 Clevis Pin REG Ea 1.21
P-103 Pin - 3/8 - 2 1/4  Clevis Pin REG Ea 1.41
P-104 Pin - 3/8 - 3/4 CLEVIS PIN REG Ea 1.41
P-105 Pin - Draw pin with ball REG Ea 2.72
P-106 Pin - 5/16 - 3/4 Headless Pin REG Ea 1.21
P-107 Pin - 5/16 - 1 1/4 Clevis Pin REG Ea 1.33
P-108 Pin - 3/32  - 1 1/2 Cotter Pin REG Ea 0.03
P-109 Pin - 5/8 - 5 Pin 42' Vac REG Ea 6.05
P-111 Pin - 1/8 - 5/16 Roll Pin REG Ea 0.25
P-112 Pin - 5/16 - 3/4 Clevis Pin REG Ea 1.21
P-113 Pin - 3/16 - 3/4 Roll Pin REG Ea 0.65
P-114 Pin - 1/8 - 1 Roll Pin REG Ea 0.25
P-115 Pin - 3/8 - 1' Clevis Pin REG Ea 1.19
P-116 Pin - 1/4 - 2 Cotter Pin REG Ea 3.14
P-117 Pin - 1/8 - 2' Cotter Pin REG Ea 1.09
P-118 Pin - 3/16 - 1 1/2 Roll Pin REG Ea 0.2
P-119 Pin - 5/16 - 1 Clevis Pin w/ Clip Groove REG Ea 5.28
P-120 Pin - 1/2 - 1 1/2 Pin with ring & Ball REG Ea 3.79
P-121 Pin - 5/16 - 1 3/4 Clevis Pin REG Ea 1.41
P-122 Pin -1/4 - 3/4 Clevis Pin REG Ea 0.16
P-123 Pin - 7/32 x1 1/2 Roll Pin REG Ea 0.16
P-125 Pin - 1/2 - 2 Clevis Pin REG Ea 0.45
P-126 Pin - 7/8 - 2 7/8  Hitch Pin For Pup REG Ea 3.76
P-127 Pin - 5/8 - 3 Clevis for pup Pin REG Ea 2.32
P-128 Pin - 3/8 - 2 Clevis Pin REG Ea 0.48
P-129 Pin - 5/16 - 1-1/2 Clevis Pin REG Ea 0.66
P-130 Pin - 1 - 3  Long Pin for PUP Hydro Cyl. REG Ea 3.79
P-131 Pin - 7/16 Lynch Pin for PUP REG Ea 1.37
P-132 Pin - 3/8 - 2-1/2 Clevis REG Ea 0.75
P-133 Pin - 3/16 - 1-1/4 Lynch Pin REG Ea 0.51
P-134 Pin - 3/16 - 1 1/2 Lynch Pin REG Ea 0.59
P-135 Pin - 3/4 - 2 Clevis Pin REG Ea 0.01
P-136 Pin - 1/8 - 1 1/2 Cotter Pin REG Ea 0.01
P-137 Pin - 5/16"x1/2" Clevis REG Ea 0.24
P002904 Clamp - REG Ea 17.03
P101870 Nut - Wing REG Ea 18.38
P102523 Baffle - RUBBER REG Ea 18.85
P103007 Cup - REG Ea 55.74
PB011049 Shaft - HB SHAFT REG Ea 192.07
PB012013 Assembly - HB COMMUTATOR ASSY F/ALL REG Ea 201.6
PB014027 Link - HB 1.1 14  18 DRIVE LINK REG Ea 182.62
PB014030 Link - HB 1.1 10  12 DRIVE LINK REG Ea 182.62
PB014031 Link - DRIVE LINK F/ NEW 24CI WHEEL M REG Ea 57.11
PB015008 Manifold - HB MANIFOLD 1.1 REG Ea 113.85
PB018052 Bearing - SHB THRUST BRG. REG Ea 9.49
PB018053 Bearing - Roller #FC67343 REG Ea 23.73
PB018054 Washer - SHB 1.1 THRUST WASHER REG Ea 10.68
PB018056 Piston - HB ENDCOVER PISTON REG Ea 47.45
PB018059 Spring - F/Piston in Wheel Motor REG Ea 5.03
PB018069 Seal - SHAFT SEAL 1-1/4 WHITE MOTOR REG Ea 18.2
PB018073 Snap Ring - FOR HB1.1 REG Ea 6.79

For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



56

                     CURRENT PARTS PRICE LIST
Item Number Item Name Line Discount Unit Price
PB018096 Spacer - BEARING HB WHEEL MOTO REG Ea 9.49
PB130015 Kit - HB HSG KIT F/Wheel Motor REG Ea 165.98
PB160007G Cover - HB #7 EN COVER G-OPTION REG Ea 177.86
PB332012 Rotor - HB1.1 12 DISP. ROTORSET REG Ea 218.2
PB332014 Rotor - HB1.1 14 DISP. ROTORSET REG Ea 225.4
PB332018 Assembly - HB1.1 18 DISP. ROTOR ASSEMBL REG Ea 230.08
PB332024 Assembly - ROTOR  F/ NEW 24CI WHEEL M REG Ea 220.91
PB333250 Kit - SEAL REG Ea 34.3
PB333450 Assembly - WHITE SEAL ASSEMBLY REG Ea 34.03
PB333700 Kit - SEAL REG Ea 34.13
PB333701 Kit - SEAL AND BEARING REG Ea 43.94
PB334012 Bolt - HB1.1 12 HHCS 4.25 SET OF 4 REG Ea 28.47
PB334014 Bolt - HB1.1 14 HHCS 4.500 SET OF 4 REG Ea 28.47
PB334018 Bolt - HB 18 BOLT HHCS 4.75 SET OF 4 REG Ea 28.47
PB334024 Assembly - BOLTS F/ NEW 24 CI WHEEL REG Ea 22.43
PB339101 Key - STOCK 7/8' (WHEEL MOTOR) REG Ea 2.21
PB339303P Nut - SOLID WHEEL MOTOR REG Ea 12.55
PE011300 Axle - 24N AXLE REG Ea 192.07
PE012001 RE BALANCE PLATE REG Ea 69.66
PE014008 Linkage - RE STD DRIVE LINK REG Ea 107.32
PE015006 RE FOR. MANIFOLD CCW REG Ea 90.38
PE015007 PLATE - WHEEL MOTOR RH 24N REG Ea 78.34
PE016001 RE END COVER REG Ea 60.25
PE018002 Bearing - Roller  .050 Wide REG Ea 24.18
PE018003 Bearing - Roller  1' Wide REG Ea 33.22
PE018041 Boot - 24N LEFT BOOT REG Ea 6.79
PE018059 Bearing - Thrust Rear Wheelmotor REG Ea 7.08
PE131123 RE 11 HOUSING W/PILOT MT REG Ea 160.06
PE307005 RE 24 STD. ROTOR SET REG Ea 225.96
PE444001 Kit - SEAL RE SERIES REG Ea 74.04
PE444002 Kit - SEAL KIT REG Ea 30.36
PE444003 Kit - SEAL CARRIER KIT REG Ea 50.58
PE445024 RE 24 BOLT HHCS 3.25 SET/ 7 REG Ea 28.47
PE449101 Key - STRAIGHT METRIC KEY REG Ea 2.36
PE449303 Nut - Slotted Hex Nut for wheel moto REG Ea 11.88
PW72545 Axle - New short slot axle replaced P REG Ea 237.18
PW72546 Key - STOCK 1/2'F/PW72545 W/M AX REG Ea 2.68
PW72693 Nut - lock white motor REG Ea 8.98
RC12YC Spark Plug - NO DISCOUNT N Ea 4.08
RH10C Spark Plug - 23HP KOHLER N Ea 8.28
RV15YC Spark Plug - KOHLER N Ea 3.45
RV15YC4 Spark Plug - NO DISCOUNT N Ea 2.35
RV17YC Spark Plug - NO DISCOUNT N Ea 2.35
S-100 Screw - 10 - 24 x 1/2 Hex Head Self Tap REG Ea 0.76
S-101 Stud - 3/8 - 24 x 1 1/2 Double End Stud REG Ea 0.69
S-102 Screw - 1/4 - 20 x 1/2 Thumb Screw REG Ea 0.88
S-102-N Cap - Screw for N Model REG Ea 5.44
S-103 Screw - 1/4 - 20 x 1/4 Socket Set Screw REG Ea 0.2
S-104 Screw - 5/16 - 18 x 3/8 Socket Set Screw REG Ea 0.99
S-105 Screw - #10 - 1/2 Hex Washer Head REG Ea 3.37
S-106 Screw - 5/16 Set Screw REG Ea 0.2
S-106-S Stud - 3/8 - 24 x 1 1/2 STUD REG Ea 1.19
S-107 Screw - #10 - 5/8 Self Tapping Screw REG Ea 0.2
S-107-S Stud - 3/8 - 16 x 1 3/4 ENGINE STUD REG Ea 1.65
S-108 Screw - 5/16 - 18 x 1 Square Set Screw REG Ea 0.06
S-108-S Stud - 3/8 - 16 x 2 3/4 ENGINE STUD REG Ea 1.44
S-109 Screw - 3/8 - 16 x 3/8 Socket Set Screw REG Ea 0.76
S-110 Screw - #8 x 1/2 Slot Hex Washer Screw REG Ea 0.01
S-111 Screw - M8 x 1.25 For Generac Muffler REG Ea 0.01
S-111-S Stud - 7/16 -1 4 x 3 Stud REG Ea 1.79
S-112-S Stud - 7/16 - 14 x 2 Double End Stud REG Ea 1.55
S-113 Stud - 7/16 - 14 x 2 1/2 Stud f/40 chain REG Ea 6.64
S-113-S Stud - 1/2 - 20 x 2 Double End Stud REG Ea 1.55
S-114 Stud - 1/2 -13 x 3-1/2 Stud f/50 chain REG Ea 4.88
S-115 Stud - 5/16 - 18 x 1-3/4 STUD F/SEAT REG Ea 1.22
S-116 Stud - 3/8 - 16 x 3 Stud for deck Lift REG Ea 1.79
S-117 Stud - 5/16 - 18 x 4 Belt Guide Stud REG Ea 0.6
S-118 Screw - #8 x 1/2 SS Round HD Phlp Screw REG Ea 0.03
S-120 Stud - F/ Kohler 25HP Stud REG Ea 2.27
S-121 All Thread - 1/2 -13 x 9 All Thread REG Ea 1.71

For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



57

                     CURRENT PARTS PRICE LIST
Item Number Item Name Line Discount Unit Price
S-122 All Thread -1/2 -13 x 12 All Thread REG Ea 1.84
S-123 All Thread -1/2 - 13 x 16 All Thread REG Ea 1.93
S-124 Screw - #6 x 1 1/4 Phlps Drywall Screw REG Ea 0.01
S-125 Screw - 1/4 x 1/2 Self Tapping Screw REG Ea 0.01
S1083 Filter - AIR AMSOIL REG Ea 33.25
S201-N Glass - OIL RESERVOIR SIGHT GLASS REG Ea 5.85
SIGN-100 Sign - 3x4 Black sign W/Dixie & Deale N Ea 297.7
W-100 Washer - 5/8ID x 2OD Belleville Washer REG Ea 1.39
W-101 Washer - 5/8ID x 2 1/4OD Fiber Washer REG Ea 1.69
W-102 Washer - 1/4 - Flat Washer REG Ea 0.2
W-103 Washer - 5/16 - Rubber Washer REG Ea 0.65
W-104 Washer - 3/8 - Flat Washer REG Ea 0.2
W-105 Washer - 3/8 - Loc Washer REG Ea 0.83
W-106 Washer - 3/8 - Fender Washer (Thick) REG Ea 0.2
W-107 Washer - 3/8 ID x 1 5/8 Belleville REG Ea 0.83
W-108 Washer - 7/16 - Loc Washer REG Ea 0.16
W-109 Washer - 1/2 - Flat Washer REG Ea 0.2
W-110 Washer - 1/2 - Machine Washer REG Ea 0.2
W-111 Washer - 5/8 - Loc Washer REG Ea 0.38
W-112 Washer - 1/2 - Loc Washer REG Ea 0.2
W-113 Washer - 5/16 - Flat Washer REG Ea 0.16
W-114 Washer - 1 1/4ID x 5/8OD Spring Washer REG Ea 1.41
W-115 Washer - 1 - Flat Washer REG Ea 1.08
W-116 Washer - 2ID x 3OD REG Ea 2.31
W-118 Washer - 5/16 - x 1 1/2 Fender Washer REG Ea 0.44
W-119 Washer - 5/8ID x 1OD Machine Washer REG Ea 0.38
W-120 Washer - 1 - Loc Washer REG Ea 1.96
W-121 Washer - #8 Flat Washer REG Ea 0.35
W-122 Washer - 1/4 - Loc Washer REG Ea 0.32
W-123 Washer - 3/8 - Machine Washer (.06) REG Ea 0.2
W-124 Washer - 3/8 - Machine Washer (.12) REG Ea 0.38
W-125 Washer - 3/8 - 7/8 Nylon Washer REG Ea 0.62
W-126 Washer - 3/8 - Dish Spring Washer REG Ea 0.2
W-127 Washer - 1/2 - Belleville Washer REG Ea 0.99
W-128 Washer - 1/2 - Fender Washer REG Ea 0.62
W-129 Washer - 1 1/2ID x 3 1/2 x 1/8 Thick REG Ea 2.27
W-130 Washer - 5/16 - Loc Washer REG Ea 0.48
W-131 Washer - 1ID x 1 1/2OD x 1/8 Thick REG Ea 3.84
W-132 Washer - 3/4 - Belleville Washer REG Ea 3.74
W-133 Washer - 5/16 - Step Washer REG Ea 1.27
W-134 Washer - 1/4 - Fender Washer REG Ea 0.2
W-135 Washer - 5/8 - Flat Washer REG Ea 0.32
W-136 Washer - 1ID x 5 3/4OD x 1/8 Thick REG Ea 8.1
W-137 Washer - 1 x 2 Belleville Washer REG Ea 3.5
W-138 Washer - 3/8ID x 1OD Square Washer REG Ea 0.84
W-139 Washer - 1/2ID x 1 1/4OD Nylon Washer REG Ea 1.13
W-140 Washer - 5/8ID x 1 5/8OD Nylon Washer REG Ea 1.65
W-141 Washer - 2 33/64ID x 5 OD x 1/2 Thick REG Ea 0.01
W-142 Washer - 2 33/64ID x 5 OD x 3/8 Thick REG Ea 18.83
W-143 Washer - 2 3/4ID x 12OD x 10 Guage REG Ea 9.37
W-144 Washer - 7/16 - SS Bellville Washer REG Ea 1.41
W-145 Washer - 1 1/8 x 1 3/4 Flat Washer REG Ea 3.79
W-146 Washer - 1ID x 3/4OD x 1/4 Thick REG Ea 1.82
W-147 Washer - 1 7/16ID Washer REG Ea 0.01
W-148 Washer - 1iD x 7OD x 1/8 Thick Washer REG Ea 8.1
W-149 Washer - 5/8 - Dish Spring Washer REG Ea 0.23
W-150 Washer - M10 Belleville Washer REG Ea 2.27
W-151 Washer - .453ID x 1 1/2OD x 1/2 Washer REG Ea 0.01
W-152 Washer - #10 Flat Washer REG Ea 0.29
W-153 Washer - 1/4 - SS Flat Washer REG Ea 0.16
W-154 Washer - 3/4 - Flat Washer REG Ea 0.35
W-155 Washer - 3/4 - Loc Washer REG Ea 0.41
W-156 Washer - 9/16 Flat Washer REG Ea 0.27
W-157 Washer - 1/2 - Star Tooth Washer REG Ea 1.22
W-158 Washer - 1/2ID x 1 5/8OD Tooth Bellville REG Ea 1.13
W-159 Washer - 7/16 ID x 2 OD Flat Washer REG Ea 2.71
W-160 Washer - M10 Flat Washer REG Ea 0.16
W-161 Washer - M8 Flat Washer REG Ea 0.16
W-162 Washer - M10 Loc Washer REG Ea 0.16
W-163 Washer - M8 Loc Washer REG Ea 0.16

For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



58

                     CURRENT PARTS PRICE LIST
Item Number Item Name Line Discount Unit Price
W-164 Washer - .330ID x .570OD x .030 Spring REG Ea 0.16
W-165 Washer - .385ID x 1.17OD x .34 Tall Cup REG Ea 0.01
W-166 Washer - 7/16 Flat Washer REG Ea 0.16
W-167 Washer - 3/4ID x 1 1/4 x.065 - .085 Flat REG Ea 1.13
W-168 Washer - 7/16 Flat Gr.8 Washer REG Ea 0.13
W-169 Washer - 5/16 - Flat Gr.8 Washer REG Ea 0.13
W-170 Washer - 1/2ID x 7/8OD Teflon Washer REG Ea 0.13
W-171 Washer - 1/2ID x 1 1/4OD Teflon Washer REG Ea 0.16
W-172 Washer - 1/2ID x 2 3/4OD x 3/16 Washer REG Ea 1.69
W-173 Washer - 17/32ID X 2 3/4OD x 3/16 Thick REG Ea 0.01
W-174 Washer - 1/2ID x 2 1/4OD Washer REG Ea 1.69
W-175 Washer - M5 Flat Washer REG Ea 0.03
W-176 Washer - 3/8 - Machine Washer (.031) REG Ea 0.2
W-177 Washer - 5/8ID x 2OD Flat Washer REG Ea 0.09
W-178 Washer - 1 1/4ID x 1 1/2OD x 1/8 Thick REG Ea 0.38
w-179 Washer - M6 Loc Washer REG Ea 0.06
W-180 Washer - M5 Loc Washer REG Ea 0.06
W-181 Washer - 5/8ID x 1 5/16OD x 1/8 Flat REG Ea 0.12
W-182 Washer - .656ID x 2OD x 1/4 Blade Spacer REG Ea 0.88
W-183 Washer - #6 Flat Washer REG Ea 0.03
W-184 Washer - 5/16 - Nylon Washer REG Ea 0.3
W-185 Washer- M8 hi collar loc  plain REG Ea 0.15
WM1020 Switch - SAFTEY GREY SEAT REG Ea 31.89
X-25-102 Washer-Kohler N/D N Ea 0.88
X-25-12 Washer-Kohler N/D N Ea 1.08
X-25-53 Washer-Kohler N/D N Ea 0.59
X-25-63 Washer-Kohler N/D N Ea 1.13
X-269-15 Ring - Kohler N/D N Ea 0.88
X-269-28 Ring - Kohler N/D N Ea 0.88
X-280-25 Pin - Kohler N/D N Ea 0.25
X-42-15 Key - Kohler N/D N Ea 1.08
X-426-9 Clamp - Kohler N/D N Ea 2.76
X-50-37 Screw - KOHLER SCREW NO DISCOUNT N Ea 0.44
X-50-57 Screw - KOHLER SCREW NO DISCOUNT N Ea 0.96
X-583-5 Seal - Kohler Seal N/D N Ea 5.52
X-67-98 Screw - KOHLER SCREW NO DISCOUNT N Ea 0.32
X0287405140 Lever - STARTER N Ea 7.96
X0534007800 Switch - SOLENOID/EMERGENCY SWITCH Y N Ea 88.24
X269-43 Ring - KOHLER RING NO DISCOUNT N Ea 0.2
X5037 Screw- Kohler N/D N Ea 2.72
X5057 Screw - Kohler N/D N Ea 2.72
X6798 Screw - kohler N/D N Ea 2.72
Y-26RPM Tool - YANMAR TOOL 26HP N/D N Ea 22.83
Y-41RPM Tool - YANMAR TOOL 41HP N/D N Ea 22.83

For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



Dixie Chopper, Magic Circle, and the Magic Circle  Atom  Logo are all trademarks of Magic Circle Corporation  
and may not be  reproduced without  permission.

Printed In USA
Specifications and instructions subject to change without notice.

Print Date 05/05

6302 E. County Road 100 North
Coatesville, IN. 46121

Phone 1-765-CHOPPER
www.dixiechopper.com

For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com


